
AT4 wireless, S.A.U. 

Parque Tecnológico de Andalucía,  
c/ Severo Ochoa nº 2 · 29590 Campanillas · Málaga · España 
www.at4wireless.com  · C.I.F.  A29 507 456  

 

 

Official Observer of 

 

 

 

PTCRB accredited Test Lab 

 

 

CTIA Authorized Test Lab 

 

 

 
Report No: DMV137_V0 Page 1 of 4 2016-07-21 

 

 

PTCRB REPORT 
 

Identification of item tested................. : Cargo and Asset Tracking Device 

Trademark .............................................. : CelloTrack 

Model and/or type reference  ................. : CelloTrack Nano 20 3G- GC9771004-000 

Other identification of the product ......... : FCC ID (module): QIPEHS6-A 

Final HW version ................................... : B 

Final SW version ................................... : 34 

Description ............................................. : Self-powered Smart hub for Asset & Cargo Management IoT applications 

with universal 3G cellular communication, GNSS, short range RF and wide 

sensing capabilities. 

Applicant  ............................................. : Pointer Telocation Inc. 

Address .................................................. : 7715 NW 48th Street, Suite 395 Doral, FL 33166 

Test samples supplier  .......................... : Same as applicant 

Manufacturer  ...................................... : Same as applicant 

Test method requested  ........................ : Selected test cases according to applicant declaration. 

Certification Criteria .............................. : Leading document for testing on PTCRB Bands: North America Permanent 

Reference Document NAPRD.03 v5.22  

Code ...................................................... : DMV137_V0 

Approved by  

(name / position & signature)  ................ : 

Benjamín Ramirez 

Project Manager 

Mobile Communications Laboratory 

 

Elaboration date  .................................... : 2016-07-21 

  

Report template No. ............................. : FMV025_07 

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, except in full, without the previous written 

permission of AT4 wireless, S.A.U. 
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1. TEST RESULTS SUMMARY 

 
Testing Period: 

 
The performed test started 2016-02-10 and finished on 2016-02-11 
Summary: 

 
Considering the results of the performed test according to standards declared in the front page of this 

report, the item/s under test is/are IN COMPLIANCE with the Test Method Requested. 

 
Following is the comprehensive list of test cases performed, showing the PTCRB associate or accredited 

laboratory where each of them was performed. The details of each test case can be found in the enclosed 

test reports. 
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Test Specification Test Case Band Condition Verdict Laboratory Attached report with detailed results 

ETSI TS 102 230 5.1.1 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.1.2.2 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.1.3.2 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.1.5.3 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.1.5.4 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.1.5.6.2 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.2.2.3 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.2.2.4 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.2.3.2 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.2.4.2 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

ETSI TS 102 230 5.2.5.3 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

3GPP TS 34.123-1 9.3.1 CS FDD-II P AT4 wireless,  S.A. U. 48509RMV.001.pdf 

3GPP TS 34.124 8.2 Normal FDD-II P AT4 wireless,  S.A. U. 48509RMV.002.pdf 

3GPP TS 34.124 8.2 Normal FDD-V P AT4 wireless,  S.A. U. 48509RMV.002.pdf 

3GPP TS 51.010-1 12.2.1 Normal 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.1 Normal 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.1 HV 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.1 HV 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.1 LV 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.1 LV 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.2 Normal 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.2 Normal 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.2 HV 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.2 HV 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 
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3GPP TS 51.010-1 12.2.2 LV 900 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 12.2.2 LV 1800 P AT4 wireless,  S.A. U. 48509REM.001.pdf 

3GPP TS 51.010-1 27.17.1.1 Normal NI P AT4 wireless,  S.A. U. 48509RMV.001.pdf 
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Test report No: 


 


NIE: 48509REM.001 


Partial Test Report 
TS 51.010-1 v 12.2.0 (2014): Mobile Station (MS) conformance specification; Part 1: 


Conformance specification 


& 


PVG.04 v1.3.2: Guideline for spurious emission radiated testing. 


Identification of item tested ................................. : Cargo and Asset Tracking device  


Trade .................................................................... : Cellotrack  


Model and /or type reference .............................. : CelloTrack Nano 20 3G- GC9771004-000  


Other identification of the product  .................... : S/N: 995447 


Final HW version  ................................................ : B 


Final SW version  ................................................. : 34 


Features ................................................................ : Not provided data 


Manufacturer ....................................................... : 


 


Pointer Telocation 


4F, No. 188, Wen Hwa 2nd Road 


Kuei Shan. Taoyuan Hsien. Taiwan. 


Test method requested, standard........................ : TS 51.010-1 v 12.2.0 (2014) & PVG.04 v1.3.2 


Summary .............................................................. : 


 


IN COMPLIANCE 


Approved by (name / position & signature) ....... : 


 


Rafael López 


EMC Lab Manager 


 


 


 


Date of issue.......................................................... : 


 


2016-07-18 


Report template No.............................................. : 


 


FDT08_18 
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Competences and guarantees 


AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 


Acreditación), to perform the tests indicated in the Certificate No. 51/LE 147. 


In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration and 


maintenance program for its measurement equipment. 


AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the measurements and 


the tests performed to the item under test on the date and under the conditions stated on the report and, it is based on 


the knowledge and technical facilities available at AT4 wireless at the time of performance of the test. 


AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 


under test and the results of the test. 


The results presented in this Test Report apply only to the particular item under test established in this document. 


IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, 


except in full, without the previous written permission of AT4 wireless. 


General conditions 


1. This report is only referred to the item that has undergone the test. 


2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or 


competent Authorities. 


3. This document is only valid if complete; no partial reproduction can be made without previous written permission of 


AT4 wireless. 


4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous written 


permission of AT4 wireless and the Accreditation Bodies. 


Uncertainty 


Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 


Samples under test have been selected by: the client. 


 


Sample S/01 is composed of the following elements: 


Control Nº Description Model Serial number Reception date 


48509C/003 Nano CelloTrack Nano 20 3G 5 2016-02-09 


Test sample description 


Self-powered Smart hub for Asset & Cargo Management IoT applications with universal 3G cellular communication, 


GNSS, short range RF and wide sensing capabilities.  


 


Identification of the client 
Pointer Telocation Inc. 


7715 NW 48th Street, Suite 395 


Doral, FL 33166. Jay Pico. 


Testing period 


The performed test started on 2016-02-10 and finished on 2016-02-11. 


The tests have been performed at AT4 wireless. 
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Environmental conditions 


 


In the control chamber, the following limits were not exceeded during the test: 


 


Temperature 
Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity 
Min. = 30 % 


Max. =  60 % 


Air pressure 
Min. = 860 mbar 


Max. = 1060 mbar 


 


In the semianechoic chamber, the following limits were not exceeded during the test. 


 


Temperature 
Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity 
Min. = 30 % 


Max. =  60 % 


Air pressure 
Min. = 860 mbar 


Max. = 1060 mbar 


 


In the chamber for conducted measurements, the following limits were not exceeded during the test: 


 


Temperature Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity Min. = 30 % 


Max. =  60 % 


Air pressure Min. = 860 mbar 


Max. = 1060 mbar 
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Remarks and comments 


The tests have been realized by the technical personnel: Antonio Ruiz. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 30 MHz 


to 180 MHz is I =  4,2 dB for peak & average measurements. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 180 MHz 


to 1000 MHz is I =  2,9 dB for peak & average measurements. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 1 GHz to 


12,75 GHz is I =  2,9 dB for peak & average measurements (k = 2) 


 


Testing verdicts (Legend) 


 


Not applicable ......................................................................... : N/A 


Pass .......................................................................................... : P 


Fail ........................................................................................... : F 


Not measured .......................................................................... : N/M 


 


 


List of equipment used during the test 


CONTROL 


NUMBER 
DESCRIPTION MANUFACTURER MODEL 


LAST 


CALIBRATION 


NEXT 


CALIBRATION 


4523 EMI Receptor 
ROHDE & 


SCHWARZ 
ESU 26 2015-11-17 2017-09-17  


4612 Horn Antenna SCHWARZBECK  BBHA 9120 D 2013-12-29 2016-12-29  


4659 RF Amplifier SCHWARZBECK  BBV 9718 2015-09-29 2016-09-29  


4578 Biconilog antenna ETS LINDGREN 3142E 2014-03-17 2017-03-17 


3545 
Temp & relative  


humidity probe 


PICO 


TECHNOLOGY 
HUMIDIPROBE 2016-04-12 2017-04-12 
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Appendix A – Test result 
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DESCRIPTION OF THE OPERATION MODES 


The operation modes described in this paragraph constitute a functionality of the sample under test for itself. In the 


following table appears the operation modes used by the samples tested to that it refers the present test report. 


 


OPERATION 


MODE 
DESCRIPTION 


OM#01 EUT ON. IDLE 900MHz. Power supply Vmin: 3.5Vdc. 


OM#02 EUT ON. IDLE 900MHz. Power supply Vnom: 3.8Vdc. 


OM#03 EUT ON. IDLE 900MHz. Power supply Vmax: 4.1Vdc. 


OM#04 EUT ON. IDLE 1800MHz. Power supply Vmin: 3.5Vdc. 


OM#05 EUT ON. IDLE 1800MHz. Power supply Vnom: 3.8Vdc. 


OM#06 EUT ON. IDLE 1800MHz. Power supply Vmax: 4.1Vdc. 


OM#07 EUT ON. TCH 900MHz. Power supply Vmin: 3.5Vdc. 


OM#08 EUT ON. TCH 900MHz. Power supply Vnom: 3.8Vdc. 


OM#09 EUT ON. TCH 900MHz. Power supply Vmax: 4.1Vdc. 


OM#10 EUT ON. TCH 1800MHz. Power supply Vmin: 3.5Vdc. 


OM#11 EUT ON. TCH 1800MHz. Power supply Vnom: 3.8Vdc. 


OM#12 EUT ON. TCH 1800MHz. Power supply Vmax: 4.1Vdc. 
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RADIATED SPURIOUS EMISSIONS – MS IN IDLE MODE 


 


LIMITS: 
Product standard: 3GPP TS 51.010-1 V12.2.0 (2014) & PVG.04 v1.3.2 


Test standard: 3GPP TS 51.010-1 V12.2.0 (2014) & PVG.04 v1.3.2 


 


LIMITS 


Bellow the limits for the measurement are shown in dBm. 


Frequency range Power level in dBm 


(MHz) GSM 400, GSM 900, DCS 1800 GSM 700, GSM 850, PCS 1900 


30–880 -57 -57 


880–915 -59 -57 


915–1000 -57 -57 


1000–1710 -47 --- 


1710-1785 -53 --- 


1785-4000 -47 --- 


1000-1850 --- -47 


1850-1910 --- -53 


1910-4000 --- -47 
 


TESTED SAMPLES: S/01 


TESTED OPERATION MODES: OM#01 to 06 


TEST RESULTS: 
CRmmnn: CR, Radiation Condition; mm: Sample number; nn: Operation 


mode. 


 


 
 CRmmnn Description Result 


CR0101RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0101RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0102RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0102RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0103RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0103RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0104RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0104RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0105RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0105RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0106RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0106RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0101RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0101RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0102RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0102RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0103RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0103RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0104RA_PV Range 1 - 4 GHz. Horizontal Polarization. P 


CR0104RA_PH Range 1 - 4 GHz. Vertical Polarization. P 


CR0105RA_PV Range 1 - 4 GHz. Horizontal Polarization. P 


CR0105RA_PH Range 1 - 4 GHz. Vertical Polarization. P 


CR0106RA_PV Range 1 - 4 GHz. Horizontal Polarization. P 


CR0106RA_PH Range 1 - 4 GHz. Vertical Polarization. P 


 



http://www.at4wireless.com/





AT4 wireless, S.A.U. 
Parque Tecnológico de Andalucía,  
c/ Severo Ochoa nº 2 · 29590 Campanillas · Málaga · España 
www.at4wireless.com  · C.I.F.  A29 507 456 


 
 


 


Report No: (NIE) 
48509REM.001 


 
Page 11 of 13 


 
2016-07-18 


 


 


 


RADIATED SPURIOUS EMISSIONS – MS ALLOCATED A CHANNEL 


 


LIMITS: 
Product standard : 3GPP TS 51.010-1 V12.2.0 (2014) & PVG.04 v1.3.2 


Test standard : 3GPP TS 51.010-1 V12.2.0 (2014) & PVG.04 v1.3.2 


LIMITS 


 


Frequency range 


(MHz) 


Power level in dBm 


GSM 400, GSM 700, 


GSM 850, GSM 900 
DCS 1800 PCS 1900 


30 to 1000 -36 -36 -36 


1000 to 4000 -30 --- -30 


1000 to 1710 --- -30 --- 


1710 to 1785 --- -36 --- 


1785 to 4000 --- -30 --- 
 


TESTED SAMPLES: S/01 


TESTED OPERATION MODES: OM#07 to 12 


TEST RESULTS : CRmmnn_xxyy: CR, Radiation Condition; mm: Sample number; nn: Operation 


mode; xx: measured range; yy: polarization 
 


CRmmnn_xxyy Description Result 


CR0107RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0107RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0108RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0108RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0109RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0109RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0110RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0110RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0111RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0111RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0112RB_PH Range 30 - 1000 MHz. Horizontal Polarization. P 


CR0112RB_PV Range 30 - 1000 MHz. Vertical Polarization. P 


CR0107RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0107RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0108RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0108RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0109RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0109RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0110RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0110RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0111RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0111RA_PV Range 1 - 4 GHz. Vertical Polarization. P 


CR0112RA_PH Range 1 - 4 GHz. Horizontal Polarization. P 


CR0112RA_PV Range 1 - 4 GHz. Vertical Polarization. P 
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Appendix B - Photographs 
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Test report No: 


 


NIE: 48509REM.002 


Test Report 
3GPP TS 34.124 v12.0.0 (2014): Electromagnetic compatibility (EMC) requirements for 


mobile terminals and ancillary equipment 


& 


PVG.04 v1.3.2: Guideline for spurious emission radiated testing. 


Identification of item tested ................................. : Cargo and Asset Tracking device 


Trade .................................................................... : Cellotrack 


Model and /or type reference .............................. : CelloTrack Nano 20 3G- GC9771004-000 


Other identification of the product  .................... : S/N: 995447 


Final HW version  ................................................ : B 


Final SW version  ................................................. : 34 


Features ................................................................ : Not provided data 


Manufacturer ....................................................... : 


 


Pointer Telocation 


4F, No. 188, Wen Hwa 2
nd


 Road 


Kuei Shan. Taoyuan Hsien. Taiwan. 


Test method requested, standard........................ : 


 


3GPP TS 34.124 V12.0.0 (2014) & PVG.04 v1.3.2: Guideline for 


spurious emission radiated testing. 


Summary .............................................................. : 


 


IN COMPLIANCE 


Approved by (name / position & signature) ....... : 


 


Rafael López 


EMC Lab Manager 


 


 


 


 


Date of issue.......................................................... : 


 


2016-07-18 


Report template No.............................................. : 


 


FDT08_18 



http://www.at4wireless.com/





AT4 wireless, S.A.U. 
Parque Tecnológico de Andalucía,  
c/ Severo Ochoa nº 2 · 29590 Campanillas · Málaga · España 
www.at4wireless.com  · C.I.F.  A29 507 456 


 
 


 


Report No: (NIE) 
48509REM.002 


 
Page 2 of 12 


 
2016-07-18 


 


 


 


 


 


 


 


 


Index 


Competences and guarantees ......................................................................................................................... 3 


General conditions ......................................................................................................................................... 3 


Uncertainty .................................................................................................................................................... 3 


Usage of samples ........................................................................................................................................... 4 


Test sample description ................................................................................................................................. 4 


Identification of the client ............................................................................................................................. 4 


Testing period ................................................................................................................................................ 4 


Environmental conditions .............................................................................................................................. 5 


Remarks and comments ................................................................................................................................. 6 


Testing verdicts (Legend) .............................................................................................................................. 6 


List of equipment used during the test........................................................................................................... 6 


Appendix A – Test result ............................................................................................................................... 7 


Appendix B - Photographs .......................................................................................................................... 11 



http://www.at4wireless.com/





AT4 wireless, S.A.U. 
Parque Tecnológico de Andalucía,  
c/ Severo Ochoa nº 2 · 29590 Campanillas · Málaga · España 
www.at4wireless.com  · C.I.F.  A29 507 456 


 
 


 


Report No: (NIE) 
48509REM.002 


 
Page 3 of 12 


 
2016-07-18 


 


 


 


Competences and guarantees 


AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 


Acreditación), to perform the tests indicated in the Certificate No. 51/LE 147. 


In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration and 


maintenance program for its measurement equipment. 


AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the measurements and 


the tests performed to the item under test on the date and under the conditions stated on the report and, it is based on 


the knowledge and technical facilities available at AT4 wireless at the time of performance of the test. 


AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 


under test and the results of the test. 


The results presented in this Test Report apply only to the particular item under test established in this document. 


IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, 


except in full, without the previous written permission of AT4 wireless. 


General conditions 


1. This report is only referred to the item that has undergone the test. 


2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or 


competent Authorities. 


3. This document is only valid if complete; no partial reproduction can be made without previous written permission of 


AT4 wireless. 


4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous written 


permission of AT4 wireless and the Accreditation Bodies. 


Uncertainty 


Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 
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Usage of samples 


Samples under test have been selected by: the client 


Sample S/01 is composed of the following elements: 


Control Nº Description Model Serial number Reception date 


48509C/003 Nano CelloTrack Nano 20 3G 5 2016-02-09 


Test sample description 


Self-powered Smart hub for Asset & Cargo Management IoT applications with universal 3G cellular communication, 


GNSS, short range RF and wide sensing capabilities.  


Identification of the client 


Pointer Telocation Inc. 


7715 NW 48th Street, Suite 395 


Doral, FL 33166. Jay Pico. 


Testing period 


The performed test started on 2016-02-10 and finished on 2016-02-11. 


The tests have been performed at AT4 wireless. 
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Environmental conditions 


 


In the control chamber, the following limits were not exceeded during the test: 


 


Temperature 
Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity 
Min. = 30 % 


Max. =  60 % 


Air pressure 
Min. = 860 mbar 


Max. = 1060 mbar 


 


In the semianechoic chamber, the following limits were not exceeded during the test. 


 


Temperature 
Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity 
Min. = 30 % 


Max. =  60 % 


Air pressure 
Min. = 860 mbar 


Max. = 1060 mbar 


 


In the chamber for conducted measurements, the following limits were not exceeded during the test: 


 


Temperature Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity Min. = 30 % 


Max. =  60 % 


Air pressure Min. = 860 mbar 


Max. = 1060 mbar 
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Remarks and comments 


The tests have been realized by the technical personnel: Antonio Ruiz. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 30 MHz 


to 180 MHz is I =  4,2 dB for peak & average measurements. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 180 MHz 


to 1000 MHz is I =  2,9 dB for peak & average measurements. 


The total uncertainty of the measurement system for the measured radio disturbance characteristics of EUT from 1 GHz to 


12,75 GHz is I =  2,9 dB for peak & average measurements (k = 2) 


 


Testing verdicts (Legend) 


 


Not applicable ......................................................................... : N/A 


Pass .......................................................................................... : P 


Fail ........................................................................................... : F 


Not measured .......................................................................... : N/M 


 


 


List of equipment used during the test 


CONTROL 


NUMBER 
DESCRIPTION MANUFACTURER MODEL 


LAST 


CALIBRATION 


NEXT 


CALIBRATION 


4523 EMI Receptor 
ROHDE & 


SCHWARZ 
ESU 26 2015-11-17 2017-09-17  


4612 Horn Antenna SCHWARZBECK  BBHA 9120 D 2013-12-29 2016-12-29  


4659 RF Amplifier SCHWARZBECK  BBV 9718 2015-09-29 2016-09-29  


4578 Biconilog antenna ETS LINDGREN 3142E 2014-03-17 2017-03-17 


3545 
Temp & relative  


humidity probe 


PICO 


TECHNOLOGY 
HUMIDIPROBE 2015-03-04 2016-03-04 


3556 
Digital 


thermohigrometer 
T&D TR-72W 2016-04-28 2017-04-28 
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DESCRIPTION OF THE OPERATION MODES 


The operation modes described in this paragraph constitute a functionality of the sample under test for itself. In the 


following table appears the operation modes used by the samples tested to that it refers the present test report. 


 


OPERATION 


MODE 
DESCRIPTION 


OM#01 EUT ON. IDLE UMTS/HSPA FDD II. Power supply Vnom: 3.8Vdc. 


OM#02 EUT ON. IDLE UMTS/HSPA FDD V. Power supply Vnom: 3.8Vdc. 


OM#03 EUT ON. TCH UMTS/HSPA FDD II. Power supply Vnom: 3.8Vdc. 


OM#04 EUT ON. TCH UMTS/HSPA FDD V. Power supply Vnom: 3.8Vdc. 
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RADIATED SPURIOUS EMISSIONS IDLE AND TRAFFIC MODE 


LIMITS: 
Product standard : 3GPP TS 34.124 V12.0.0 (2014) & PVG.04 v1.3.2 


Test standard : 3GPP TS 34.124 V12.0.0 (2014) & PVG.04 v1.3.2 


LIMITS 


Traffic mode spurious emission limits. 


Bellow, the limits for the measurement are stated in dBm. 


GENERAL SPURIOUS EMISSIONS REQUIREMENTS 


Frequency bandwidth Reference bandwidth Minimum requirement 


30 MHz ≤ f < 1000 MHz 100 kHz -36 dBm 


1 GHz ≤ f < 12,75 GHz 1 MHz -30 dBm 


IDLE mode spurious emission limits 


Bellow, the limits for the measurement are stated in dBm. 


GENERAL RECEIVER SPURIOUS EMISSIONS REQUIREMENTS 


Frequency band Reference bandwidth Maximum level 


30 MHz ≤ f < 1 GHz 100 kHz -57 dBm 


1 GHz ≤ f < 12,75 GHz 1 MHz -47 dBm 
 


TESTED SAMPLES: S/01 


TESTED OPERATION MODES: OM#01 to 04 


TEST RESULTS : CRmmnn_xxyy: CR, Radiation Condition; mm: Sample number; nn: Operation 


mode; xx: measured range; yy: polarization. 
 


CRmmnn_xxyy Description Result 


CR0101RB_PH Range 30- 1000 MHz. Horizontal Polarization. P 


CR0101RB_PV Range 30- 1000 MHz. Vertical Polarization. P 


CR0102RB_PH Range 30- 1000 MHz. Horizontal Polarization. P 


CR0102RB_PV Range 30- 1000 MHz. Vertical Polarization. P 


CR0103RB_PH Range 30- 1000 MHz. Horizontal Polarization. P 


CR0103RB_PV Range 30- 1000 MHz. Vertical Polarization. P 


CR0104RB_PH Range 30- 1000 MHz. Horizontal Polarization. P 


CR0104RB_PV Range 30- 1000 MHz. Vertical Polarization. P 


CR0101RA_PH Range 1- 12.75GHz. Horizontal Polarization. P 


CR0101RA_PV Range 1- 12.75GHz. Vertical Polarization. P 


CR0102RA_PH Range 1- 12.75GHz. Horizontal Polarization. P 


CR0102RA_PV Range 1- 12.75GHz. Vertical Polarization. P 


CR0103RA_PH Range 1- 12.75GHz. Horizontal Polarization. P 


CR0103RA_PV Range 1- 12.75GHz. Vertical Polarization. P 


CR0104RA_PH Range 1- 12.75GHz. Horizontal Polarization. P 


CR0104RA_PV Range 1- 12.75GHz. Vertical Polarization. P 
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Test report No: 


 


NIE: 48509RMV.001 


PARTIAL Test Report  


UMTS / GSM 


 


Identification of item tested ................................ : 


 


Cargo and Asset Tracking Device 


Trade.................................................................... : CelloTrack 


Model and /or type reference ............................. : CelloTrack Nano 20 3G-GC9771004-000 


Final HW version  ............................................... : B 


Final SW version  ................................................ : 34 


Manufacturer ...................................................... : Pointer Telocation Inc. 


7715 NW 48th Street, Suite 395 


Doral, FL 33166 


Test method requested, standard ....................... : NAPRD 03 v5.22 


Selected test cases according Appendix A 


Summary ............................................................. : IN COMPLIANCE 


Approved by (name / position & signature) ...... : Fernando Cerván 


Mobile Lab Responsible 


 


 


Date of issue ......................................................... : 2016-07-19 


Report template No. ............................................ : FMV44_05 


  
Recognised Test Organisation of 


 


 
PTCRB accredited Test 


Lab 


 


 


 
CTIA Authorized Test Lab 
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Competences and guarantees 


AT4 wireless is a testing laboratory accredited by the National Accreditation Body (ENAC -Entidad Nacional de 


Acreditación), to perform the tests indicated in the Certificate No. 51/LE 147. 


AT4 wireless is a testing laboratory competent to carry out the tests described in this report.  


In order to assure the traceability to other national and international laboratories, AT4 wireless has a calibration and 


maintenance program for its measurement equipment. 


AT4 wireless guarantees the reliability of the data presented in this report, which is the result of the measurements and 


the tests performed to the item under test on the date and under the conditions stated on the report and, it is based on 


the knowledge and technical facilities available at AT4 wireless at the time of performance of the test. 


AT4 wireless is liable to the client for the maintenance of the confidentiality of all information related to the item 


under test and the results of the test. 


The results presented in this Test Report apply only to the particular item under test established in this document. 


AT4 wireless issues the two following types of Test Reports: 


Full Test Report: This Test Report contains within Appendix A a list of ALL test cases referenced in the 


corresponding Certification Criteria Leading documents.  


Partial Test Report: This Test Report contains within Appendix A a subset of test cases requested by the 


customer and/or what is deemed necessary by AT4 wireless after a review to a product with respect to 


modification.  


IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means, 


except in full, without the previous written permission of AT4 wireless. 


General conditions 


1. This report is only referred to the item that has undergone the test. 


2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or 


competent Authorities. 


3. This document is only valid if complete; no partial reproduction can be made without previous written permission of 


AT4 wireless. 


4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous written 


permission of AT4 wireless and the Accreditation Bodies. 


Uncertainty 


Uncertainty (factor k=2) was calculated according to the AT4 wireless internal document PODT000. 


Usage of samples 


Samples undergoing test have been selected by: the client 


Following samples have been used: 


Control Nº Description Model HW version SW version Serial Nº Date of reception 


48509C_1.1  CelloTrack  CelloTrack Nano 


20 3G-


GC9771004-000 


B 34 GC9771004-000 2016-02-11 


48509C_4.1  CelloTrack  CelloTrack Nano 


20 3G-


GC9771004-000  


B 34 GC9771004-000 2016-02-11 


 All Samples have undergone total or partially the test(s) specified in subclause “Test method requested”. 
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Test sample description 


The test sample consists of Self-powered Smart hub  for Asset & Cargo Management IoT applications with universal 3G 


cellular communication, GNSS, short range RF and wide sensing capabilities.   


Applicant 


Pointer Telocation Inc  


7715 NW 48th Street, Suite 395 Doral, FL 33166 


Testing period 


The performed test started on 2016-02-11 and finished on 2016-02-11. 


The tests have been performed at AT4 wireless. 


Environmental conditions 


In the chamber for conducted measurements, the following limits were not exceeded during the test: 


 


 
NORMAL 


Temperature Min. = 15 ºC 


Max. = 35 ºC 


Relative humidity Min. = 25 % 


Max. = 75 % 


Voltage 
3.85V 


Shielding effectiveness > 100 dB 


Electric insulation > 10 k 


Reference resistance to 


earth 
< 0,5  


Remarks and comments 


The tests have been realized by the following technical personnel: Luis Zavargo. 


The qualified PICS/PIXIT menu of the test system was defined in accordance with the applicant. 


Testing verdicts 


Not applicable ......................................................................... : N/A 


Pass .......................................................................................... : P 


Fail ........................................................................................... : F 


Not measured .......................................................................... : N/M 
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Appendix A – Test result 
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Summary of Test Results 


 


  


PASS 


VERDICT 


FDD  NI 


Standard II  


ETSI TS 102 230 


 


 11 


3GPP TS 51.010-1    1 


3GPP TS 34.123-1  1 


 
Total 1 12 
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Test Results 


Test Spec Ref Name Condition Band Date 
Test 


sample 
Result 


Test 
system 


SW Version HW Version 


ETSI TS 102 230 5.1.1 Phase preceding Terminal power on Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.1.2.2 Phase during UICC power on: 1,8 V - 3 V Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.1.3.2 Phase during Terminal power off: 1,8 V - 3 V Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.1.5.3 
Reaction of 1,8 V technology Terminals on type 
recognition of 1,8 V technology 


Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.1.5.4 
Reaction of 1,8 V technology Terminals on type 
recognition of 3 V technology 


Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.1.5.6.2 Reaction of a Terminals receiving no ATR Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.2.2.3 
Electrical tests on contact C1, Test 1: 1,8 V - 3 
V 


Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.2.2.4 
Electrical tests on contact C1, Test 2: 1,8 V - 3 
V 


Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.2.3.2 Electrical tests on contact C2: 1,8 V - 3 V Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.2.4.2 Electrical tests on contact C3: 1,8 V - 3 V Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 


ETSI TS 102 230 5.2.5.3 
Electrical tests on contact C7, Test 1: 1,8 V - 3 
V 


Normal NI 2016-02-11 48509C_4.1 P 13 5.0.3 APR 1.2 
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Test Spec Ref Name Condition Band Date 
Test 


sample 
Result 


Test 
system 


SW Version HW Version 


3GPP TS 34.123-1 9.3.1 General Identification CS FDD-II 2016-02-11 48509C_1.1 P 50 
Conformance Toolset 


v37.0 
A130 


3GPP TS 51.010-1 27.17.1.1 Electrical tests - Phase preceding ME power on Normal NI 2016-02-11 48509C_4.1 P 12 5.0.3 APR 1.2 
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Test System Used  


Test Platform Description 
Control 


Number 
Uncertainties 


TP12 2G (U)SIM COMPRION IT3 SPAIN 2889 Comprion IT3 Test System uncertainty.pdf 


TP13 3G (U)SIM COMPRION IT3 SPAIN 2889 Comprion IT3 Test System uncertainty.pdf 


TP50 2G & 3G PCT ANITE SAT(A) UE SPAIN 2888 NA 


 


In order to check the test system equipment details please check the document attached “Test platform details”. 
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Statement (ICS) 
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The testing performed has been executed according the Implementation Conformance Statement (ICS) provided by 


the applicant in order to configure the system accordingly. Please check the attached document. 
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Reference Standards 


 


3GPP TS 34.123-1 Group RAN; User Equipment (UE) conformance specification; 


Part 1: Protocol conformance specification. 
V12.1.0 


ETSI TS 102.230 Smart cards; UICC-Terminal interface; physical, electrical and 


logical test specification. 
V10.2.0 


3GPP TS 51.010-1 TSG GSM/EDGE Radio Access Network Digital cellular 


telecommunications system (Phase 2+); Mobile Station (MS) conformance specification; 


Conformance specification 
V12.5.0 


  


Test Procedures 


 


PEMV001: SIM/USIM measurements 


PEMV004: 2G/3G/LTE Protocol Conformance Testing. 


 


  



http://ctcweb/intranet/amsys/technology_definition/test_specs/ver_library.php?id_library=1199
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ETSI TS 102 230 PICS


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			ME Release						Rel_5			True			49314


			A.1/1			ID-1 UICC (credit card size)						False			False			48714


			A.1/2			Plug-in UICC						True			False			48715


			A.1/3			Class A (5 volts)			5 volts			False			False			48716


			A.1/4			Class B (3 volts)			3 volts			True			False			48717


			A.1/5			Class C (1.8 volts)			1.8 volts			True			False			48718


			A.1/6			Compliant to TS 121 111 [3]						True			False			48719


			A.1/7			Low impedance buffer						False			False			49313








3GPP TS 34.123-2


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			FDD UE Release									False			29614


			A.0/2			A5/3 ciphering [51010-2 PIC A.2/73]			same value as 51010-2 A.2/73						False			53542


			A.0/3			Standard GSM Band (P-GSM) ([51.010-2] PIC A.1/1)			TSPC_Type_GSM_P_Band  
[51.010-2] A.1/1						False			50091


			A.0/4			Extended GSM Band (E-GSM), (including standard Band) [51.010-2 PIC A.1/2]			TSPC_Type_GSM_E_Band [52] A.1/2						False			50092


			A.0/5			DCS 1800 band [51.010-2 PIC A.1/4]			TSPC_Type_DCS_Band [52] A.1/4						False			50093


			A.0/6			PCS 1900 band			TSPC_Type_PCS_Band A.1/18						False			50094


			A.0/7			GSM 850 band [51.010-2 PIC A.1/55]			TSPC_Type_GSM_850_Band A.1/55						False			50095


			A.0/8			Support of GPRS [51.010-2 PIC A.2/41]			TSPC_GPRS [51010-2] A.2/41						False			30080


			A.0/9			14.4 k data mode			A.25/72						False			30081


			A.0/10			E-UTRA FDD			pc_eFDD
A.4.1-1/1						False			60414


			A.0/11			E-UTRA TDD			pc_eTDD
A.4.1-1/2						False			60415


			A.0/12			Upon reception of 'Full name for network' information the UE stores/updates the network full name. (36.523-2 A.4.4-1/12 )									False			110962


			A.0/13			Upon reception of 'Short name for network' information the UE stores/updates the network short name.(36.523-2 A.4.4-1/13)									False			110963


			A.0/14			Upon reception of 'Local time zone' information the UE stores/updates the local time zone. (36.523-2 A.4.4-1/14)									False			110964


			A.0/15			Upon reception of 'Universal time and local time zone' information the UE stores/updates the universal time and local time zone. ( 36.523-2 A.4.4-1/15 )									False			110965


			A.0/16			Support of Encryption A5/4[51.010-2 PIC A.2/87]			TSPC_Feat_A54 [51.010] A.2/87						False			114092


			A.0/17			Support of Encryption GEA4 [51.010-2 PIC A.2/88									False			114225


			A.1/1			FDD (DS)			pc_FDD						False			29615


			A.1/2			TDD 3.84 Mcps			pc_TDD_HCR						False			29616


			A.1/3			TDD 1.28 Mcps (LCR)			pc_TDD_LCR						False			29617


			A.1/4			GSM									False			29618


			A.1/5			Void									False			29619


			A.1/6			Multi carrier									False			29620


			A.1/7			DTM									False			29621


			A.1/8			TDD 7.68 Mcps									False			33108


			A.1/9			TDD 3.84 Mcps receive only									False			46253


			A.1/10			TDD 7.68 Mcps receive only									False			46254


			A.1/11			3.84 Mcps TDD IMB									False			48561


			A.1/12			Priority based reselection									False			77993


			A.1/13			E-UTRA									False			88819


			A.2/1			Narrow band speech (AMR)									False			29622


			A.2/2			Emergency call									False			29623


			A.2/3			same value as 51010-2 A.2/41									False			29624


			A.2/3			same value as 51010-2 A.2/41			same value as 51010-2 A.2/73						False			75201


			A.2/4			Short Message Service (SMS) MO over CS									False			29625


			A.2/5			Short Message Service (SMS) MT over PS									False			29626


			A.2/6			Short Message Service (SMS) MO over PS									False			29627


			A.2/7			Cell Broadcast Service (CBS)									False			29628


			A.2/8			Wide band speech (UMTS_AMR-WB)			pc_UMTS_AMR-WB_Speech						False			29629


			A.2/9			ETWS Service (ETWS)			pc_UMTS_ETWS						False			50029


			A.2/85			Support of logged measurements in Idle mode and PCH States									False			84245


			A.3/1			Circuit Switched			pc_CS						False			29630


			A.3/2			Packet Switched			pc_PS						False			29631


			A.3/3			UE supports UE operation mode A: PS and CS simultaneously			pc_SupportOpModeA						False			29632


			A.3/4			Circuit Switched Transparant Data			pc_CS_T_data						False			41957


			A.4/1			3,1 kHz Audio 9 600 bit/s									False			29633


			A.4/2			3,1 kHz Audio 14 400 bit/s									False			29634


			A.4/3			3,1 kHz Audio 19 200 bit/s									False			29635


			A.4/4			3,1 kHz Audio 28 800 bit/s									False			29636


			A.4/5			3,1 KhZ Audio Modem AutoBauding1									False			29637


			A.4/6			V.110 UDI 9 600 bit/s									False			29638


			A.4/7			V.110 UDI 14 400 bit/s									False			29639


			A.4/8			V.110 UDI 19 200 bit/s									False			29640


			A.4/9			V.110 UDI 28 800 bit/s									False			29641


			A.4/10			V.110 UDI 38 400 bit/s									False			29642


			A.4/11			V.120 9 600 bit/s									False			29643


			A.4/12			V.120 14 400 bit/s									False			29644


			A.4/13			V.120 19 200 bit/s									False			29645


			A.4/14			V.120 28 800 bit/s									False			29646


			A.4/15			V.120 38 400 bit/s									False			29647


			A.4/16			V.120 48 000 bit/s									False			29648


			A.4/17			V.120 56 000 bit/s									False			29649


			A.4/18			PIAFS 32 000 bit/s									False			29650


			A.4/19			PIAFS 64 000 bit/s									False			29651


			A.4/20			Frame Tunnelling Mode 56 000 bit/s									False			29652


			A.4/21			Frame Tunnelling Mode 64 000 bit/s									False			29653


			A.5/1			3,1 kHz Audio 9 600 bit/s									False			29654


			A.5/2			3,1 kHz Audio 14 400 bit/s									False			29655


			A.5/3			3,1 kHz Audio 19 200 bit/s									False			29656


			A.5/4			3,1 kHz Audio 28 800 bit/s									False			29657


			A.5/5			V.110 UDI 28 800 bit/s									False			29658


			A.5/6			V.110 UDI 48 000 bit/s									False			29659


			A.5/7			V.110 UDI 56 000 bit/s									False			29660


			A.5/8			X.31 Flag Stuffing UDI 9 600 bit/s									False			29661


			A.5/9			X.31 Flag Stuffing UDI 14 400 bit/s									False			29662


			A.5/10			X.31 Flag Stuffing UDI 19 200 bit/s									False			29663


			A.5/11			X.31 Flag Stuffing UDI 28 800 bit/s									False			29664


			A.5/12			X.31 Flag Stuffing UDI 38 400 bit/s									False			29665


			A.5/13			X.31 Flag Stuffing UDI 48 000 bit/s									False			29666


			A.5/14			X.31 Flag Stuffing UDI 56 000 bit/s									False			29667


			A.5/15			V.120 9 600 bit/s									False			29668


			A.5/16			V.120 14 400 bit/s									False			29669


			A.5/17			V.120 19 200 bit/s									False			29670


			A.5/18			V.120 28 800 bit/s									False			29671


			A.5/19			V.120 38 400 bit/s									False			29672


			A.5/20			V.120 48 000 bit/s									False			29673


			A.5/21			V.120 56 000 bit/s									False			29674


			A.5/22			Bit Transparent mode 56 000 bit/s									False			29675


			A.5/23			Bit Transparent mode 64 000 bit/s									False			29676


			A.5/24			Multimedia Call 28 800 bit/s									False			29677


			A.5/25			Multimedia Call 32 000 bit/s									False			29678


			A.5/26			Multimedia Call 33 600 bit/s									False			29679


			A.5/27			Multimedia Call 56 000 bit/s									False			29680


			A.5/28			Multimedia Call 64 000 bit/s									False			29681


			A.6/1			Conversational									False			29682


			A.6/2			Streaming									False			29683


			A.6/3			Interactive									False			29684


			A.6/4			Background									False			29685


			A.7/1			Call Deflection									False			29686


			A.7/2			Calling Line Identification Presentation									False			29687


			A.7/3			Calling Line Identification Restriction									False			29688


			A.7/4			Connected Line Identification Presentation									False			29689


			A.7/5			Connected Line Identification Restriction									False			29690


			A.7/6			Call Forwarding Unconditional									False			29691


			A.7/7			Call Forwarding on Mobile Subscriber Busy									False			29692


			A.7/8			Call Forwarding on No Reply									False			29693


			A.7/9			Call Forwarding on Mobile Subscriber Not Reachable									False			29694


			A.7/10			Call Waiting									False			29695


			A.7/11			Call Hold									False			29696


			A.7/12			Multi Party Service									False			29697


			A.7/13			Closed User Group									False			29698


			A.7/14			User-to-user signalling									False			29699


			A.7/15			Advice of Charge (Information)									False			29700


			A.7/16			Advice of Charge (Charging)									False			29701


			A.7/17			Barring of All Outgoing Calls									False			29702


			A.7/18			Barring of Outgoing International Calls									False			29703


			A.7/19			Barring of Outgoing International Calls except those directed to the Home PLMN Country									False			29704


			A.7/20			Barring of All Incoming Calls									False			29705


			A.7/21			Barring of Incoming Calls when Roaming Outside the Home PLMN Country									False			29706


			A.7/22			Explicit call transfer									False			29707


			A.7/23			Call Completion to Busy Subscriber									False			29708


			A.7/24			Call Completion to Busy Subscriber Request									False			29709


			A.7/25			Follow Me									False			29710


			A.7/26			Calling name presentation (CNAP)									False			29711


			A.7/27			Multiple Subscriber Profile (MSP)									False			29712


			A.7/28			Multicall									False			29713


			A.7/29			enhanced Multi-Level Precedence and Pre-emption									False			29714


			A.7/30			At least one non-call related Supplementary Service supported									False			29715


			A.7/31			Support of MO-LR request for assistance data									False			29716


			A.7/32			Support of MO-LR request for a position estimate									False			29717


			A.7/33			Support of MO-LR request for transfer to 3rd party									False			29718


			A.7/34			Support of Mobile Terminated location request									False			46262


			A.7/35			Unstructured SS Data			pc_SS_USSD						False			110506


			A.8/1			Mobile station Execution Environment (MExE)									False			29719


			A.8/2			Location Service (LCS)									False			29720


			A.8/3			USIM Application Toolkit (USAT)									False			29721


			A.8a/1			Support for IPDL									False			29722


			A.8a/2			Support of GPS timing of cell frames									False			29723


			A.8a/3			UE-based OTDOA is supporting by UE									False			29724


			A.8a/4			Standalone location method is supporting by UE									False			29725


			A.8a/5			Support of UE-Based A-GANSS									False			53408


			A.8a/6			Support of UE-Assisted A-GANSS									False			53409


			A.8a/7			Support for GLONASS									False			53410


			A.8a/8			Support for Modernized GPS									False			53411


			A.8a/9			Support for Galileo									False			53412


			A.10/1			Multimedia services ( 3G-324M)									False			29726


			A.10/2			Alternate speech/facsimile group 3									False			29727


			A.10/3			Automatic facsimile group 3									False			29728


			A.10/4			MBMS broadcast services			pc_MBMS_Broadcast						False			29729


			A.10/5			MBMS multicast services									False			39642


			A.10/6			IMS			pc_IMS						False			39644


			A.10/7			Indicating whether a PLMN is present on a PLMN list stored on the USIM			pc_Indicating_PLMN_list						False			45064


			A.10/8			Last RPLMN			pc_Last_RPLMN						False			45063


			A.10/9			Exception to manual network selection mode at switch-on			pc_Exception_ManSelectionMode						False			46230


			A.10/10			MBMS broadcast services in MBSFN mode			pc_MBMS_MBSFN						False			46232


			A.10/11			NW selection mode at switch-on			pc_NWSelectionMode_SwitchOn						False			46233


			A.10/12			CSG Support			pc_CSG						False			48550


			A.10/13			MBMS broadcast services in MBSFN IMB			pc_MBMS_IMB						False			48551


			A.10/14			eCall Only Support on the USIM			pc_eCallOnly						False			48552


			A.10/15			eCall Capable Support on the USIM			pc_eCallCapable						False			48553


			A.10/16			Capability to Initiate Manual eCall			pc_eCall_manual_Initiated						False			50030


			A.10/17			Capability to Initiate Automatic eCall			pc_eCall_automatic_Initiated						False			50031


			A.10/18			Capability to trigger a reconfiguration eCall			pc_eCall_Reconfiguration_Call						False			50032


			A.10/19			Capability to trigger a Test eCall			pc_eCall_Test_Call						False			50033


			A.10/20			Capability to Support of inter-frequency CSG Proximity Indication			pc_Indicating_CSG_Proximity_inter-F						False			55334


			A.10/21			Capability to Support of inter-frequency SI acquisition for HO			pc_Acquiring_Inter-F_SI						False			55335


			A.10/22			Support of Cell Broadcast Service Discontinuous Reception (DRX)									False			55343


			A.10/23			Capability to Support of intra-frequency SI acquisition for HO			pc_Acquiring_Intra-F_SI						False			55337


			A.10/24			IMS emergency services			pc_IMS_EmergSrvc						False			60412


			A.10/24			IMS emergency services			pc_IMS_EmergSrvc						False			61188


			A.10/25			Capability to establish the emergency call using the CS domain if the attach request for emergency bearer services was not accepted by the network			pc_UsingCSDomain_Em						False			60413


			A.10/26			Capability to Support of intra-frequency CSG Proximity Indication			pc_Indicating_CSG_Proximity_intra-F						False			61194


			A.10/27			Support of UTRAN ANR			pc_UTRAN ANR						False			77994


			A.10/28			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_DCH			ps_UE_Req_PSDataSessionEnd_cell_DCH						False			77995


			A.10/29			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in cell_FACH			ps_UE_Req_PSDataSessionEnd_cell_FACH						False			77996


			A.10/30			Support transmitting Signalling Connection Release Indication with IE 'Signalling Connection Release Indication Cause' set to 'UE Requested PS Data session end' in CELL_PCH									False			83968


			A.10/31			Support of Low Access Priority indication			pc_LAP						False			104084


			A.10/32			Support of MinimumPeriodicSearchTimer			pc_MinimumPeriodicSearchTimer						False			104085


			A.10/33			Support of the extended NMO I system information			pc_NMO_I_Behaviour						False			104086


			A.10/34			Support of AttachWithIMSI			pc_AttachWithIMSI						False			104087


			A.11/1			Call Control									False			29730


			A.11/2			Mobility Management									False			29731


			A.11/3			Session Management									False			29732


			A.11/4			GPRS Mobility Management									False			29733


			A.11/5			Radio Resource Control									False			29734


			A.11/6			Packet Data Convergence Protocol									False			29735


			A.11/7			Broadcast/Multicast Control									False			29736


			A.11/8			Radio Link Control									False			29737


			A.11/9			Medium Access Control									False			29738


			A.11/10			Physical Layer									False			29739


			A.12/1			Up-link reference measurement channel 12.2 kbps (FDD)									False			29740


			A.12/2			Down-link reference measurement channel 12.2 kbps (FDD)									False			29741


			A.12/3			Up-link reference measurement channel12.2 kbps (TDD)									False			29742


			A.12/4			Down-link reference measurement channel 12.2 kbps (TDD)									False			29743


			A.12/5			Up-link reference measurement channel12.2 kbps (1.28 Mcps TDD)									False			29744


			A.12/6			Down-link reference measurement channel 12.2 kbps (1.28 Mcps TDD)									False			29745


			A.12/7			Up-link reference measurement channel12.2 kbps (7.68Mcps TDD)									False			33109


			A.12/8			Down-link reference measurement channel 12.2 kbps (7.68 Mcps TDD)									False			33110


			A.13/1			UE test loop									False			29746


			A.13/2			Support of UE test loop mode 1 with UL RLC SDU size bigger than 12160 bits (1520 octets)									False			29747


			A.13/3			Support of UE test loop mode 4			Rel-7: UE test loop mode 4 is optional for Rel-7 UE. 

Rel-8: UE test loop mode 4 is optional for Rel-8 UE supporting E-UTRA. For Rel-8 UE not supporting E-UTRA then UE test loop mode 4 is mandatory for UE supporting network initiated secondary PDP context.

Rel-9 or later releases: UE test loop mode 4 is mandatory for UEs supporting network initiated secondary PDP context.						False			60385


			A.13/4			Update UE Location Information			pc_UpdateUE_LocationInformation						False			104088


			A.14/1			Electrical Man Machine Interface (EMMI)									False			29748


			A.14/2			UICC/ME test interface									False			29749


			A.15/1			Chip rate 3,84 Mcps									False			29750


			A.15/2			Frequency band: 1 920-1 980, 2 110-2 170 MHz			Band I						False			29751


			A.15/3			Frequency band: 1 850-1 910, 1 930-1 990 MHz			Band II						False			29752


			A.15/4			Frequency band: Other spectrum									False			29753


			A.15/5			TX-RX Freq. Sep: 190 MHz									False			29754


			A.15/6			TX-RX Freq. Sep: 80 MHz									False			29755


			A.15/7			TX-RX Freq. Sep: Variable									False			29756


			A.15/8			Carrier raster: 200 kHz									False			29757


			A.15/9			UE Power Class 1 (+33 dBm)									False			29758


			A.15/10			UE Power Class 2 (+27 dBm)									False			29759


			A.15/11			UE Power Class 3 (+24 dBm)									False			29760


			A.15/12			UE Power Class 4 (+21 dBm)									False			29761


			A.15/13			Output RF spectrum emissions									False			29762


			A.15/14			Frequency band: 1710-1785, 1805-1880 MHz			Band III						False			29763


			A.15/15			Frequency band: 1710-1755, 2110-2155 MHz			Band IV						False			29764


			A.15/16			Frequency band: 824 - 849, 869-894 MHz			Band V						False			29765


			A.15/17			Frequency band: 830-840, 875-885 MHz			Band VI						False			29766


			A.15/18			Frequency band: 2500-2570, 2620-2690 MHz			Band VII						False			29767


			A.15/19			Frequency band: 880-915, 925-960 MHz			Band VIII						False			29768


			A.15/20			Frequency band: 1749.9-1784.9, 1844.9-1879.9 MHz			Band IX						False			29769


			A.15/21			Multiple FDD bands simultaneously									False			29770


			A.15/22			Frequency band: 1710-1770, 2110-2170 MHz			Band X						False			39648


			A.15/23			Frequency band: 1427.9 - 1447.9, 1475.9 - 1495.9 MHz			pc_Band11_Supp (Band XI)						False			39693


			A.15/24			Frequency band: 699 - 716 MHz, 729 - 746 MHz			Band XII						False			46226


			A.15/25			Frequency band: 777 - 787 MHz, 746 - 756 MHz			Band XIII						False			46227


			A.15/26			Frequency band: 788 - 798 MHz, 758 - 768 MHz			Band XIV						False			46228


			A.15/27			Frequency band: 830 - 845 MHz, 875 - 890 MHz			pc_Band19_Supp (Band XIX)						False			50059


			A.15/28			Frequency band: 1447.9 - 1462.9 MHz MHz, 1495.9 - 1510.9 MHz			pc_Band21_Supp (Band XXI)						False			50060


			A.15/29			Frequency band: 3410 - 3490 MHz, 3510 - 3590 MHz			pc_Band22_Supp	
Band XXII						False			61190


			A.15/30			Frequency band: 832 - 862 MHz, 791 - 821 MHz			pc_Band20_Supp	
Band XX						False			61191


			A.15/31			Frequency band: 1850 - 1915,  1930  - 1995 MHz			pc_Band25_Supp	Band XXV						False			77997


			A.15/32			Frequency band: 814 - 849 MHz,  859  - 894 MHz									False			89236


			A.16/1			Chip rate 3,84 Mcps									False			29771


			A.16/1a			Chip rate 1,28 Mcps									False			29772


			A.16/1b			Chip rate 7,68 Mcps									False			33111


			A.16/2			Frequency band a: 1 900-1 920 MHz ; 2010 - 2025 MHz			pc_UTRA_Band_TDD_A						False			29773


			A.16/3			Frequency band b: 1850 - 1910 MHz ; 1930 - 1990 MHz			pc_UTRA_Band_TDD_B						False			29774


			A.16/4			Frequency band c: 1910 - 1930 MHz			pc_UTRA_Band_TDD_C						False			29775


			A.16/5			Frequency band d: 2570 - 2620 MHz			pc_UTRA_Band_TDD_D						False			29776


			A.16/6			Frequency band e: 2300--2400 MHz			pc_UTRA_Band_TDD_E						False			29777


			A.16/7			Frequency band f: 1880 - 1920 MHz			pc_UTRA_Band_TDD_F						False			29778


			A.16/8			Carrier raster: 200 kHz									False			29779


			A.16/9			UE Power Class 2 (+24 dBm)									False			29780


			A.16/10			UE Power Class 3 (+21 dBm)									False			29781


			A.16/11			Output RF spectrum emissions									False			29782


			A.16/12			Multiple TDD bands simultaneously									False			50061


			A.18a/1			Support of turbo decoding									False			29783


			A.18a/2			Support of turbo encoding									False			29784


			A.18a/3			Support for SF 512 (downlink)									False			29785


			A.18a/4			Support of PDSCH									False			29786


			A.18a/5			Simultaneous reception of SCCPCH and DPCH									False			29787


			A.18a/6			Simultaneous reception of SCCPCH, DPCH and PDSCH			pc_SimultaneousSCCPCH_DPCH_DPDCH_Reception						False			29788


			A.18a/7			Support of PCPCH			pc_SupportOfPCPCH

NOT  A.7/7 OR ( A.0/1=Rel_99 OR A.0/1=Rel_4 )						False			29789


			A.18a/8			Need of inter-frequency uplink compressed mode									False			29790


			A.18a/8a			Need of interRAT uplink compressed mode									False			29791


			A.18a/9			Need of inter-frequency downlink compressed mode									False			29792


			A.18a/9a			Need of interRAT downlink compressed mode									False			29793


			A.18a/10			Void									False			29794


			A.18a/11			Void									False			29795


			A.18a/12			Support of UE based Network Assisted GPS L1 C/A									False			29796


			A.18a/13			Support of UE assisted Network Assisted GPS L1 C/A									False			29797


			A.18a/14			Support of HS-PDSCH			pc_HSDPA						False			29798


			A.18a/15			Simultaneous reception of SCCPCH, DPCH and HSDSCH			pc_SimultaneousSCCPCH_DPCH_HSDSCH_Reception						False			29799


			A.18a/16			Support of dedicated pilots for channel estimation of HSDSCH			pc_SupportOfDedicatedPilotsForChannelEstimationOfHSDSCH						False			29800


			A.18a/17			Capability with simultaneous HS-DSCH configuration			pc_CapabilityWithSimultaneousHS_DSCHConfig						False			29801


			A.18a/18			Support of E-DPDCH			pc_HSUPA						False			29802


			A.18a/19			Support of MBMS p-t-m reception in CELL_DCH state			pc_PTM_in_CELL_DCH						False			39653


			A.18a/20			Support of MBMS MCCH reception in CELL_DCH state			pc_MCCH_in_CELL_DCH						False			39654


			A.18a/21			Support of MBMS service change for a ptp RB			pc_MBMS_ServiceChangePTP_RB						False			39655


			A.18a/22			Full support of F-DPCH			pc_full_FDPCH						False			41959


			A.18a/23			Support of simultaneous HS-PDSCH and MBMS services			pc_SimultaneousHSDPA_MBMS						False			41954


			A.18a/24			Support of MAC-ehs			pc_MAC_ehs						False			41950


			A.18a/25			Support of DPCCH Discontinuous Transmission			pc_UL_DTX						False			41951


			A.18a/26			Support of HS-DSCH Discontinuous Reception			pc_DL_DRX						False			41952


			A.18a/27			Support of HS-SCCHless HS-DSCH			pc_HS_SCCH_less						False			41953


			A.18a/28			Support of 16QAM in Uplink			pc_UL_16QAM						False			45066


			A.18a/29			Support of HS-PDSCH in CELL_FACH			pc_HS_FACH						False			45065


			A.18a/30			Support for CS Voice over HSPA									False			45067


			A.18a/31			Support enhanced F-DPCH			pc_EnhancedF_DPCH						False			46258


			A.18a/32			Support of HS-PDSCH in CELL_PCH and URA_PCH			pc_HS_PCH						False			46259


			A.18a/33			Support for MAC-i/is									False			46271


			A.18a/34			Support of common E-DCH									False			48555


			A.18a/35			Support UEA2/UIA2 fully IOT tested									False			48560


			A.18a/36			Support of HS-DSCH DRX operation			pc_HS_FACH_DRX						False			50062


			A.18a/37			Support of Target Cell Pre-Configuration			pc_TargetCell_PreConf_HSDSCH						False			50063


			A.18a/38			Support of Slot Format #4			pc_SlotFormat4						False			53466


			A.18a/39			Support MIMO			pc_MIMO						False			53467


			A.18a/40			Support of multi cell			pc_DualCell						False			53468


			A.18a/41			Support 64QAM and MIMO			pc_64QAM_MIMO						False			53469


			A.18a/42			Support dual band DC-HSDPA configuration I and V			pc_DB_DC_HSDPA_Band1_5						False			53470


			A.18a/43			Support dual band DC-HSDPA configuration I and VIII			pc_DB_DC_HSDPA_Band1_8						False			53471


			A.18a/44			Support dual band DC-HSDPA configuration II and IV			pc_DB_DC_HSDPA_Band2_4						False			53472


			A.18a/45			Support of Dual cell MIMO			pc_DualCellMIMO						False			60363


			A.18a/46			Support of dual band operation			pc_DB_DC_HSDPA						False			60411


			A.18a/47			Support of More Than Two Cells			pc_MultiCell						False			77998


			A.18a/48			Support of Three cell MIMO			pc_ThreeCellMIMO						False			77999


			A.18a/49			Support of Four cell MIMO			pc_FourCellMIMO						False			78000


			A.18a/50			Support of Three cell			pc_ThreeCell						False			78001


			A.18a/51			Support of Four cell			pc_FourCell						False			78002


			A.18a/52			SBCC(3)									False			89237


			A.18a/53			DBCC(1,2)									False			89238


			A.18a/54			DBCC (2,1)									False			89239


			A.18a/55			DBCC(3,1)									False			89240


			A.18a/56			DBCC(1,3)									False			89241


			A.18a/57			DBCC(2,2)									False			89242


			A.18a.0/I			Supported Carrier Combination (s)									False			89243


			A.18a.0a/II-IV			Supported Carrier Combination (s)									False			89245


			A.18a.0a/I-V			Supported Carrier Combination (s)									False			89246


			A.18a.0a/I-VIII			Supported Carrier Combination (s)									False			89244


			A.18a.1/1			Category 1			pc_HSDSCH_UE_Category						False			46234


			A.18a.1/2			Category 2			pc_HSDSCH_UE_Category						False			29804


			A.18a.1/3			Category 3									False			29805


			A.18a.1/4			Category 4									False			29806


			A.18a.1/5			Category 5									False			29807


			A.18a.1/6			Category 6									False			29808


			A.18a.1/7			Category 7									False			29809


			A.18a.1/8			Category 8									False			29810


			A.18a.1/9			Category 9									False			29811


			A.18a.1/10			Category 10									False			29812


			A.18a.1/11			Category 11									False			29813


			A.18a.1/12			Category 12									False			29814


			A.18a.1.a/17			Category 17			pc_HSDSCH_UE_Category_Extension						False			60409


			A.18a.1a/1			Category 1									False			29803


			A.18a.1a/2			Category 2									False			46235


			A.18a.1a/3			Category 3									False			46236


			A.18a.1a/4			Category 4									False			46237


			A.18a.1a/5			Category 5									False			46238


			A.18a.1a/6			Category 6									False			46239


			A.18a.1a/7			Category 7									False			46240


			A.18a.1a/8			Category 8									False			46241


			A.18a.1a/9			Category 9									False			46242


			A.18a.1a/10			Category 10									False			46243


			A.18a.1a/11			Category 11									False			46244


			A.18a.1a/12			Category 12									False			46245


			A.18a.1a/13			Category 13									False			46246


			A.18a.1a/14			Category 14									False			46247


			A.18a.1a/15 obsoleto			Category 15			pc_HSDSCH_UE_Category_Extension						False			60407


			A.18a.1a/15			Category 15									False			46248


			A.18a.1a/16 obsoleto			Category 16			pc_HSDSCH_UE_Category_Extension						False			60408


			A.18a.1a/16			Category 16									False			46252


			A.18a.1a/17			Category 17									False			46250


			A.18a.1a/18 obsoleto			Category 18			pc_HSDSCH_UE_Category_Extension						False			60410


			A.18a.1a/18			Category 18									False			46251


			A.18a.1a/19			Category 19									False			48547


			A.18a.1a/20			Category 20									False			48548


			A.18a.1b/21			Category 21									False			48556


			A.18a.1b/22			Category 22									False			48557


			A.18a.1b/23			Category 23									False			48558


			A.18a.1b/24			Category 24									False			48559


			A.18a.1c/25			Category 25			pc_HSDSCH_UE_Category_Extension3						False			55338


			A.18a.1c/26			Category 26			pc_HSDSCH_UE_Category_Extension3						False			55339


			A.18a.1c/27			Category 27			pc_HSDSCH_UE_Category_Extension3						False			55340


			A.18a.1c/28			Category 28			pc_HSDSCH_UE_Category_Extension3						False			55341


			A.18a.1d/29			Category 29			pc_HSDSCH_UE_Category_Extension4						False			78003


			A.18a.1d/30			Category 30			pc_HSDSCH_UE_Category_Extension4						False			78004


			A.18a.1d/31			Category 31			pc_HSDSCH_UE_Category_Extension5						False			78005


			A.18a.1d/32			Category 32			pc_HSDSCH_UE_Category_Extension5						False			78006


			A.18a.2/1			Category 1									False			29815


			A.18a.2/2			Category 2									False			29816


			A.18a.2/3			Category 3									False			29817


			A.18a.2/4			Category 4									False			29818


			A.18a.2/5			Category 5			pc_EDCH_UE_Category						False			29819


			A.18a.2/6			Category 6			pc_EDCH_UE_Category						False			29820


			A.18a.2/7			Category 7									False			45068


			A.18a.2a/1			Category 7									False			48554


			A.18a.2b/1			Category 8			pc_EDCH_UE_Category_ Extension2						False			61192


			A.18a.2b/2			Category 9			pc_EDCH_UE_Category_ Extension2						False			61193


			A.18b/1			Support of turbo decoding									False			29821


			A.18b/2			Support of turbo encoding									False			29822


			A.18b/3			Max.number of physical channels and TS per frame									False			29823


			A.18b/4			Max.number of downlink physical channels per subframe									False			29824


			A.18b/4a			Max. number of downlink TS per subframe									False			29825


			A.18b/4b			Max. number of uplink TS per subframe									False			29826


			A.18b/5			Minimum downlink SF									False			29827


			A.18b/5a			Minimum uplink SF									False			29828


			A.18b/6			Support of PDSCH (Downlink)									False			29829


			A.18b/7			Max.number of received physical channels per TS									False			29830


			A.18b/7a			Max.number of transmitted physical channels per TS									False			29831


			A.18b/8			Support of 8PSK demodulation									False			29832


			A.18b/8a			Support of 8PSK modulation									False			29833


			A.18b/9			Support of PUSCH									False			29834


			A.18b/10			Support of HS-PDSCH									False			29835


			A.18b/11			Support of MBMS p-t-m reception in CELL_DCH state									False			41960


			A.18b/12			Support of MBMS MCCH reception in CELL_DCH state									False			41961


			A.18b/13			Support of MBMS service change for a ptp RB									False			41962


			A.18b/14			Support of E-PUCH									False			46255


			A.18b/15			Support of TDD transmit and receive functions									False			46256


			A.18b/16			Support of TDD MBSFN receive only function									False			46257


			A.18b/17			Support of 16QAM in Uplink									False			46263


			A.18b/18			Support of 3.84 Mcps TDD IMB receiver function									False			48562


			A.18b/19			Support for MAC-ehs			pc_Mac_ehs						False			50064


			A.18b/20			Support for MAC-i/is			pc_Mac_iis						False			50065


			A.18b/21			Support of SPS operation			pc_ SupportOf SPS
Applicable for 1.28 Mcps only						False			50066


			A.18b/22			Support of control channel DRX operation			pc_ SupportOf ControlChannelDRX
Applicable for 1.28 Mcps only						False			50067


			A.18b/23			Support of HS-PDSCH in CELL_FACH			pc_HS_FACH						False			50068


			A.18b/24			Support of common E-DCH			pc_HS_RACH_EDCH						False			50069


			A.18b/25			Support of enhanced TS0			pc_ SupportOf EnhancedTS0						False			61189


			A.18b/26			Support of multiple frequency operation									False			84218


			A.18b.1/1			Category 1			pc_HSDSCH_UE_Category_Extension						False			29836


			A.18b.1/2			Category 2									False			29837


			A.18b.1/3			Category 3									False			29838


			A.18b.1/4			Category 4									False			29839


			A.18b.1/5			Category 5									False			29840


			A.18b.1/6			Category 6									False			29841


			A.18b.1/7			Category 7									False			29842


			A.18b.1/8			Category 8									False			29843


			A.18b.1/9			Category 9									False			29844


			A.18b.1/10			Category 10									False			29845


			A.18b.1/11			Category 11									False			29846


			A.18b.1/12			Category 12									False			29847


			A.18b.1/13			Category 13									False			29848


			A.18b.1/14			Category 14									False			29849


			A.18b.1/15			Category 15									False			29850


			A.18b.1/16 obsoleto			Category 16									False			46249


			A.18b.1a/1			Category 16			pc_HSDSCH_UE_Category_Extension						False			50070


			A.18b.1a/2			Category 17			pc_HSDSCH_UE_Category_Extension						False			50071


			A.18b.1a/3			Category 18			pc_HSDSCH_UE_Category_Extension						False			50072


			A.18b.1a/4			Category 19			pc_HSDSCH_UE_Category_Extension						False			50073


			A.18b.1a/5			Category 20			pc_HSDSCH_UE_Category_Extension						False			50074


			A.18b.1a/6			Category 21			pc_HSDSCH_UE_Category_Extension						False			50075


			A.18b.1a/7			Category 22			pc_HSDSCH_UE_Category_Extension						False			50076


			A.18b.1a/8			Category 23			pc_HSDSCH_UE_Category_Extension						False			50077


			A.18b.1a/9			Category 24			pc_HSDSCH_UE_Category_Extension						False			50078


			A.18b.1a/10			Category 25			pc_HSDSCH_UE_Category_Extension						False			50079


			A.18b.1a/11			Category 26			pc_HSDSCH_UE_Category_Extension						False			50080


			A.18b.1a/12			Category 27			pc_HSDSCH_UE_Category_Extension						False			50081


			A.18b.1a/13			Category 28			pc_HSDSCH_UE_Category_Extension						False			50082


			A.18b.1a/14			Category 29			pc_HSDSCH_UE_Category_Extension						False			50083


			A.18b.1a/15			Category 30			pc_HSDSCH_UE_Category_Extension						False			50084


			A.18b.2/1			Category 1									False			46264


			A.18b.2/2			Category 2									False			46265


			A.18b.2/3			Category 3									False			46266


			A.18b.2/4			Category 4									False			46267


			A.18b.2/5			Category 5									False			46268


			A.18b.2/6			Category 6									False			46269


			A.18b.2a/1			Category 7			pc_EDCH_UE_Category_ Extension						False			50090


			A.18c/1			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH									False			29851


			A.18c/2			Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29852


			A.18c/3			Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH									False			29853


			A.18c/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29854


			A.18c/4a			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29855


			A.18c/4b			Conversational / speech / UL:(12.2 7.4 5.9 4.75) DL:(12.2 7.4 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH									False			29856


			A.18c/5			Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29857


			A.18c/5a			Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29858


			A.18c/6			Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29859


			A.18c/7			Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29860


			A.18c/7a			Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29861


			A.18c/8			Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29862


			A.18c/9			Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29863


			A.18c/10			Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29864


			A.18c/11			Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29865


			A.18c/12			Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29866


			A.18c/13.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29867


			A.18c/13.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI									False			29868


			A.18c/14.1			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29869


			A.18c/14.2			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI									False			29870


			A.18c/15			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29871


			A.18c/16			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29872


			A.18c/17			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29873


			A.18c/18			Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29874


			A.18c/19			Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29875


			A.18c/20			Void									False			29876


			A.18c/21			Void									False			29877


			A.18c/22			Void									False			29878


			A.18c/23.1			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)									False			29879


			A.18c/23.2			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)									False			29880


			A.18c/23.3			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)									False			29881


			A.18c/23.4			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)									False			29882


			A.18c/23a.1			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC)									False			29883


			A.18c/23a.2			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC)									False			29884


			A.18c/23b			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29885


			A.18c/23c			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29886


			A.18c/23d			Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29887


			A.18c/24.1			Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / TC									False			29888


			A.18c/24.2			Interactive or background / UL:64 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / CC									False			29889


			A.18c/25.1			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (TC, 10 ms TTI)									False			29890


			A.18c/25.2			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)									False			29891


			A.18c/25.3			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)									False			29892


			A.18c/25.4			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)									False			29893


			A.18c/26			Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29894


			A.18c/27			Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29895


			A.18c/28			Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29896


			A.18c/29			Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29897


			A.18c/30			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29898


			A.18c/31.1			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI									False			29899


			A.18c/31.2			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI									False			29900


			A.18c/32.1			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI									False			29901


			A.18c/32.2			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI									False			29902


			A.18c/33.1			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29903


			A.18c/33.2			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29904


			A.18c/34.1			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29905


			A.18c/34.2			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29906


			A.18c/35.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29907


			A.18c/35.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29908


			A.18c/36.1			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29909


			A.18c/36.2			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29910


			A.18c/37.1			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29911


			A.18c/37.2			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29912


			A.18c/38.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI									False			29913


			A.18c/38.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI									False			29914


			A.18c/38.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI									False			29915


			A.18c/38.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI									False			29916


			A.18c/38a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29917


			A.18c/38b			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29918


			A.18c/38c			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29919


			A.18c/38d			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DC									False			30082


			A.18c/38e			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29920


			A.18c/38f			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29921


			A.18c/38g			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29922


			A.18c/38h			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29923


			A.18c/38i			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29924


			A.18c/38j			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29925


			A.18c/39.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)									False			29926


			A.18c/39.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)									False			29927


			A.18c/39.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)									False			29928


			A.18c/39.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)									False			29929


			A.18c/40			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29930


			A.18c/41			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29931


			A.18c/42.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29932


			A.18c/42.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29933


			A.18c/43.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29934


			A.18c/43.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29935


			A.18c/44.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI									False			29936


			A.18c/44.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29937


			A.18c/45			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29938


			A.18c/46			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29939


			A.18c/47			Void									False			29940


			A.18c/48			Void									False			29941


			A.18c/49.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29942


			A.18c/49.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown  / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI									False			29943


			A.18c/50.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI									False			29944


			A.18c/50.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI									False			29945


			A.18c/51.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB  / 20 ms TTI  + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29946


			A.18c/51.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29947


			A.18c/51a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29948


			A.18c/51b			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29949


			A.18c/52.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI  + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29950


			A.18c/52.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29951


			A.18c/53.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29952


			A.18c/53.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29953


			A.18c/54			Void									False			29954


			A.18c/55			Void									False			29955


			A.18c/56			Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29956


			A.18c/57			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29957


			A.18c/58			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29958


			A.18c/58a			Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.									False			29959


			A.18c/59			Void									False			29960


			A.18c/60			Void									False			29961


			A.18c/61			Void									False			29962


			A.18c/62			Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + DL:0.15 kbps SRB#5 for DCCH									False			29963


			A.18c/63.1			Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ 10 ms TTI									False			29964


			A.18c/63.2			Interactive or background / UL:64 DL:768 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI									False			29965


			A.18d/1.1			Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29966


			A.18d/1.2			Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29967


			A.18d/2.1			Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29968


			A.18d/2.2			Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29969


			A.18d/3.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29970


			A.18d/3.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL: 3.4 kbps SRBs for DCCH									False			29971


			A.18d/4.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29972


			A.18d/4.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29973


			A.18d/5.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29974


			A.18d/5.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29975


			A.18d/6.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 10 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29976


			A.18d/6.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:2048 kbps / PS RAB / 20 ms TTI + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29977


			A.18e/1			Stand-alone signalling RB for PCCH									False			29978


			A.18e/2			Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH									False			29979


			A.18e/3			Interactive/Background 32 kbps RAB + SRBs for PCCH +  SRB for CCCH + SRB for DCCH + SRB for BCCH									False			29980


			A.18e/4			RB for CTCH + SRB for CCCH +SRB for BCCH									False			29981


			A.18e/5			Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH									False			29982


			A.18e/6			64.8kbps RB for MTCH with 80 ms TTI									False			39645


			A.18e/7			129.6 kbps RB for MTCH with 80 ms TTI									False			39646


			A.18e/8			259.2 kbps RB for MTCH with 40 ms TTI									False			39647


			A.18f/1			Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH									False			29983


			A.18f/2			Interactive/Background 32 kbps PS RAB + Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH									False			29984


			A.18f/3			Interactive/Background / UL:32 DL: [max bit rate depending on UE category] with fixed RLC and MAC-ehs / PS RAB + SRBs for DCCH on RACH and SRB with fixed RLC and MAC-ehs on HS-DSCH / DL:QPSK									False			48546


			A.18f.1/1			Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29985


			A.18f.1/1a			Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH			pc_RAB_A_18f_1_1a						False			29986


			A.18f.1/2			Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29987


			A.18f.1/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29988


			A.18f.1/3a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29989


			A.18f.1/4			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29990


			A.18f.1/4a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			29991


			A.18f.1/5			Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRB									False			30083


			A.18f.1/5a			Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs									False			30084


			A.18f.1/6			Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.									False			30085


			A.18f.1/7			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL									False			30086


			A.18f.1/8			Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Interactive or Background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB+ UL:3.4 DL:3.4 kbps SRBs for DC									False			30087


			A.18f.1/9			Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH			SCR to be done manually.
pc_RAB_A_18f_1_9						False			41955


			A.18f.1/10			Streaming MBMS PTP / unknown / UL:16 DL: [max bit rate depending on UE category] kbps / PS RAB  + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB   + Interactive			SCR to be done manually.
pc_RAB_A_18f_1_10						False			41956


			A.18f.2/1			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:16 DL:64 kbps / PS RAB + UL:13.6 DL:13.6 kbps SRBs for DCCH									False			29992


			A.18f.3/1			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH									False			29993


			A.18f.3/2			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D									False			30088


			A.18f.3/3			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]									False			30089


			A.18f.3/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS									False			30090


			A.18f.3/5			Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [ma									False			30091


			A.18f.3/6			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi									False			30092


			A.18f.3/7			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi									False			30093


			A.18f.3/8			Conversational / speech / UL:(12.65 8.85 6.6) DL:(12.65 8.85 6.6) kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi									False			30094


			A.18f.3/9			Conversational / speech / UL:(12.2, 7.95, 5.9, 4.75) kbps DL: (12.2, 7.95, 5.9, 4.75) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate dependi									False			46260


			A.18f.3/10			Conversational / speech / UL:(12.65, 8.85, 6.6) kbps DL: (12.65, 8.85, 6.6) kbps / CS RAB on E-DCH and HS-DSCH + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE c									False			46261


			A.18j/1			Interactive or Background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84286


			A.18j/2			Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84288


			A.18j/3			Interactive or Background / UL:32 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84290


			A.18j/4			Interactive or Background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84292


			A.18j/5			Interactive or Background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84293


			A.18j/6			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84294


			A.18j/7			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84295


			A.18j/8			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84296


			A.18j/9			Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4kbps SRB									False			84297


			A.18j/10			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[max bitratedepending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			84298


			A.18j/11			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:64 DL: [max bit rate d									False			84299


			A.18j/12			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca									False			84300


			A.18j/13			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:16 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE ca									False			84301


			A.18k/1			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: 3.4 DL:3.4 kbps SRBs for DCCH on DCH			HS-PDSCH
E-PUCH
(pc_RAB_A_18k_1)						False			50835


			A.18k/2			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:[max bit rate depending on UE category and TTI] D			HS-PDSCH
E-PUCH
(pc_RAB_A_18k_2)						False			50836


			A.18k/3			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI]									False			84303


			A.18k/4			Conversational / speech /			pc_RAB_A_18k_4						False			60406


			A.18k/20			Conversational / unknown or speech / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or Interactive or background / UL: [max bi									False			84304


			A.19a/1			Support of RFC 2507									False			29994


			A.19a/2			Support of Lossless SRNS relocation									False			29995


			A.19a/3			More than one PDCP entity									False			29996


			A.19a/4			Support of UM RB and AM RB									False			29997


			A.19a/5			Support of RFC 3095									False			29998


			A.19a/6			Maximum header compression context space									False			29999


			A.19a/7			Support for RFC 3095 context relocation									False			30000


			A.19b/1			Support of BMC									False			30001


			A.19b/2			Support of BMC Scheduling									False			30002


			A.19b/3			Support of ANSI-41 CB data									False			30003


			A.19c/1			Total RLC AM and MAC-hs buffer size									False			30004


			A.19c/2			Total RLC AM, MAC-hs and MAC-ehs buffer size			pc_TotalRLC_AM_BufferSize_r9_ext						False			78007


			A.20/1			At least one CS bearer service									False			30005


			A.20/2			At least one supplementary service									False			30006


			A.20/3			Inter-system measurement for GSM									False			30007


			A.20/4			At least one MO circuit switched basic service									False			30008


			A.20/5			At least one MT circuit switched basic service									False			30009


			A.20/6			Immediate connect supported for all circuit switched basic services.									False			30010


			A.20/7			Activation of one or more PDP contexts simultaneously			pc_ActivateSimultaneousPDP						False			30011


			A.20/8			Sending of correct acknowledgement of memory full condition									False			30012


			A.20/9			Status report capability									False			30013


			A.20/10			Void									False			30014


			A.20/11			Storing of received Class 1 short messages									False			30015


			A.20/12			Storing of received Class 2 short messages in the SIM									False			30016


			A.20/13			Replacing of short messages									False			30017


			A.20/14			Reply procedures									False			30018


			A.20/15			Sending of concatenated multiple short messages on the same RR connection when there is no call in progress									False			30019


			A.20/16			Sending of concatenated multiple short messages on the same RR connection when there is a call in progress									False			30020


			A.20/17			Only circuit switched basic service supported by the mobile is emergency call									False			30021


			A.20/18			Multi-code transmission									False			30022


			A.20/19			Poll_PU based polling mode of AM RLC									False			30023


			A.20/20			Timer based polling mode of AM RLC									False			30024


			A.20/21			Discard mode of AM RLC									False			30025


			A.20/22			At least one MO circuit switched basic service									False			30026


			A.20/23			At least one MO circuit switched basic service for which immediate connect is not used									False			30027


			A.20/24			Network initiated MO call (CCBS)									False			30028


			A.20/25			DTMF protocol control procedure									False			30029


			A.20/26			Secondary PDP context activation procedure									False			30030


			A.20/26a			Secondary PDP context activation			pc_NwSecPDP_Support						False			60404


			A.20/27			Void									False			30031


			A.20/28			Void									False			30032


			A.20/29			Support Automatic calling repeat call attempt									False			30033


			A.20/30			Support auto-calling more B-party numbers than the number of B-party numbers that can be stored in the list of blacklisted numbers									False			30034


			A.20/31			UE capable of displaying short messages in PS mode									False			30035


			A.20/32			Support of Follow On Proceed									False			30036


			A.20/33			Void									False			30037


			A.20/34			Support detach on USIM removal									False			30038


			A.20/35			Support switch on/off									False			30039


			A.20/36			Support USIM removal without power down									False			30040


			A.20/37			Void									False			30041


			A.20/38			Support of automatic PS attach procedure at switch on.									False			30042


			A.20/39			User requested combined PS and non-PS detached without powering off									False			30043


			A.20/40			User requested non-PS detached									False			30044


			A.20/41			Void									False			30045


			A.20/42			PS attach attempted automatically by outstanding request									False			30046


			A.20/43			Support for making an outgoing PS call by AT commands									False			30047


			A.20/44			Void									False			30048


			A.20/45			Controlled Early Classmark Sending" option  implementation									False			30049


			A.20/46			Void									False			30050


			A.20/47			Void									False			30051


			A.20/48			Algorithm A5/4 supported									False			30052


			A.20/49			Algorithm A5/5 supported									False			30053


			A.20/50			Algorithm A5/6 supported									False			30054


			A.20/51			Algorithm A5/7 supported									False			30055


			A.20/52			Void									False			30056


			A.20/53			Void									False			30057


			A.20/54			Void									False			30058


			A.20/55			Void									False			30059


			A.20/56			Void			pc_MS_ClsmkUCS2						False			30060


			A.20/57			Void									False			30061


			A.20/58			Void									False			30062


			A.20/59			Void									False			30063


			A.20/60			Void									False			30064


			A.20/61			Void									False			30065


			A.20/62			Access technology priority supported in HPLMNwACT field									False			30066


			A.20/63			User requested PS detach without powering off									False			30067


			A.20/64			Void									False			30068


			A.20/65			AT command +CHUP supported									False			30069


			A.20/66			UE which supports follow-on request procedure (PS)									False			30070


			A.20/67			UE which supports Inter-RAT network assisted cell change from UTRAN									False			30071


			A.20/68			RLP supported									False			30072


			A.20/69			void									False			30073


			A.20/70			Void									False			30074


			A.20/71			Void									False			30075


			A.20/72			Support of DSAC			pc_DSAC_Rel						False			30076


			A.20/73			Void									False			30077


			A.20/74			Void									False			30078


			A.20/75			Automatic attach procedure when UE identity cannot be derived by the network									False			39652


			A.20/76			GMM Information Supported									False			41958


			A.20/77			Multiplexer protocol supported									False			46270


			A.20/78			Support of Automatic MBMS Service Reception									False			46272


			A.20/79			Support of mobility between 3GPP WLAN Interworking and 3GPP Systems			pc_IWLAN_Mob						False			50839


			A.20/80			Support for being configured to discover the Home Agent address via DNS			pc_HAAddress_via_DNS						False			50840


			A.20/81			Support of CS call establishment			pc_CS_CallEst						False			50841


			A.20/82			Support for being configured to discover the Home Agent address through PCO context activation			pc_HAAddress_via_PCO						False			50843


			A.20/83			Void			pc_HAAddress_via_PDG						False			50844


			A.20/84			Support of duplicate detection for ETWS in RRC									False			73640


			A.20/85			Support of logged measurements in Idle mode and PCH States									False			84302


			A.20/86			Support of HS-PDSCH and autonomous receiving of MIB Value Tag before or parallel to receiving SIB INFORMATION CHANGE INDICATION in SIB 5 or SIB 5bis in CELL_FACH state.									False			104089


			A.21/1			Require DL compressed mode in order to perform measurements on UTRA FDD									False			53413


			A.21/2			Require UL compressed mode in order to perform measurements on UTRA FDD									False			53414


			A.21/3			Require DL compressed mode in order to perform measurements on UTRA FDD Band 1									False			53415


			A.21/4			Require UL compressed mode in order to perform measurements on UTRA FDD Band 1									False			53416


			A.21/5			Require DL compressed mode in order to perform measurements on UTRA FDD Band 2									False			53417


			A.21/6			Require UL compressed mode in order to perform measurements on UTRA FDD Band 2									False			53418


			A.21/7			Require DL compressed mode in order to perform measurements on UTRA FDD Band 3									False			53419


			A.21/8			Require UL compressed mode in order to perform measurements on UTRA FDD Band 3									False			53420


			A.21/9			Require DL compressed mode in order to perform measurements on UTRA FDD Band 4									False			53421


			A.21/10			Require UL compressed mode in order to perform measurements on UTRA FDD Band 4									False			53422


			A.21/11			Require DL compressed mode in order to perform measurements on UTRA FDD Band 5									False			53423


			A.21/12			Require UL compressed mode in order to perform measurements on UTRA FDD Band 5									False			53424


			A.21/13			Require DL compressed mode in order to perform measurements on UTRA FDD Band 6									False			53425


			A.21/14			Require UL compressed mode in order to perform measurements on UTRA FDD Band 6									False			53426


			A.21/15			Require DL compressed mode in order to perform measurements on UTRA FDD Band 7									False			53427


			A.21/16			Require UL compressed mode in order to perform measurements on UTRA FDD Band 7									False			53428


			A.21/17			Require DL compressed mode in order to perform measurements on UTRA FDD Band 8									False			53429


			A.21/18			Require UL compressed mode in order to perform measurements on UTRA FDD Band 8									False			53430


			A.21/19			Require DL compressed mode in order to perform measurements on UTRA FDD Band 9									False			53431


			A.21/20			Require UL compressed mode in order to perform measurements on UTRA FDD Band 9									False			53432


			A.21/21			Require DL compressed mode in order to perform measurements on UTRA FDD Band 10									False			53433


			A.21/22			Require UL compressed mode in order to perform measurements on UTRA FDD Band 10									False			53434


			A.21/23			Require DL compressed mode in order to perform measurements on UTRA FDD Band 11									False			53435


			A.21/24			Require UL compressed mode in order to perform measurements on UTRA FDD Band 11									False			53436


			A.21/25			Require DL compressed mode in order to perform measurements on UTRA FDD Band 12									False			53437


			A.21/26			Require UL compressed mode in order to perform measurements on UTRA FDD Band 12									False			53438


			A.21/27			Require DL compressed mode in order to perform measurements on UTRA FDD Band 13									False			53439


			A.21/28			Require UL compressed mode in order to perform measurements on UTRA FDD Band 13									False			53440


			A.21/29			Require DL compressed mode in order to perform measurements on UTRA FDD Band 14									False			53441


			A.21/30			Require UL compressed mode in order to perform measurements on UTRA FDD Band 14									False			53442


			A.21/31			Require DL compressed mode in order to perform measurements on UTRA FDD Band 19									False			53443


			A.21/32			Require UL compressed mode in order to perform measurements on UTRA FDD Band 19									False			53444


			A.21/33			Require DL compressed mode in order to perform measurements on UTRA FDD Band 21									False			53445


			A.21/34			Require UL compressed mode in order to perform measurements on UTRA FDD Band 21									False			53446


			A.21/35			Require DL compressed mode in order to perform measurements on multi-carrier			pc_DL_CompressedModeRequiredForMultiCarrier_Meas						False			53447


			A.21/36			Require UL compressed mode in order to perform measurements on multi-carrier			pc_UL_CompressedModeRequiredForMultiCarrier_Meas						False			53448


			A.21/37			Support for System Information Block type 11bis			pc_SupportSIB11bis						False			53449


			A.21/38			Capable of benefiting from battery consumption optimisation			pc_DeviceType						False			53450


			A.21/39			Support for E-DPCCH Power Boosting									False			53451


			A.21/40			Support for Two DRX schemes in URA_PCH and CELL_PCH			pc_TwoDRX_InPCH_States						False			53452


			A.21/41			Support for E-DPDCH power interpolation formula									False			53453


			A.21/42			Support of TX Diversity on DL Control Channels by MIMO Capable UE when MIMO operation is active									False			53454


			A.21/43			Support for Two logical channel Configuration									False			53455


			A.21/44			Require DL compressed mode in order to perform measurements on adjacent carriers			pc_DL_CompressedModeRequiredForAdjacentCarriers						False			53456


			A.21/45			Support UTRA CELL_PCH/URA_PCH to EUTRA RRC_IDLE cell reselection			pc_PCH_StatesToEUTRA_IdleReselection						False			53457


			A.21/46			Support for absolute priority based cell re-selection in UTRAN			pc_AbsolutePriorityReselection						False			53458


			A.21/47			Support for cell-specific Tx diversity configuration for dual-cell operation									False			53459


			A.21/48			Void									False			53460


			A.21/49			Void									False			53461


			A.21/50			Void									False			53462


			A.21/51			Support of intra-frequency proximity indication									False			53463


			A.21/52			Support for lossless DL RLC PDU size change									False			53464


			A.22/1			Support E-UTRA measurements and reporting in connected mode			pc_EUTRAN_MeasurementInConnected						False			53473


			A.22/2			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 1									False			53474


			A.22/3			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 2									False			53475


			A.22/4			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 3									False			53476


			A.22/5			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 4									False			53477


			A.22/6			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 5									False			53478


			A.22/7			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 6									False			53479


			A.22/8			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 7									False			53480


			A.22/9			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 8									False			53481


			A.22/10			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 9									False			53482


			A.22/11			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 10									False			53483


			A.22/12			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 11									False			53484


			A.22/13			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 12									False			53485


			A.22/14			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 13									False			53486


			A.22/15			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 14									False			53487


			A.22/16			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 17									False			53488


			A.22/17			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 18									False			53489


			A.22/18			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 19									False			53490


			A.22/19			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 20									False			53491


			A.22/20			Require DL and UL compressed mode in order to perform measurements on E-UTRA frequency band 21									False			53492


			A.22/21			Support of E-UTRA proximity indication									False			53493


			A.22/22			Support of E-UTRA SI acquisition for HO									False			53494


			A.23/1			Require DL compressed mode in order to perform measurements on GSM 900P			pc_DL_CompressedModeRequiredForGSM_900P						False			53496


			A.23/2			Require UL compressed mode in order to perform measurements on GSM 900P			pc_UL_CompressedModeRequiredForGSM_900P						False			53497


			A.23/3			Require DL compressed mode in order to perform measurements on GSM 900E									False			53498


			A.23/4			Require UL compressed mode in order to perform measurements on GSM 900E									False			53499


			A.23/5			Require DL compressed mode in order to perform measurements on DCS 1800			pc_DL_CompressedModeRequiredForDCS_1800						False			53500


			A.23/6			Require UL compressed mode in order to perform measurements on DCS 1800			pc_UL_CompressedModeRequiredForDCS_1800						False			53501


			A.23/7			Require DL compressed mode in order to perform measurements on GSM 1900			pc_DL_CompressedModeRequiredForGSM_1900						False			53502


			A.23/8			Require UL compressed mode in order to perform measurements on GSM 1900			pc_UL_CompressedModeRequiredForGSM_1900						False			53503


			A.23/9			Require DL compressed mode in order to perform measurements on GSM 450									False			53504


			A.23/10			Require UL compressed mode in order to perform measurements on GSM 450									False			53505


			A.23/11			Require DL compressed mode in order to perform measurements on GSM 480									False			53506


			A.23/12			Require UL compressed mode in order to perform measurements on GSM 480									False			53507


			A.23/13			Require DL compressed mode in order to perform measurements on GSM 850									False			53508


			A.23/14			Require UL compressed mode in order to perform measurements on GSM 850									False			53509


			A.24/1			Supports only half duplex operation for band 1									False			53511


			A.24/2			Supports only half duplex operation for band 2									False			53512


			A.24/3			Supports only half duplex operation for band 3									False			53513


			A.24/4			Supports only half duplex operation for band 4									False			53514


			A.24/5			Supports only half duplex operation for band 5									False			53515


			A.24/6			Supports only half duplex operation for band 6									False			53516


			A.24/7			Supports only half duplex operation for band 7									False			53517


			A.24/8			Supports only half duplex operation for band 8									False			53518


			A.24/9			Supports only half duplex operation for band 9									False			53519


			A.24/10			Supports only half duplex operation for band 10									False			53520


			A.24/11			Supports only half duplex operation for band 11									False			53521


			A.24/12			Supports only half duplex operation for band 12									False			53522


			A.24/13			Supports only half duplex operation for band 13									False			53523


			A.24/14			Supports only half duplex operation for band 14									False			53524


			A.24/15			Supports only half duplex operation for band 17									False			53525


			A.24/16			Supports only half duplex operation for band 18									False			53526


			A.24/17			Supports only half duplex operation for band 19									False			53527


			A.24/18			Supports only half duplex operation for band 20									False			53528


			A.24/19			Supports only half duplex operation for band 21									False			53529


			A.24/20			Supports ROHC profile 0x0001									False			53530


			A.24/21			Supports ROHC profile 0x0002									False			53531


			A.24/22			Supports ROHC profile 0x0003									False			53532


			A.24/23			Supports ROHC profile 0x0004									False			53533


			A.24/24			Supports ROHC profile 0x0006									False			53534


			A.24/25			Supports ROHC profile 0x0101									False			53535


			A.24/26			Supports ROHC profile 0x0102									False			53536


			A.24/27			Supports ROHC profile 0x0103									False			53537


			A.24/28			Supports ROHC profile 0x0104									False			53538


			A.24/29			Supports Specific Reference Signals									False			53539


			A.24/30			Supports Tx Antenna Selection									False			53540


			GA.2/41			Support of GPRS			TSPC_GPRS						False			50096


			A.18a.1/1			Category 1												110510


			A.18b.2/1			Category 1												110511


			A.18k1/5			Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110675


			A.18q/5			Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110806


			A.18g/5			Conversational / speech / UL:10.2 DL:10.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110540


			A.18k1/5a			Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110676


			A.18q/5a			Conversational / speech / UL:(10.2, 6.7, 5.9, 4.75) DL:(10.2, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110807


			A.18q/49			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110884


			A.18g//49.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110610


			A.18k1/49			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110744


			A.18g//49.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110611


			A.18k/11			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110660


			A.18k/13			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps /												110662


			A.18k/12			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110661


			A.18q/38a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110861


			A.18k1/38a			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110721


			A.18g//63			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110629


			A.18g//66			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:128 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110632


			A.18q/44.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110878


			A.18g//44.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110604


			A.18k1/44.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110738


			A.18q/44.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110879


			A.18g//44.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110605


			A.18k1/44.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110739


			A.18q/38c			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110863


			A.18k1/38c			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110723


			A.18g//65			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110631


			A.18q/39			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110871


			A.18k1/39			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110731


			A.18g//39.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 10 ms TTI)												110596


			A.18g//39.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (CC, 20 ms TTI)												110597


			A.18g//39.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 10 ms TTI)												110594


			A.18g//39.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH / (TC, 20 ms TTI)												110595


			A.18k1/38			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110720


			A.18q/38			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110860


			A.18g//38.3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 10 ms TTI												110592


			A.18g//38.4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (CC, 20 ms TTI												110593


			A.18g//38.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 10 ms TTI												110591


			A.18g//38.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (TC, 20 ms TTI												110590


			A.18v/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110924


			A.18p1/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110787


			A.18v/5			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110925


			A.18p1/5			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110788


			A.18q/41			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110873


			A.18g//41			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110599


			A.18k1/41			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110733


			A.18q/42.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110874


			A.18g//42.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110600


			A.18k1/42.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110734


			A.18q/42.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110875


			A.18g//42.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110601


			A.18k1/42.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110735


			A.18q/43.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110876


			A.18g//43.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110602


			A.18k1/43.1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110736


			A.18q/43.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110877


			A.18g//43.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110603


			A.18k1/43.2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110737


			A.18g//67			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110633


			A.18k1/38d			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110724


			A.18q/38d			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110864


			A.18q/40			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110872


			A.18g//40			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110598


			A.18k1/40			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110732


			A.18q/38b			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110862


			A.18k1/38b			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110722


			A.18g//64			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB+ UL:3.4 DL: 3.4 kbps SRBs for DCCH												110630


			A.18k/16			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL: [max bit rate depending on UE category and TTI] DL: 16 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 D												110665


			A.18k/15			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL: [max bit rate depending on UE category and TTI] DL: 32 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 D												110664


			A.18k/14			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 D												110663


			A.18j//14			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / UL:32 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4kbps SRBs for DCCH												110650


			A.18g//46			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110607


			A.18v/11			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL												110931


			A.18p1/11			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL												110794


			A.18g//71			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:128 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110637


			A.18g//70			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110636


			A.18g//69			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110635


			A.18q/45			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110880


			A.18g//45			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110606


			A.18k1/45			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming / unknown / UL:57.6 DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110740


			A.18p2/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110797


			A.18k1/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110673


			A.18q/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110804


			A.18g/4			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110539


			A.18s/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110905


			A.18n1/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110780


			A.18n1/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110768


			A.18m1/3			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110765


			A.18s/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH SHCCH and BCCH												110903


			A.18n1/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH SHCCH and BCCH												110778


			A.18n1/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH SHCCH and BCCH												110766


			A.18m1/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH SHCCH and BCCH												110763


			A.18s/2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110904


			A.18n1/2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110779


			A.18m1/2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110764


			A.18n1/2			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH + Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 16.8 kbps SRBs for CCCH and SHCCH+ DL: 33.6 kbps SRBs for CCCH, SHCCH and BCCH												110767


			A.18q/38e			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110865


			A.18k1/38e			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:0 DL:0 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110725


			A.18q/38g			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110867


			A.18k1/38g			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110727


			A.18q/38h			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110868


			A.18k1/38h			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110728


			A.18q/38j			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110870


			A.18k1/38j			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110730


			A.18q/38i			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110869


			A.18k1/38i			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110729


			A.18q/38f			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110866


			A.18k1/38f			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110726


			A.18k1/4a			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110674


			A.18q/4a			Conversational / speech / UL:(12.2 7.95 5.9 4.75) DL:(12.2 7.95 5.9 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110805


			A.18g/11			Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:1.7 DL:1.7 kbps SRBs for DCCH												110546


			A.18q/11			Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110814


			A.18k1/11			Conversational / speech / UL:4.75 DL:4.75 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110683


			A.18g/10			Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:1.7 DL:1.7 kbps SRBs for DCCH												110545


			A.18q/10			Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110813


			A.18k1/10			Conversational / speech / UL:5.15 DL:5.15 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110682


			A.18q/9			Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110812


			A.18g/9			Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110544


			A.18k1/9			Conversational / speech / UL:5.9 DL:5.9 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110681


			A.18q/8			Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110811


			A.18g/8			Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110543


			A.18k1/8			Conversational / speech / UL:6.7 DL:6.7 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110680


			A.18q/7			Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH												110809


			A.18g/7			Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH												110542


			A.18k1/7			Conversational / speech / UL:7.4 DL:7.4 kbps / CS RAB+ UL:3.4 DL:3.4 kbps SRBs for DCCH												110678


			A.18q/7a			Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110810


			A.18k1/7a			Conversational / speech / UL:(7.4, 6.7, 5.9, 4.75) DL:(7.4, 6.7, 5.9, 4.75) kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110679


			A.18q/6			Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110808


			A.18g/6			Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110541


			A.18k1/6			Conversational / speech / UL:7.95 DL:7.95 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110677


			A.18q/12			Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110815


			A.18g/12			Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110547


			A.18k1/12			Conversational / unknown / UL:28.8 DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110684


			A.18q/14.1			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110818


			A.18g/14.1			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110550


			A.18k1/14.1			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110687


			A.18q/14.2			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110819


			A.18g/14.2			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110551


			A.18k1/14.2			Conversational / unknown / UL:32 DL:32 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110688


			A.18q/50			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110885


			A.18k1/50			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110745


			A.18g//50.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110612


			A.18g//50.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110613


			A.18q/53			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110890


			A.18k1/53			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110750


			A.18q/51b			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110888


			A.18k1/51b			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:16 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110748


			A.18v/6			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110926


			A.18p1/6			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110789


			A.18v/7			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110927


			A.18p1/7			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110790


			A.18q/52			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110889


			A.18k1/52			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110749


			A.18q/51			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110886


			A.18k1/51			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110746


			A.18q/51a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110887


			A.18k1/51a			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or Background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110747


			A.18g//68			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110634


			A.18q/13.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110816


			A.18g/13.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110548


			A.18k1/13.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110685


			A.18q/13.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110817


			A.18g/13.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110549


			A.18k1/13.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 40 ms TTI												110686


			A.18g//53.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110618


			A.18g//52.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110616


			A.18g//51.1			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 20 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110614


			A.18g//53.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110619


			A.18g//52.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110617


			A.18g//51.2			Conversational / unknown / UL:64 DL:64 kbps / CS RAB / 40 ms TTI + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110615


			A.18k/7			Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110656


			A.18k/9			Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110658


			A.18k/6			Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110655


			A.18k/10			Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110659


			A.18k/8			Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110657


			A.18r/4			Interactive or background / UL: 384 DL: 2 048 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110902


			A.18l1/4			Interactive or background / UL: 384 DL: 2 048 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110762


			A.18r/3			Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110901


			A.18l1/3			Interactive or background / UL: 64 DL: 2 048 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110761


			A.18r/1			Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110899


			A.18l1/1			Interactive or background / UL: 64 DL: 256 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH + UL: 16.8 DL: 16 kbps SRBs for SHCCH												110759


			A.18r/2			Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH+ UL: 16.8 DL: 16 kbps SRBs for SHCCH												110900


			A.18l1/2			Interactive or background / UL: 64 DL: 384 kbps / PS RAB + UL: 3.4/16.8 DL: 3.4/33.6 kbps SRBs for DCCH, CCCH and BCCH+ UL: 16.8 DL: 16 kbps SRBs for SHCCH												110760


			A.18v/2			Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110922


			A.18p1/2			Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110785


			A.18k1/28			Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110706


			A.18q/28.2			Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110845


			A.18q/28.1			Interactive or background / UL:128 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110844


			A.18g/36.1			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110585


			A.18g/36.2			Interactive or background / UL:128 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110586


			A.18q/33.1			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110854


			A.18g/33.1			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110579


			A.18k1/33.1			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110714


			A.18q/33.2			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110855


			A.18g/33.2			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110580


			A.18k1/33.2			Interactive or background / UL:128 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110715


			A.18q/30.1			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / (20ms TTI)												110848


			A.18k1/30.1			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / (20ms TTI)												110708


			A.18q/30.2			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / (40ms TTI)												110849


			A.18k1/30.2			Interactive or background / UL:144 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / (40ms TTI)												110709


			A.18g//56			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110622


			A.18k1/23b			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110700


			A.18q/23b.2			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110833


			A.18q/23b.1			Interactive or background / UL:16 DL:16 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110832


			A.18g//58			Interactive or background / UL:256 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110624


			A.18k1/25			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110703


			A.18q/25.2			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / Payload 128												110839


			A.18q/25.1			Interactive or background / UL:32 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / Payload 320												110838


			A.18g//57			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110623


			A.18k1/23c			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110701


			A.18q/23c.2			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110835


			A.18q/23c.1			Interactive or background / UL:32 DL:32 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110834


			A.18k1/23d			Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110702


			A.18q/23d.2			Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110837


			A.18q/23d.1			Interactive or background / UL:32 DL:32 kbps / PS RAB (20 ms TTI) + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110836


			A.18k1/23			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110697


			A.18q/23.2			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / Payload 128												110829


			A.18q/23.1			Interactive or background / UL:32 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ Payload 320												110828


			A.18v/3			Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110923


			A.18p1/3			Interactive or background / UL:384 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110786


			A.18v/8			Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110928


			A.18p1/8			Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:384 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110791


			A.18g/37.1			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110587


			A.18g/37.2			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110588


			A.18g//37.2			Interactive or background / UL:384 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110589


			A.18q/34.1			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110856


			A.18g/34.1			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110581


			A.18k1/34.1			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110716


			A.18q/34.2			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110857


			A.18g/34.2			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110582


			A.18k1/34.2			Interactive or background / UL:384 DL:384 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110717


			A.18v/1			Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110921


			A.18p1/1			Interactive or background / UL:64 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110784


			A.18k1/26			Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110704


			A.18q/26.2			Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110841


			A.18q/26.1			Interactive or background / UL:64 DL: 64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110840


			A.18v/9			Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110929


			A.18p1/9			Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + Interactive or background / UL:64 DL:[Bit rate depending on the UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110792


			A.18g//54			Interactive or background / UL:64 DL:128 kbps / PS RAB + Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110620


			A.18k1/27			Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110705


			A.18q/27.2			Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 128)												110843


			A.18q/27.1			Interactive or background / UL:64 DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH/ (Payload 320)												110842


			A.18k1/29			Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH												110707


			A.18q/29.2			Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ (Payload 128)												110847


			A.18q/29.1			Interactive or background / UL:64 DL:144 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH/ (Payload 320)												110846


			A.18q/35.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110858


			A.18g/35.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110583


			A.18k1/35.1			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 10 ms TTI												110718


			A.18q/35.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110859


			A.18g/35.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110584


			A.18k1/35.2			Interactive or background / UL:64 DL:2048 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / 20 ms TTI												110719


			A.18q/31.1			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI												110850


			A.18g/31.1			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI												110575


			A.18k1/31.1			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /10 ms TTI												110710


			A.18q/31.2			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI												110851


			A.18g/31.2			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI												110576


			A.18k1/31.2			Interactive or background / UL:64 DL:256 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH /20 ms TTI												110711


			A.18q/32.1			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI												110852


			A.18g/32.1			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI												110577


			A.18k1/32.1			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 10 ms TTI												110712


			A.18q/32.2			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI												110853


			A.18g/32.2			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI												110578


			A.18k1/32.2			Interactive or background / UL:64 DL:384 kbps / PS RAB + UL:3.4 DL: 3.4 kbps SRBs for DCCH / 20 ms TTI												110713


			A.18g//73			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110639


			A.18g//72			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110638


			A.18q/57			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110894


			A.18k1/57			Interactive or background / UL:64 DL:64 kbps / PS RAB + Interactive or background / UL:64 DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110754


			A.18q/56			Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110893


			A.18k1/56			Interactive or background / UL:8 DL:8 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110753


			A.18g//55			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110621


			A.18q/23a.1			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (40ms TTI)												110830


			A.18k1/23a.1			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (40ms TTI)												110698


			A.18q/23a.2			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (80ms TTI)												110831


			A.18k1/23a.2			Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH / (80ms TTI)												110699


			A.18g/28			Interactive or Background/ UL:128/DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110572


			A.18g/30			Interactive or Background/ UL:144/DL:144 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110574


			A.18g/25.3			Interactive or Background/ UL:32/DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH (CC, 10ms TTI)												110568


			A.18g/25.4			Interactive or Background/ UL:32/DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH (CC, 20ms TTI)												110569


			A.18g/25.1			Interactive or Background/ UL:32/DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH (TC, 10ms TTI)												110566


			A.18g/25.2			Interactive or Background/ UL:32/DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH (TC, 20ms TTI)												110567


			A.18g/23.3			Interactive or Background/ UL:32/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( CC,10 ms TTI )												110562


			A.18g/23.4			Interactive or Background/ UL:32/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( CC,20 ms TTI )												110563


			A.18g/23.1			Interactive or Background/ UL:32/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( TC, 10 ms TTI )												110560


			A.18g/23.2			Interactive or Background/ UL:32/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( TC, 20 ms TTI )												110561


			A.18g/27			Interactive or Background/ UL:64/DL:128 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110571


			A.18g/29			Interactive or Background/ UL:64/DL:144 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110573


			A.18g/26			Interactive or Background/ UL:64/DL:64 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110570


			A.18g/24.2			Interactive or Background/ UL:64/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( CC)												110565


			A.18g/24.1			Interactive or Background/ UL:64/DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH ( TC)												110564


			A.18u/3			Interactive/Background 12.8 kbps PS RAB + Interactive/Background 12.8 kbps PS RAB + SRB for CCCH + SRB for DCCH												110920


			A.18o1/3			Interactive/Background 12.8 kbps PS RAB + Interactive/Background 12.8 kbps PS RAB + SRB for CCCH + SRB for DCCH												110783


			A.18u/2			Interactive/Background 12.8 kbps PS RAB + SRB for CCCH + SRB for DCCH												110919


			A.18o1/2			Interactive/Background 12.8 kbps PS RAB + SRB for CCCH + SRB for DCCH												110782


			A.18i/1			Interactive/Background 32 kbps PS RAB + SRB for CCCH + SRB for DCCH												110649


			A.18h/2			Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH												110641


			A.18t/2			Interactive/Background 32 kbps PS RAB + SRBs for CCCH + SRB for DCCH + SRB for BCCH												110907


			A.18t/3			Interactive/Background 32 kbps RAB + SRB for PCCH + SRB for CCCH + SRB for DCCH + SRB for BCCH												110908


			A.18h/3			Interactive/Background 32 kbps RAB + SRBs for PCCH + SRB for CCCH + SRB for DCCH + SRB for BCCH												110642


			A.18t/4			RB for CTCH + SRB for CCCH +SRB for BCCH												110909


			A.18n1/4			RB for CTCH + SRB for CCCH +SRB for BCCH												110769


			A.18u/1			SRB for CCCH + SRB for DCCH												110918


			A.18o1/1			SRB for CCCH + SRB for DCCH												110781


			A.18h/1			Stand-alone signalling RB for PCCH												110640


			A.18t/1			Stand-alone signalling RB for PCCH												110906


			A.18k1/3			Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH												110672


			A.18q/3			Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH												110803


			A.18g/3			Stand-alone UL:13.6 DL:13.6 kbps SRBs for DCCH												110538


			A.18k1/1			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH												110669


			A.18q/1			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH												110800


			A.18g/1			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH												110536


			A.18k1/1a			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH (multiframe)												110670


			A.18q/1a			Stand-alone UL:1.7 DL:1.7 kbps SRBs for DCCH (multiframe)												110801


			A.18k1/2			Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH												110671


			A.18q/2			Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH												110802


			A.18g/2			Stand-alone UL:3.4 DL:3.4 kbps SRBs for DCCH												110537


			A.18k/19			Streaming / UL: [max bit rate depending on UE category and TTI] DL: 16 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110668


			A.18k/18			Streaming / UL: [max bit rate depending on UE category and TTI] DL: 32 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110667


			A.18k/17			Streaming / UL: [max bit rate depending on UE category and TTI] DL: 64 kbps / PS RAB + Interactive or background / UL: [max bit rate depending on UE category and TTI] DL: 8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110666


			A.18j//17			Streaming / UL:16 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4kbps SRBs for DCCH												110653


			A.18j//16			Streaming / UL:32 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4kbps SRBs for DCCH												110652


			A.18j//15			Streaming / UL:64 DL: [max bit rate depending on UE category] / PS RAB + Interactive or background / UL:8 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4kbps SRBs for DCCH												110651


			A.18q/18			Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110823


			A.18k1/18			Streaming / unknown / UL:0 DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110692


			A.18g/18			Streaming / unknown / UL:0/DL:64 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110555


			A.18v/10			Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110930


			A.18p1/10			Streaming / unknown / UL:128 DL: [guaranteed 128, max bit rate depending on UE category] kbps / PS RAB + Interactive or background / UL:128 DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110793


			A.18q/15			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110820


			A.18g/15			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110552


			A.18k1/15			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110689


			A.18g//61			Streaming / unknown / UL:16 DL:128 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110627


			A.18g//59			Streaming / unknown / UL:16 DL:32 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110625


			A.18g//60			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110626


			A.18q/58			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110895


			A.18k1/58			Streaming / unknown / UL:16 DL:64 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH.												110755


			A.18q/16			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110821


			A.18g/16			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110553


			A.18k1/16			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110690


			A.18g//62			Streaming / unknown / UL:32 DL:256 kbps / PS RAB + Interactive or background / UL:8 DL:8 kbps / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110628


			A.18q/17			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110822


			A.18k1/17			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110691


			A.18g/17			Streaming / unknown / UL:57.6/DL:57.6kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110554


			A.18q/19			Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110824


			A.18k1/19			Streaming / unknown / UL:64 DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110693


			A.18g/19			Streaming / unknown / UL:64/DL:0 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH												110556


			A.18p2/2			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] SRBs for DC												110796


			A.18p2/1			Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] / PS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH on DCH												110795


			A.18k/5			Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max b												110654


			A.18p2/4			Streaming or interactive or background / UL:[max bit rate depending on UE category and TTI] DL: [max bit rate depending on UE category] kbps / PS RAB + Streaming or interactive or background / UL: [max bit rate depending on UE category and TTI] DL: [max b												110798


			A.20/88			Support EAB configuration												110513


			A.20/87			Support of Connection Establishment Failure logging												110512


			A.18a/61			Support of Dual Band, Dual Frequency and Three Cell												110533


			A.18a/63			Support of Fallback to R99 PRACH in CELL_FACH												110535


			A.10/39			Support of GPRS services only												110528


			A.18a/62			Support of HS-DSCH DRX operation with second DRX cycle												110534


			A.10/37			Support of Low Access Priority Override												110526


			A.18a/58			Support of Multiflow HSDPA												110530


			A.18a/60			Support of Single Band, Dual Frequency and Three Cell												110532


			A.18a/59			Support of Single Band, Single Frequency and Dual Cell												110531


			A.10/38			Support of SMS-only service												110527


			A.10/35			Support of T3212 extended value IE												110524


			A.10/36			Support of T3312 extended value IE												110525


			A.13/5			Support of UE radio bearer test mode for CSG proximity testing												110529


			A.18q/20			Void												110825


			A.18k1/55			Void												110752


			A.18g//48			Void												110609


			A.18g//47			Void												110608


			A.18k1/61			Void												110758


			A.18k1/60			Void												110757


			A.18k1/59			Void												110756


			A.18k1/54			Void												110751


			A.18k1/48			Void												110743


			A.18k1/47			Void												110742


			A.18k1/46			Void												110741


			A.18q/61			Void												110898


			A.18q/60			Void												110897


			A.18q/59			Void												110896


			A.18q/55			Void												110892


			A.18q/54			Void												110891


			A.18q/48			Void												110883


			A.18q/47			Void												110882


			A.18q/46			Void												110881


			A.18k1/22			Void												110696


			A.18k1/21			Void												110695


			A.18k1/20			Void												110694


			A.18q/22			Void												110827


			A.18q/21			Void												110826


			A.18g/20			void												110557


			A.18g/22			void												110559


			A.18g/21			void												110558


			A.18q/A.18q/			0												110799


			A.18t/9			124.4kbps RB for MBSFN MTCH with 80ms TTI												110914


			A.18n1/9			124.4kbps RB for MBSFN MTCH with 80ms TTI												110774


			A.18v2/1			124.4kbps RB for MBSFN MTCH with 80ms TTI												110936


			A.18v2/1			124.4kbps RB for MBSFN MTCH with 80ms TTI												110932


			A.18h/7			128kbps RB for MBSFN MTCH with 40 ms TTI												110646


			A.18h/5			129.6 kbps RB for MTCH with 40 ms TTI												110644


			A.18t/6			129.6kbps RB for MTCH with 80 ms TTI												110911


			A.18n1/6			129.6kbps RB for MTCH with 80 ms TTI												110771


			A.18h/8			192kbps RB for MBSFN MTCH with 40 ms TTI												110647


			A.18h/6			259.2 kbps RB for MTCH with 40 ms TTI												110645


			A.18t/7			259.2kbps RB for MTCH with 40 ms TTI												110912


			A.18n1/7			259.2kbps RB for MTCH with 80 ms TTI												110772


			A.18t/10			320.4kbps RB for MBSFN MTCH with 80ms TTI												110915


			A.18n1/10			320.4kbps RB for MBSFN MTCH with 80ms TTI												110775


			A.18v2/2			320.4kbps RB for MBSFN MTCH with 80ms TTI												110937


			A.18v2/2			320.4kbps RB for MBSFN MTCH with 80ms TTI												110933


			A.18h/9			384kbps RB for MBSFN MTCH with 40 ms TTI												110648


			A.18t/11			497.6kbps RB for MBSFN MTCH with 80ms TTI												110916


			A.18n1/11			497.6kbps RB for MBSFN MTCH with 80ms TTI												110776


			A.18v2/3			497.6kbps RB for MBSFN MTCH with 80ms TTI												110938


			A.18v2/3			497.6kbps RB for MBSFN MTCH with 80ms TTI												110934


			A.18h/4			64.8kbps RB for MTCH with 40 ms TTI												110643


			A.18t/5			64.8kbps RB for MTCH with 80 ms TTI												110910


			A.18n1/5			64.8kbps RB for MTCH with 80 ms TTI												110770


			A.18t/12			7.2kbps signalling RB for MBSFN MCCH												110917


			A.18n1/12			7.2kbps signalling RB for MBSFN MCCH												110777


			A.18v2/4			7.6kbps signalling RB for MBSFN MCCH												110935


			A.18v2/4			7.6kbps signalling RB for MBSFN MCCH												110939


			A.18t/8			7.6kbps signalling RB for MCCH												110913


			A.18n1/8			7.6kbps signalling RB for MCCH												110773








3GPP TS 51.010-2


			REF			NAME			DESCRIPTION			VALUE			MANDATORY


			A.0/1			GSM Release						Rel99			False			40019


			A.0/2			Support of Band FDD I									False			47002


			A.0/3			Support of Band FDD II									False			47003


			A.0/4			Support of Band FDD IV									False			47004


			A.0/5			Support of Band FDD V									False			47005


			A.0/6			Support of Band FDD VIII									False			47006


			A.1/1			Standard GSM Band (P-GSM)									False			4489


			A.1/2			Extended GSM Band (E-GSM), (including standard Band)									False			4490


			A.1/3			R-GSM Band (including standard and E-GSM Band)									False			4492


			A.1/4			DCS 1800 band									False			4493


			A.1/5			Multiple-band, not simultaneously									False			4495


			A.1/6			Multiple-band, simultaneously									False			4496


			A.1/7			Small Mobile Station									False			4498


			A.1/8			GSM Power Class 2									False			4499


			A.1/9			GSM Power Class 3									False			4501


			A.1/10			GSM Power Class 4									False			4502


			A.1/11			GSM Power Class 5									False			4507


			A.1/12			DCS Power Class 1									False			4508


			A.1/13			DCS Power Class 2									False			4509


			A.1/14			DCS Power Class 3									False			4511


			A.1/15			HSCSD Multislot MS									False			4513


			A.1/16			GSM 450 band									False			4515


			A.1/17			GSM 480 band									False			4516


			A.1/18			PCS 1900 band									False			4517


			A.1/19			PCS Power Class 1									False			4519


			A.1/20			PCS Power Class 2									False			4521


			A.1/21			PCS Power Class 3									False			4522


			A.1/22			Multislot Class1									False			4524


			A.1/23			Multislot Class2									False			4526


			A.1/24			Multislot Class3									False			4528


			A.1/25			Multislot Class4									False			4530


			A.1/26			Multislot Class5									False			4532


			A.1/27			Multislot Class6									False			4535


			A.1/28			Multislot Class7									False			4537


			A.1/29			Multislot Class8									False			4539


			A.1/30			Multislot Class9									False			4541


			A.1/31			Multislot Class10									False			4543


			A.1/32			Multislot Class11									False			4544


			A.1/33			Multislot Class12									False			4547


			A.1/34			Multislot Class13									False			4549


			A.1/35			Multislot Class14									False			4550


			A.1/36			Multislot Class15									False			4552


			A.1/37			Multislot Class16									False			4554


			A.1/38			Multislot Class17									False			4555


			A.1/39			Multislot Class18									False			4557


			A.1/40			Multislot Class19									False			4559


			A.1/41			Multislot Class20									False			4561


			A.1/42			Multislot Class21									False			4563


			A.1/43			Multislot Class22									False			4564


			A.1/44			Multislot Class23									False			4566


			A.1/45			Multislot Class24									False			4569


			A.1/46			Multislot Class25									False			4570


			A.1/47			Multislot Class26									False			4572


			A.1/48			Multislot Class27									False			4573


			A.1/49			Multislot Class28									False			4575


			A.1/50			Multislot Class29									False			4577


			A.1/51			GPRS Multislot operation									False			4579


			A.1/52			EGPRS capable of 8PSK in Uplink, of all Multislot classes									False			4582


			A.1/53			GSM 700 band									False			4584


			A.1/54			GSM 750 band									False			4585


			A.1/55			GSM 850 band									False			4587


			A.1/56			Support of UTRAN Radio Access Technology									False			4589


			A.1/57			Support of GPRS Multislot class on the uplink									False			4591


			A.1/58			Support of COMPACT									False			4593


			A.1/59			DTM/GPRS Multislot Class 1									False			4594


			A.1/60			DTM/GPRS Multislot Class 5									False			4596


			A.1/61			DTM/GPRS Multislot Class 9									False			4598


			A.1/62			Support of singleslot allocation in DTM/GPRS									False			4600


			A.1/63			Support of UTRAN FDD									False			4602


			A.1/64			Support of UTRAN TDD									False			4603


			A.1/65			Support of Conventional GPS									False			4605


			A.1/66			EGPRS Multislot operation									False			4607


			A.1/67			GPRS Multislot Class1									False			4609


			A.1/68			GPRS Multislot Class2									False			4610


			A.1/69			GPRS Multislot Class3									False			4612


			A.1/70			GPRS Multislot Class4									False			4614


			A.1/71			GPRS Multislot Class5									False			4616


			A.1/72			GPRS Multislot Class6									False			4617


			A.1/73			GPRS Multislot Class7									False			4619


			A.1/74			GPRS Multislot Class8									False			4621


			A.1/75			GPRS Multislot Class9									False			4623


			A.1/76			GPRS Multislot Class10									False			4624


			A.1/77			GPRS Multislot Class11									False			4626


			A.1/78			GPRS Multislot Class12									False			4627


			A.1/79			GPRS Multislot Class13									False			4629


			A.1/80			GPRS Multislot Class14									False			4631


			A.1/81			GPRS Multislot Class15									False			4633


			A.1/82			GPRS Multislot Class16									False			4635


			A.1/83			GPRS Multislot Class17									False			4637


			A.1/84			GPRS Multislot Class18									False			4639


			A.1/85			GPRS Multislot Class19									False			4642


			A.1/86			GPRS Multislot Class20									False			4643


			A.1/87			GPRS Multislot Class21									False			4645


			A.1/88			GPRS Multislot Class22									False			4646


			A.1/89			GPRS Multislot Class23									False			4647


			A.1/90			GPRS Multislot Class24									False			4649


			A.1/91			GPRS Multislot Class25									False			4651


			A.1/92			GPRS Multislot Class26									False			4653


			A.1/93			GPRS Multislot Class27									False			4655


			A.1/94			GPRS Multislot Class28									False			4657


			A.1/95			GPRS Multislot Class29									False			4658


			A.1/96			EGPRS Multislot Class1									False			4660


			A.1/97			EGPRS Multislot Class2									False			4661


			A.1/98			EGPRS Multislot Class3									False			4663


			A.1/99			EGPRS Multislot Class4									False			4665


			A.1/100			EGPRS Multislot Class5									False			4666


			A.1/101			EGPRS Multislot Class6									False			4668


			A.1/102			EGPRS Multislot Class7									False			4670


			A.1/103			EGPRS Multislot Class8									False			4671


			A.1/104			EGPRS Multislot Class9									False			4672


			A.1/105			EGPRS Multislot Class10									False			4673


			A.1/106			EGPRS Multislot Class11									False			4674


			A.1/107			EGPRS Multislot Class12									False			4675


			A.1/108			EGPRS Multislot Class13									False			4677


			A.1/109			EGPRS Multislot Class14									False			4679


			A.1/110			EGPRS Multislot Class15									False			4681


			A.1/111			EGPRS Multislot Class16									False			4683


			A.1/112			EGPRS Multislot Class17									False			4685


			A.1/113			EGPRS Multislot Class18									False			4687


			A.1/114			EGPRS Multislot Class19									False			4689


			A.1/115			EGPRS Multislot Class20									False			4691


			A.1/116			EGPRS Multislot Class21									False			4693


			A.1/117			EGPRS Multislot Class22									False			4695


			A.1/118			EGPRS Multislot Class23									False			4697


			A.1/119			EGPRS Multislot Class24									False			4699


			A.1/120			EGPRS Multislot Class25									False			4700


			A.1/121			EGPRS Multislot Class26									False			4702


			A.1/122			EGPRS Multislot Class27									False			4704


			A.1/123			EGPRS Multislot Class28									False			4705


			A.1/124			EGPRS Multislot Class29									False			4707


			A.1/125			GSM 850 Power Class 2									False			4709


			A.1/126			GSM 850 Power Class 3									False			4711


			A.1/127			GSM 850 Power Class 4									False			4712


			A.1/128			GSM 850 Power Class 5									False			4715


			A.1/129			8-PSK GSM Power Class E1									False			4717


			A.1/130			8-PSK GSM Power Class E2									False			4718


			A.1/131			8-PSK GSM Power Class E3									False			4720


			A.1/132			8-PSK DCS Power Class E1									False			4721


			A.1/133			8-PSK DCS Power Class E2									False			4722


			A.1/134			8-PSK DCS Power Class E3									False			4723


			A.1/135			8-PSK PCS Power Class E1									False			4724


			A.1/136			8-PSK PCS Power Class E2									False			4727


			A.1/137			8-PSK PCS Power Class E3									False			4729


			A.1/138			8-PSK GSM 850 Power Class E1									False			4730


			A.1/139			8-PSK GSM 850 Power Class E2									False			4732


			A.1/140			8-PSK GSM 850 Power Class E3									False			4734


			A.1/141			GSM850 and GSM1800 Band Interworking									False			4735


			A.1/142			GSM900 and GSM1900 Band Interworking									False			4738


			A.1/143			GSM850 and GSM900 Band Interworking									False			4740


			A.1/144			DTM/EGPRS Multislot Class 1									False			4743


			A.1/145			DTM/EGPRS Multislot Class 5									False			4745


			A.1/146			DTM/EGPRS Multislot Class 9									False			4748


			A.1/147			Support of singleslot allocation in DTM/EGPRS									False			4750


			A.1/148			DTM/GPRS Multislot Class 11									False			4752


			A.1/149			GPRS Multislot Class30									False			4754


			A.1/150			GPRS Multislot Class31									False			4756


			A.1/151			GPRS Multislot Class32									False			4757


			A.1/152			GPRS Multislot Class33									False			4760


			A.1/153			GPRS Multislot Class34									False			4762


			A.1/154			GPRS Multislot Class35									False			4765


			A.1/155			GPRS Multislot Class36									False			4766


			A.1/156			GPRS Multislot Class37									False			4768


			A.1/157			GPRS Multislot Class38									False			4770


			A.1/158			GPRS Multislot Class39									False			4771


			A.1/159			GPRS Multislot Class40									False			4773


			A.1/160			GPRS Multislot Class41									False			4775


			A.1/161			GPRS Multislot Class42									False			4777


			A.1/162			GPRS Multislot Class43									False			4779


			A.1/163			GPRS Multislot Class44									False			4781


			A.1/164			GPRS Multislot Class45									False			4783


			A.1/165			EGPRS Multislot Class30									False			4785


			A.1/166			EGPRS Multislot Class31									False			4786


			A.1/167			EGPRS Multislot Class32									False			4788


			A.1/168			EGPRS Multislot Class33									False			4790


			A.1/169			EGPRS Multislot Class34									False			4792


			A.1/170			EGPRS Multislot Class35									False			4794


			A.1/171			EGPRS Multislot Class36									False			4796


			A.1/172			EGPRS Multislot Class37									False			4798


			A.1/173			EGPRS Multislot Class38									False			4801


			A.1/174			EGPRS Multislot Class39									False			4802


			A.1/175			EGPRS Multislot Class40									False			4804


			A.1/176			EGPRS Multislot Class41									False			4806


			A.1/177			EGPRS Multislot Class42									False			4808


			A.1/178			EGPRS Multislot Class43									False			4809


			A.1/179			EGPRS Multislot Class44									False			4811


			A.1/180			EGPRS Multislot Class45									False			4813


			A.1/181			VOID									False			17554


			A.1/182			GSM 710 band									False			26170


			A.1/183			T GSM 810 band									False			26171


			A.1/184			DTM/EGPRS Multislot Class 11									False			26169


			A.1/185			T-GSM 380 band									False			29421


			A.1/186			T-GSM 410 band									False			29422


			A.1/187			T-GSM 900 band									False			29423


			A.1/188			EGPRS Multislot Operation in Uplink Direction									False			32519


			A.1/189			GMSK_MULTISLOT_POWER_PROFILE 0									False			46992


			A.1/190			GMSK_MULTISLOT_POWER_PROFILE 1									False			46993


			A.1/191			GMSK_MULTISLOT_POWER_PROFILE 2									False			46994


			A.1/192			GMSK_MULTISLOT_POWER_PROFILE 3									False			46995


			A.1/193			8-PSK_MULTISLOT_POWER_PROFILE 0									False			46996


			A.1/194			8-PSK_MULTISLOT_POWER_PROFILE 1									False			46997


			A.1/195			8-PSK_MULTISLOT_POWER_PROFILE 2									False			46998


			A.1/196			8-PSK_MULTISLOT_POWER_PROFILE 3									False			46999


			A.1/197			Multislot Capability Reduction for Downlink Dual Carrier of 0 or 1 Timeslots									False			47937


			A.1/198			Multislot Capability Reduction for Downlink Dual Carrier of 2 or more Timeslots									False			47938


			A.1/199			Support of 16 QAM in the Uplink									False			47982


			A.1/200			Revision Level GSM Phase 1									False			50845


			A.1/201			Revision Level GSM Phase 2									False			50846


			A.1/202			Revision Level  MS supporting R99 or later									False			50847


			A.1/203			8-PSK struct									False			50848


			A.1/204			8-PSK RF Power Capability 1									False			50849


			A.1/205			8-PSK RF Power Capability 2									False			50850


			A.1/206			GSM 400 Power Class2									False			50851


			A.1/207			GSM 400 Power Class3									False			50852


			A.1/208			GSM 400 Power Class4									False			50853


			A.1/209			GSM 400 Power Class5									False			50854


			A.1/210			UMTS 3.84 Mcps TDD Radio Access Technology Capability									False			50855


			A.1/211			CDMA 2000 Radio Access Technology Capability									False			50856


			A.1/212			Single Band Support									False			50857


			A.1/213			GSM 750 Power Class2									False			50858


			A.1/214			GSM 750 Power Class3									False			50859


			A.1/215			GSM 750 Power Class4									False			50860


			A.1/216			GSM 750 Power Class5									False			50861


			A.1/217			UMTS 1.28 Mcps TDD Radio Access Technology Capability									False			50862


			A.1/218			GERAN Iu Mode Capabilities									False			50863


			A.1/219			TSPC_FLO_Iu_Capability									False			50864


			A.1/220			GSM 710 Power Class2									False			50865


			A.1/221			GSM 710 Power Class3									False			50866


			A.1/222			GSM 710 Power Class4									False			50867


			A.1/223			GSM 710 Power Class5									False			50868


			A.1/224			E-UTRA FDD support									False			50869


			A.1/225			E-UTRA TDD support									False			50870


			A.1/226			ECSD Multi Slot class									False			50871


			A.1/227			T-GSM 400 Class2									False			50872


			A.1/228			T-GSM 400 Class3									False			50873


			A.1/229			T-GSM 400 Class4									False			50874


			A.1/230			T-GSM 400 Class5									False			50875


			A.1/231			T-GSM 810 Class2									False			50876


			A.1/232			T-GSM 810 Class3									False			50877


			A.1/233			T-GSM 810 Class4									False			50878


			A.1/234			T-GSM 810 Class5									False			50879


			A.1/235			DTM GPRS Multislot Class 31									False			50880


			A.1/236			DTM GPRS Multislot Class 32									False			50881


			A.1/237			DTM GPRS Multislot Class 33									False			50882


			A.1/238			DTM GPRS Multislot Class 34									False			50883


			A.1/239			DTM GPRS Multislot Class 35									False			50884


			A.1/240			DTM GPRS Multislot Class 36									False			50885


			A.1/241			DTM GPRS Multislot Class 37									False			50886


			A.1/242			DTM GPRS Multislot Class 38									False			50887


			A.1/243			DTM GPRS Multislot Class 39									False			50888


			A.1/244			DTM GPRS Multislot Class 40									False			50889


			A.1/245			DTM GPRS Multislot Class 41									False			50890


			A.1/246			DTM GPRS Multislot Class 42									False			50891


			A.1/247			DTM GPRS Multislot Class 43									False			50892


			A.1/248			DTM GPRS Multislot Class 44									False			50893


			A.1/249			DTM EGPRS Multislot Class 31									False			50894


			A.1/250			DTM EGPRS Multislot Class 32									False			50895


			A.1/251			DTM EGPRS Multislot Class 33									False			50896


			A.1/252			DTM EGPRS Multislot Class 34									False			50897


			A.1/253			DTM EGPRS Multislot Class 35									False			50898


			A.1/254			DTM EGPRS Multislot Class 36									False			50899


			A.1/255			DTM EGPRS Multislot Class 37									False			50900


			A.1/256			DTM EGPRS Multislot Class 38									False			50901


			A.1/257			DTM GPRS Multislot Class 6									False			50902


			A.1/258			DTM GPRS Multislot Class 10									False			50903


			A.1/259			DTM EGPRS Multislot Class10									False			50904


			A.1/260			Support of 32 QAM in the Uplink									False			50905


			A.1/261			DTM EGPRS Multislot Class 41									False			60364


			A.1/262			DTM EGPRS Multislot Class 42									False			60365


			A.1/263			DTM EGPRS Multislot Class 43									False			60366


			A.1/264			DTM EGPRS Multislot Class 44									False			60367


			A.1/265			EFTA Alternative multislot Class 19									False			60368


			A.1/266			EFTA Alternative multislot Class 20									False			60369


			A.1/267			EFTA Alternative multislot Class 21									False			60370


			A.1/268			EFTA Alternative multislot Class 22									False			60371


			A.1/269			EFTA Alternative multislot Class 23									False			60372


			A.1/270			EFTA Alternative multislot Class 24									False			60373


			A.1/271			EFTA Alternative multislot Class 25									False			60374


			A.1/272			EFTA Alternative multislot Class 26									False			60375


			A.1/273			EFTA Alternative multislot Class 27									False			60376


			A.1/274			EFTA Alternative multislot Class 28									False			60377


			A.1/275			EFTA Alternative multislot Class 29									False			60379


			A.1/276			EFTA Alternative multislot Class 1									False			79744


			A.1/277			EFTA Alternative multislot Class 2									False			79745


			A.1/278			EFTA Alternative multislot Class 3									False			79746


			A.1/279			DTM EGPRS capable of 8PSK in Uplink, of all Multislot classes			TSPC_Type_DTM_EGPRS_8PSK_uplink						False			105958


			A.1/280			ECSD capable of 8PSK in Uplink, of all Multislot classes			TSPC_Type_ECSD_8PSK_uplink						False			105959


			A.1b/1			Release of GPRS supported.									False			4823


			A.1b/2			Release of AMR supported.									False			4825


			A.1b/3			Release of EGPRS supported.									False			4827


			A.1b/4			Release of RRLP supported.									False			46989


			A.1b/5			Release of Higher Layer supported.									False			47001


			A.1b/6			Release of Acoustic implementation supported.									False			47939


			A.2/1			Display of Called Number									False			4491


			A.2/2			Indication of Call Progress Signals									False			4494


			A.2/3			Country/PLMN Indication									False			4497


			A.2/4			Country/PLMN Selection									True			4500


			A.2/5			Keypad									False			4503


			A.2/6			IMEI									True			4504


			A.2/7			Short Message Overflow Indication									True			4505


			A.2/8			DTE /DCE Interface									False			4506


			A.2/9			ISDN 'S' Interface									False			4510


			A.2/10			International Access Function									False			4512


			A.2/11			Service Indicator									False			4514


			A.2/12			Autocalling restriction capabilities									False			4518


			A.2/13			Dual Tone Multi Frequency function									False			4520


			A.2/14			Subscription Identity Management									True			4523


			A.2/15			On/Off switch									False			4525


			A.2/16			Subaddress									False			4527


			A.2/17			Support of Encryption A5/1									True			4529


			A.2/18			Void									False			4531


			A.2/19			Short Message Service Cell Broadcast DRX									False			4533


			A.2/20			Abbreviated Dialling									False			4534


			A.2/21			Fixed Dialling Number									False			4536


			A.2/22			Barring of Outgoing Calls									False			4538


			A.2/23			DTMF Control Digits Separator									False			4540


			A.2/24			Selection of Directory No in Short Messages									False			4542


			A.2/25			Last Numbers Dialled									False			4545


			A.2/26			At least one autocalling feature									False			4546


			A.2/27			Alphanumeric display									False			4548


			A.2/28			Other means of display									False			4551


			A.2/29			Speech indicator									False			4553


			A.2/30			Support of the extended Short message cell broadcast channel									False			4556


			A.2/31			Support of Additional Call Set-up MMI Procedures									False			4558


			A.2/32			Void									False			4560


			A.2/33			Ciphering Indicator									False			4562


			A.2/34			Network? indication of alerting in the MS $(NI Alert in MS)$									False			4565


			A.2/35			ME-SIM lock									False			4567


			A.2/36			Service Dialling Numbers									False			4568


			A.2/37			Extended timing advance									False			4571


			A.2/38			Support of SoLSA									False			4574


			A.2/39			Audible Indication of Service Tones									False			4576


			A.2/40			Autocalling_Cause 27 Implemented in Cat 3									False			4578


			A.2/41			Support of GPRS									False			4580


			A.2/42			Support of EGPRS									False			4581


			A.2/43			Support of GPRS Encryption									False			4583


			A.2/44			Control of Supplementary Services									False			4586


			A.2/45			Short message									False			4588


			A.2/46			Emergency calls capabilities									False			4590


			A.2/47			GPRS operation mode class A									False			4592


			A.2/48			GPRS operation mode class B									False			4595


			A.2/49			GPRS operation mode class C									False			4597


			A.2/50			MS supporting SMS over GPRS									False			4599


			A.2/52			Void									False			4601


			A.2/53			Support of ECSD									False			4604


			A.2/54			GPRS test mode A									False			4606


			A.2/55			GPRS test mode B									False			4608


			A.2/56			EGPRS test mode									False			4611


			A.2/57			Support of MS-Assisted E-OTD									False			4613


			A.2/58			Non-zero value of Non_DRX_Timer									False			4615


			A.2/59			Support of MS-Based A-GPS L1 C/A									False			4618


			A.2/60			Support of MS-Assisted A-GPS L1 C/A									False			4620


			A.2/61			Void									False			4622


			A.2/62			Support of DTM/GPRS									False			4625


			A.2/63			Support MS Assisted EOTD Performance for GMSK									False			4630


			A.2/64			Support MS Assisted EOTD Performance for 8PSK									False			4628


			A.2/65			Support of EGPRS Packet Access enhancement									False			4632


			A.2/66			Void									False			4634


			A.2/67			Support of MT SMS over GPRS									False			4636


			A.2/68			Void									False			4640


			A.2/69			Support of DTM/EGPRS									False			4638


			A.2/70			Support of Extended dynamic allocation									False			4641


			A.2/71			Support of GAN A/Gb mode									False			4644


			A.2/72			Support of GERAN FEATURE PACKAGE 1			Rel-4						False			20087


			A.2/73			Support of Encryption A5/3			Rel-6						False			20086


			A.2/74			Support of Time Fine Assistance									False			29425


			A.2/75			Support of Encryption GEA2									False			29428


			A.2/76			Support of Encryption GEA3									False			29429


			A.2/77			Use of R99 Emergency numbers									False			29427


			A.2/78			Support of GERAN FEATURE PACKAGE 2									False			32524


			A.2/79			Support of GAN to UTRAN CS Handover									False			32522


			A.2/80			Support of UTRAN to GAN CS Handover									False			32521


			A.2/81			Support of Enhanced DTM CS									False			32531


			A.2/82			Support of PS Handover									False			43412


			A.2/83			Support of simultaneous CS and PS services in GAN									False			43415


			A.2/84			Support of Latency reductions									False			46990


			A.2/85			Support of Downlink Dual Carrier									False			47000


			A.2/86			Support of UEA2 and UIA2									False			47979


			A.2/87			Support of Encryption A5/4									False			47980


			A.2/88			Support of Encryption GEA4									False			47981


			A.2/89			Support of EGPRS2A									False			47983


			A.2/90			Support of EGPRS2B									False			47984


			A.2/91			eCall only equipment									False			47985


			A.2/92			eCall Support on MS									False			47986


			A.2/93			Support of DTM during Downlink Dual Carrier									False			50834


			A.2/94			Support of MS-Based A-GANSS									False			50909


			A.2/95			Support of MS-Assisted A-GANSS									False			50910


			A.2/96			Support for GLONASS									False			50906


			A.2/97			Support for Modernized GPS									False			50907


			A.2/98			Support for Galileo									False			50908


			A.2/99			Support of CS domain in GAN Iu mode									False			50837


			A.2/100			Support of PS domain in GAN Iu mode									False			50838


			A.2/101			Support of GAN Iu mode									False			50842


			A.2/102			Support of MS-Based E-OTD									False			53332


			A.2/103			Additional Positioning Capabilities									False			53333


			A.2/104			Ciphering Mode Setting Capability									False			53334


			A.2/105			Support of PS Handover to GAN									False			53335


			A.2/106			Support of Multiple TBFs									False			53336


			A.2/107			Void									False			53337


			A.2/108			Support of_x005F_x000D_
  Extended RLC/MAC control message segmentation									False			53338


			A.2/109			Support of DTM_x005F_x000D_
  Handover									False			53339


			A.2/110			Support of_x005F_x000D_
  Flexible Timeslot Assignment									False			53340


			A.2/111			Support of RLC Non-persistent Mode									False			53341


			A.2/112			Support of E-UTRA_x005F_x000D_
  CCN									False			53342


			A.2/113			Support of PS_x005F_x000D_
  Handover to E-UTRA									False			53343


			A.2/114			Support of_x005F_x000D_
  EGPRS2A Uplink									False			53344


			A.2/115			Support of_x005F_x000D_
  EGPRS2A Downlink									False			53345


			A.2/116			Support of_x005F_x000D_
  EGPRS2B Uplink									False			53346


			A.2/117			Support of_x005F_x000D_
  EGPRS2B Downlink									False			53347


			A.2/118			Support of_x005F_x000D_
  Indication of Upper Layer PDU Start Capability for RLC UM									False			53348


			A.2/119			Support of_x005F_x000D_
  Enhanced Multiplexing for Single TBF									False			53349


			A.2/120			Support of_x005F_x000D_
  Multiple TTI configurations									False			53350


			A.2/121			Support of VAMOS Type 1									False			60380


			A.2/122			Support of VAMOS Type 2									False			60381


			A.2/123			Support of EFTA									False			60382


			A.2/124			Support of Fast Downlink Frequency Switching Capability									False			72076


			A.2/125			eCall Only subscription support									False			72077


			A.2/126			Support of TIGHTER for speech and signalling channels									False			72078


			A.2/127			Support of TIGHTER for GPRS and EGPRS									False			72079


			A.2/128			Support of TIGHTER for EGPRS2									False			72080


			A.2/129			Support of DTR									False			79747


			A.2/130			Support of FANR capability									False			79748


			A.2/131			Support of Selective Ciphering of Downlink SACCH									False			82905


			A.2/132			Support of Priority based Reselection									False			82906


			A.2/133			Support of UTRA CSG Cells Reporting									False			82907


			A.2/134			Support of IPA capability									False			87730


			A.2/135			Support of Encryption GEA1									False			87731


			A.2/136			Support of Low Access Priority and Extended Access Barring			TSPC_LAP_EAB						False			105960


			A.2/137			Support of MinimumPeriodicSearchTimer			TSPC_MinimumPeriodicSearchTimer						False			105961


			A.2/138			Support of NMO_I_Behaviour			TSPC_NMO_I_Behaviour						False			105962


			A.2/139			Support of AttachWithIMSI			TSPC_AttachWithIMSI						False			105963


			A.2/140			Supports timer T3312 extended value			TSPC_T3312Extended						False			105964


			A.3/1			Telephony									False			4648


			A.3/2			Emergency Call									False			4650


			A.3/3			Short Message MT/PP									False			4652


			A.3/4			Short Message MO/PP									False			4654


			A.3/5			SMS Cell Broadcast									False			4656


			A.3/6			Teleservice Alternate Speech and G3 fax									False			4659


			A.3/7			Teleservice Automatic G3 fax									False			4662


			A.3/8			Voice Group Call Service (VGCS)									False			4664


			A.3/9			Voice Broadcast Service (VBS)									False			4667


			A.3/10			SMS description									False			4669


			A.4/1			Data circuit duplex async. 300 bit/s									False			4676


			A.4/2			Data circuit duplex async. 1 200 bit/s.									False			4678


			A.4/3			Data circuit duplex async. 1 200/75 bit/s.									False			4680


			A.4/4			Data circuit duplex async. 2 400 bit/s.									False			4682


			A.4/5			Data circuit duplex async. 4 800 bit/s.									False			4684


			A.4/6			Data circuit duplex async. 9 600 bit/s.									False			4686


			A.4/7			Data circuit duplex sync. 1 200 bit/s.									False			4688


			A.4/8			Data circuit duplex sync. 2 400 bit/s.									False			4690


			A.4/9			Data circuit duplex sync. 4 800 bit/s.									False			4692


			A.4/10			Data circuit duplex sync. 9 600 bit/s.									False			4694


			A.4/11			PAD Access 300 bit/s.									False			4696


			A.4/12			PAD Access 1 200 bit/s.									False			4698


			A.4/13			PAD Access 1 200/75 bits/s.									False			4701


			A.4/14			PAD Access 2 400 bit/s.									False			4703


			A.4/15			PAD Access 4 800 bit/s.									False			4706


			A.4/16			PAD Access 9 600 bit/s.									False			4708


			A.4/17			Packet Access 2 400 bit/s.									False			4710


			A.4/18			Packet Access 4 800 bit/s.									False			4713


			A.4/19			Packet Access 9 600 bit/s.									False			4714


			A.4/20			Alternate Speech/Data.									False			4716


			A.4/21			Speech Followed by Data.									False			4719


			A.4/22			GPRS									False			4725


			A.4/23			Bluetooth data rate									False			4726


			A.4/24			WLAN data rate									False			4728


			A.5/1			Calling Line Identification Presentation									False			4733


			A.5/2			Calling Line Identification Restriction									False			4736


			A.5/3			Connected Line Identification Presentation									False			4737


			A.5/4			Connected Line Identification Restriction									False			4739


			A.5/5			Call Forwarding Unconditional									False			4741


			A.5/6			Call Forwarding on Mobile Subscriber Busy									False			4742


			A.5/7			Call Forwarding on No Reply									False			4744


			A.5/8			Call Forwarding on Mobile Subscriber Not Reachable									False			4746


			A.5/9			Call Waiting									False			4747


			A.5/10			Call Hold									False			4749


			A.5/11			Multi Party Service									False			4751


			A.5/12			Closed User Group									False			4753


			A.5/13			Advice of Charge (Information)									False			4755


			A.5/14			Advice of Charge (Charging)									False			4758


			A.5/15			Barring of All Outgoing Calls									False			4759


			A.5/16			Barring of Outgoing International Calls									False			4761


			A.5/17			Barring of Outgoing International Calls except those directed to the Home PLMN Country									False			4763


			A.5/18			Barring of All Incoming Calls									False			4764


			A.5/19			Barring of Incoming Calls when Roaming Outside the Home PLMN Country									False			4767


			A.5/20			Unstructured SS Data									False			4769


			A.5/21			Enhanced Multi Level Precedence and Pre emption service (eMLPP)									False			4772


			A.5/22			Call Deflection									False			4774


			A.5/23			User-to-User signalling									False			4776


			A.5/24			Explicit Call Transfer									False			4778


			A.5/25			Implicit UUS1									False			4780


			A.5/26			Sending of implicit UUS1 in the ALERTING message									False			4782


			A.5/27			Sending of implicit UUS1 in the CONNECT message									False			4784


			A.5/28			Follow Me									False			4787


			A.5/29			User-to-Dispatcher Information									False			4789


			A.5/30			Compressed User-to-Dispatcher									False			4791


			A.5/31			Completion of Calls to Busy SS									False			4793


			A.5/32			Completion of Calls to Busy Requests									False			4795


			A.5/33			Support of Private Numbering Plan SS									False			4797


			A.5/34			Support of Private Numbering Plan, Numbering Plans									False			4799


			A.5/35			Name Identification SS									False			4800


			A.5/36			Void									False			72081


			A.5/37			Support of MO-LR request for a position estimate									False			39668


			A.5/38			Support of MO-LR request for transfer to 3rd party									False			39671


			A.5/39			Support of MT-LR LCS Privacy and Notification									False			41947


			A.5/40			Support of MO-LR request for assistance data									False			43413


			A.6/1			Bearer Service 21(20) .. 26, unrestricted digital information transfer capability.									False			4830


			A.6/2			Bearer Service 21(20) .. 26, 3.1 kHz audio ex-PLMN information transfer capability.									False			4832


			A.6/3			Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; Non-X.32 Cases (BS 31 .. BS 34).									False			4833


			A.6/4			Bearer Service 31(30) .. 34, unrestricted digital information transfer capability; X.32 Cases.									False			4834


			A.6/5			Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; Non-X.32 Cases.									False			4837


			A.6/6			Bearer Service 31(30) .. 34, 3.1 kHz audio ex-PLMN information transfer capability; X.32 Cases.									False			4839


			A.6/7			Bearer Service 41(40)..46, PAD Access Asynchronous.									False			4840


			A.6/8			Bearer Service 51(50)..53, Data Packet Duplex Synchronous.									False			4842


			A.6/9			Bearer Service 61, Alternate Speech/Data, 'Speech'.									False			4844


			A.6/10			Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.									False			4845


			A.6/11			Bearer Service 61, Alternate Speech/Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.									False			4847


			A.6/12			Bearer Service 81, Speech followed by Data, 'Speech'.									False			4849


			A.6/13			Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Asynchronous.									False			4851


			A.6/14			Bearer Service 81, Speech followed by Data, .3.1 kHz audio ex-PLMN information transfer capability; Synchronous.									False			4853


			A.6/15			Teleservice 11..12, Speech.									False			4854


			A.6/16			Teleservice 61, Alternate Speech and Facsimile group 3; 'Speech'.									False			4855


			A.6/17			Teleservice 61, Alternate Speech and Facsimile group 3; Facsimile group 3.									False			4856


			A.6/18			Teleservice 62,Automatic Facsimile group 3									False			4857


			A.7/1			Signalling Access Protocol (SAP)									False			4803


			A.7/2			Connection Element (CE)									False			4805


			A.7/3			User Info Layer 2 Protocol (UIL2P)									False			4807


			A.7/4			Number of Data Bits(NDB)									False			4810


			A.7/5			Parity Information (NPB)									False			4812


			A.7/6			Number of Stop Bits (NSB)									False			4814


			A.7/7			Radio Channel Requirement (RCR)									False			4815


			A.7/8			Intermediate Rate (IR)									False			4816


			A.7/9			User Rate (UR)									False			4817


			A.7/10			Fixed Network User Rate (FNUR)									False			4818


			A.7/10a			All allowed combinations									False			4858


			A.7/11			Wanted Air Interface User Rate (WAIUR)									False			4819


			A.7/12			User Initiated Modification Indication (UIMI)									False			4820


			A.7/13			Maximum number of Traffic Channels (MaxNumTCH)									False			4821


			A.8/1			Signalling Access Protocol (SAP)									False			4822


			A.8/2			Connection Element (CE)									False			4824


			A.8/3			User Info Layer 2 Protocol (UIL2P)									False			4826


			A.8/4			Number of Data Bits (NDB)									False			4828


			A.8/5			Parity Information (NPB)									False			4829


			A.8/6			Number of Stop Bits (NSB)									False			4831


			A.8/7			Radio Channel Requirement (RCR)									False			4835


			A.8/8			Intermediate Rate (IR)									False			4836


			A.8/9			User Rate (UR)									False			4838


			A.8/10			Modem Type (MT)									False			4841


			A.8/11			Fixed Network User Rate (FNUR)									False			4843


			A.8/11a			All allowed combinations									False			4860


			A.8/12			Wanted Air Interface User Rate (WAIUR)									False			4846


			A.8/13			Acceptable channel codings (ACC)									False			4848


			A.8/14			User Initiated Modification Indication (UIMI)									False			4850


			A.8/15			Maximum number of Traffic Channels (MaxNumTCH)									False			4852


			A.9/1			Signalling Access Protocol (SAP).									False			4859


			A.9/2			Radio Channel Requirement (RCR).									False			4861


			A.9/3			Intermediate Rate (IR).									False			4862


			A.9/4			User Rate (UR).									False			4864


			A.9/5			Fixed Network User Rate (FNUR)									False			4865


			A.9/5a			all allowed combinations									False			4872


			A.9/6			Acceptable channel codings (ACC)									False			4867


			A.9/7			Maximum number of Traffic Channels (MaxNumTCH)									False			4869


			A.10/1			Radio Channel Requirement (RCR)									False			4863


			A.10/2			Intermediate Rate (IR)									False			4866


			A.10/3			User Rate (UR)									False			4868


			A.10/4			User Info Layer 2 Protocol (UIL2P)									False			4870


			A.10/4a			All allowed combinations									False			4883


			A.10/5			Rate Adaptation (RA)									False			4871


			A.10/6			Fixed Network User Rate (FNUR)									False			4873


			A.10/7			Wanted Air Interface User Rate (WAIUR)									False			4875


			A.10/8			User Initiated Modification Indication (UIMI)									False			4877


			A.10/9			Acceptable channel codings (ACC)									False			4878


			A.10/10			Maximum number of Traffic Channels (MaxNumTCH)									False			4880


			A.10a/1			Signalling Access Protocol (SAP).									False			5110


			A.10a/2			Fixed Network User Rate (FNUR)									False			5111


			A.10a/3			all allowed combinations according to 3GPP TS 07.01 B.1.3.1.4 (3GPP TS 27.001) implemented (if not, provide detailed description).									False			5112


			A.10b/1			Signalling Access Protocol (SAP)									False			4886


			A.10b/2			Fixed Network User Rate (FNUR)									False			4888


			A.10b/3			Maximum number of Traffic Channels (MaxNumTCH)									False			4889


			A.10b/4			all allowed combinations according to 3GPP TS 07.01 B.1.3.1.5 (3GPP TS 27.001) implemented (if not, provide detailed description).									False			5113


			A.11/1			Radio Channel Requirement (RCR).									False			4874


			A.11/2			Intermediate Rate (IR).									False			4876


			A.11/3			User Rate (UR).									False			4879


			A.11/4			Modem Type (MT).									False			4881


			A.11/5			Other Modem Type (OMT)									False			4882


			A.11/5a			all allowed combinations									False			4890


			A.11/6			Fixed Network User Rate (FNUR)									False			4884


			A.11/7			Acceptable channel codings (ACC)									False			4885


			A.11/8			Maximum number of Traffic Channels (MaxNumTCH)									False			4887


			A.12/1			Connection Element (CE)									False			4891


			A.12/2			Radio Channel Requirement (RCR)									False			4892


			A.12/3			Intermediate Rate (IR)									False			4894


			A.12/4			User Rate (UR)									False			4896


			A.12/5			Modem Type (MT)									False			4898


			A.12/6			Other Modem Type (OMT)									False			4900


			A.12/6a			All allowed combinations									False			4913


			A.12/7			Fixed Network User Rate (FNUR)									False			4903


			A.12/8			Wanted Air Interface User Rate (WAIUR)									False			4905


			A.12/9			Acceptable channel codings (ACC)									False			4907


			A.12/10			User Initiated Modification Indication (UIMI)									False			4909


			A.12/11			Maximum number of Traffic Channels (MaxNumTCH)									False			4911


			A.13/1			Connection Element (CE).									False			4893


			A.13/2			User Info Layer 2 Protocol (UIL2P).									False			4895


			A.13/3			Maximum number of Traffic Channels (MaxNumTCH)									False			4915


			A.13/3			Number of Data Bits(NDB).									False			4897


			A.13/4			Parity Information (NPB).									False			4899


			A.13/5			Number of Stop Bits (NSB).									False			4901


			A.13/6			Radio Channel Requirement (RCR).									False			4902


			A.13/7			Intermediate Rate (IR).									False			4904


			A.13/8			User Rate (UR).									False			4906


			A.13/9			Fixed Network User Rate (FNUR)									False			4908


			A.13/9a			all allowed combinations									False			4917


			A.13/10			Wanted Air Interface User Rate (WAIUR)									False			4910


			A.13/11			Acceptable channel codings (ACC)									False			4912


			A.13/12			User Initiated Modification Indication (UIMI)									False			4914


			A.13/13			Maximum number of Traffic Channels (MaxNumTCH)									False			5109


			A.14/1			Radio Channel Requirement (RCR)									False			4916


			A.14/2			Intermediate Rate (IR)									False			4918


			A.14/3			User Rate (UR)									False			4920


			A.14/4			Fixed Network User Rate (FNUR)									False			4922


			A.14/4a			All allowed combinations									False			4934


			A.14/5			Wanted Air Interface User Rate (WAIUR)									False			4925


			A.14/6			Acceptable channel codings (ACC)									False			4927


			A.14/7			User Initiated Modification Indication (UIMI)									False			4930


			A.14/8			Maximum number of Traffic Channels (MaxNumTCH)									False			4931


			A.15/1			Radio Channel Requirement (RCR).									False			4919


			A.16/1			Connection Element (CE).									False			4921


			A.16/2			User Info Layer 2 Protocol (UIL2P).									False			4923


			A.16/3			Number of Data Bits (NDB).									False			4924


			A.16/4			Parity Information (NPB).									False			4926


			A.16/5			Number of Stop Bits (NSB).									False			4928


			A.16/6			Radio Channel Requirement (RCR).									False			4929


			A.16/7			Intermediate Rate (IR).									False			4932


			A.16/8			User Rate (UR).									False			4933


			A.16/9			Modem Type (MT).									False			4935


			A.16/10			all allowed combinations									False			4936


			A.17/1			Radio Channel Requirement (RCR)									False			4937


			A.17/2			Intermediate Rate (IR)									False			4938


			A.17/3			User Rate (UR)									False			4940


			A.17/4			Modem Type (MT)									False			4943


			A.17/5			All allowed combinations									False			4946


			A.18/1			Radio Channel Requirement (RCR).									False			4939


			A.19/1			Connection Element (CE).									False			4941


			A.19/2			User Info Layer 2 Protocol (UIL2P).									False			4942


			A.19/3			Number of Data Bits(NDB).									False			4944


			A.19/4			Parity Information (NPB).									False			4945


			A.19/5			Number of Stop Bits (NSB).									False			4948


			A.19/6			Radio Channel Requirement (RCR).									False			4947


			A.19/7			Intermediate Rate (IR).									False			4950


			A.19/8			User Rate (UR).									False			4952


			A.19/9			Modem Type (MT).									False			4953


			A.19/10			all allowed combinations									False			4955


			A.20/1			Radio Channel Requirement (RCR)									False			4949


			A.20/2			Intermediate Rate (IR)									False			4951


			A.20/3			User Rate (UR)									False			4954


			A.20/4			Modem Type (MT)									False			4956


			A.20/5			All allowed combinations									False			4958


			A.21/1			Radio Channel Requirement (RCR).									False			4957


			A.22/1			Radio Channel Requirement (RCR).									False			4959


			A.23/1			Connection Element (CE)									False			4960


			A.23/2			User Info Layer 2 Protocol (UIL2P)									False			4962


			A.23/3			Intermediate Rate (IR)									False			4965


			A.23/4			User Rate (UR)									False			4967


			A.23/5			All allowed combinations									False			4969


			A.24/1			Connection Element (CE).									False			4961


			A.24/2			User Info Layer 2 Protocol (UIL2P).									False			4963


			A.24/3			Intermediate Rate (IR).									False			4964


			A.24/4			User Rate (UR).									False			4966


			A.24/5			all allowed combinations									False			4968


			A.25/1			at least one half rate service.									False			4972


			A.25/2			Speech supported for Full rate version 1 (GSM FR).									False			4974


			A.25/3			Speech supported for Half rate version 1 (GSM HR).									False			4976


			A.25/4			at least one data service.									False			4978


			A.25/5			at least one full rate data service.									False			4980


			A.25/6			at least one half rate data service.									False			4982


			A.25/7			at least one non transparent data service.									False			4983


			A.25/8			at least one transparent data service.									False			4985


			A.25/9			only transparent data service									False			4986


			A.25/10			at least one asynchronous data service.									False			4989


			A.25/11			at least one asynchronous non transparent data service.									False			4991


			A.25/12			2.4 k full rate data mode.									False			4992


			A.25/13			2.4 k half rate data mode.									False			4994


			A.25/14			4.8 k full rate data mode.									False			4995


			A.25/15			4.8 k half rate data mode.									False			4997


			A.25/16			9.6 k full rate data mode.									False			4998


			A.25/17			non transparent service with full rate channel at a user rate of 4.8 kbit/s.									False			5000


			A.25/18			at least one bearer capability.									False			5002


			A.25/19			at least one MT circuit switched basic service.									False			5004


			A.25/20			at least one MO circuit switched basic service.									False			5005


			A.25/21			only SDCCH.									False			5007


			A.25/22			at least one service on traffic channel supported									False			5009


			A.25/23			dual rate ratio channel types (no relation to supported speech codecs).									False			5010


			A.25/24			only full rate radio channel type (no relation to supported speech codecs).									False			5012


			A.25/25			at least one teleservice.									False			5013


			A.25/26			CC protocol for at least one BC.									False			5015


			A.25/27			only circuit switched basic service supported by the mobile is emergency call.									False			5017


			A.25/28			Fax Error Correction Mode.									False			5018


			A.25/29			at least one supplementary service.									False			5020


			A.25/30			non call related supplementary service.									False			5022


			A.25/31			at least one short message service.									False			5023


			A.25/32			(SMS) reply procedure.									False			5025


			A.25/33			replace SMS.									False			5027


			A.25/34			display of received SMS.									False			5028


			A.25/35			SMS status report capabilities.									False			5031


			A.25/36			Storing of short messages in the SIM.									False			5033


			A.25/37			Storing of short messages in the ME.									False			5035


			A.25/38			detach on power down.									False			5036


			A.25/39			detach on SIM remove.									False			5038


			A.25/40			SIM removable without power down.									False			5040


			A.25/41			ID 1 SIM.									False			5041


			A.25/42			Plug-In SIM.									False			5043


			A.25/43			Disable PIN feature.									False			5045


			A.25/44			PIN2 feature.									False			5046


			A.25/45			Feature requiring entry of PIN2.									False			5048


			A.25/46			Chars 0 9, *, # supported									False			5049


			A.25/47			A, B, C, D chars. supported									False			5050


			A.25/48			automatically enter automatic selection of PLMN mode.									False			5052


			A.25/49			alerting indication to the user.									False			5054


			A.25/50			Appl. Layer is always running.									False			5055


			A.25/51			Immediate connect supported for all circuit switched basic services.									False			5057


			A.25/52			In-Call modification.									False			5058


			A.25/53			follow-on request procedure.									False			5060


			A.25/54			refusal of call.									False			5062


			A.25/55			RF amplification.									False			5064


			A.25/56			Number of B-party number for autocalling is greater than the number of entries in the blacklist.									False			5065


			A.25/57			Handset MS supporting speech.									False			5067


			A.25/58			MT2 Configuration.									False			5069


			A.25/59			MT2 Configuration or any other possibility to send data over Um interface.									False			5070


			A.25/60			Permanent Antenna Connector.									False			5072


			A.25/61			Pseudo-synchronized handover supported.									False			5074


			A.25/62			5V only SIM/ME interface.						False			False			5076


			A.25/63			3V only SIM/ME interface.						False			False			5077


			A.25/64			3V/5V SIM/ME interface.						False			False			5078


			A.25/65			Speech supported for Full rate version 2 (GSM EFR).									False			5079


			A.25/66a			RLP supports non default parameters									False			4970


			A.25/66b			Support of listening to voice broadcast calls (VBS listening)									False			4971


			A.25/67			Support of originating voice broadcast call (VBS originating)									False			4973


			A.25/68			Support of listening to voice group calls (VGCS listening)									False			4975


			A.25/69			Support of talking in voice group calls (VGCS talking)									False			4977


			A.25/70			Support of originating voice group call (VGCS originating)									False			4979


			A.25/71			Support reduced NCH monitoring									False			4981


			A.25/72			14.4 k data mode									False			4984


			A.25/73			Implementation of cause number 27 of busy autocalling in category 2									False			4987


			A.25/74			Implementation of cause number 27 of busy autocalling in category 3									False			4988


			A.25/75			VOID									False			4990


			A.25/76			Artificial ear type 1									False			4993


			A.25/77			Artificial ear type 3.2, Low leak option									False			4996


			A.25/78			Artificial ear type 3.4									False			4999


			A.25/79			Speech supported for Full rate version 3 (FR AMR)									False			5001


			A.25/80			NCH monitoring in group receive mode									False			5003


			A.25/81			NCH monitoring in group transmit mode									False			5006


			A.25/82			NCH monitoring in dedicated mode									False			5008


			A.25/83			Support of one PDP context activation									False			5011


			A.25/84			Support of more than one PDP context activation									False			5014


			A.25/85			Support of more than one PDP context activation simultaneously on the same SAPI									False			5016


			A.25/86			Support of GPRS data compression									False			5019


			A.25/87			Support of GPRS header compression									False			5021


			A.25/88			Support of Network requested PDP context activation									False			5024


			A.25/89			Support for user settings of minimum QoS									False			5026


			A.25/90			Automatic GPRS attach procedure at switch-on/power-on									False			5029


			A.25/91			MMI controlled attach/detach procedures for non-GPRS services									False			5030


			A.25/92			Automatic attach procedure when MS identity cannot derived by the network									False			5032


			A.25/93			Automatic MM IMSI attach procedure at switch-on/power-on									False			5034


			A.25/94			Support of SIM Application Toolkit									False			5037


			A.25/95			1,8V only SIM/ME interface						False			False			5039


			A.25/96			1,8V/3V SIM/ME interface						True			False			5042


			A.25/97			Multiple SM MO/PP on same RR link									False			5044


			A.25/98			Support of stored list cell selection									False			5047


			A.25/99			At least one service not support immediate connection									False			5051


			A.25/102			EFR_EmgCallSetup message contains the bearer capability									False			5053


			A.25/103			Support of MonitorPCH_GroupTransmitMode									False			5056


			A.25/104			Integral_Antenna									False			5059


			A.25/105			User requested combined GPRS and non-GPRS detached without powering off									False			5061


			A.25/106			User requested non-GPRS detached									False			5063


			A.25/107			Artificial ear type 3.2, High leak option									False			5066


			A.25/108			Artificial ear type 3.3									False			5068


			A.25/109			Support of Multiple SMS									False			5071


			A.25/110			Cell Reselection after T3184 Expiry									False			5073


			A.25/111			GPRS attach attempted automatically due to outstanding request									False			5075


			A.25/112			Speech supported for Half rate version 3 (HR AMR)									False			5080


			A.25/113			AMR LoopBack Modes									False			5081


			A.25/114			TTY services									False			5082


			A.25/115			Support of Secondary PDP Context Activation									False			5083


			A.25/116			Support of MO SMS Concatenation									False			5084


			A.25/117			Support of MT SMS Concatenation									False			5086


			A.25/118			NITZ Supported									False			5088


			A.25/119			R97/98 MS Use of DST (Daylight Saving Time)									False			5090


			A.25/120			Void									False			5092


			A.25/121			Re-attach automatically when the network commands a detach with no cause value									False			5095


			A.25/122			Support of GPRS header compression algoritm type RFC 1144									False			5097


			A.25/123			Support of GPRS header compression algoritm type RFC 2507									False			5099


			A.25/124			Support of ROHC algoritm type RFC 3241									False			5100


			A.25/125			Support of ROHC algoritm type RFC 3242									False			5101


			A.25/126			Support of ROHC algorithm type RFC 3408									False			5102


			A.25/127			Support of of ROHC algorithm type RFC 3095									False			5104


			A.25/128			The way to trigger transferring of new user data in a different PDP context while an uplink transfer is in progress									False			5107


			A.25/129			Support of DARP phase 1									False			5108


			A.25/130			Support of Card Application						True			False			5106


			A.25/131			Support of GSM speech half rate version 6 (O-TCH/AHS)									False			5105


			A.25/132			MS with improved receiver performance									False			5103


			A.25/133			Support of GSM speech full rate version 4 (O-TCH/WFS)									False			5995


			A.25/134			Verification for correct repetition of new password									False			5997


			A.25/135			MS using reduced interslot dynamic range in multislot configurations									False			5999


			A.25/136			Support of GSM speech Half rate version 4 (O-TCH/WHS)			Rel 5						False			17555


			A.25/137			Support of GSM Speech Full Rate Version 5 (TCH/WFS)									False			20085


			A.25/138			Support of overwriting the existing Class 2 SMS									False			27605


			A.25/139			Support of Repeated SACCH									True			29420


			A.25/140			Support for a method for resetting stored A-GPS assistance data									False			29424


			A.25/141			Support of DARP phase 2									False			32518


			A.25/142			Support of Rel-4 acoustic implementation									False			32523


			A.25/143			MS with no components having RF performance sensitive to vibration condition during testing									False			32525


			A.25/144			Use of NITZ Full Name									False			32526


			A.25/145			Use of NITZ Short Name									False			32527


			A.25/146			Use of NITZ Universal Time									False			32528


			A.25/147			Use of NITZ Local Time Zone									False			32529


			A.25/148			MS using a temporary antenna connector									False			41948


			A.25/149			Support of Repeated FACCH									True			43414


			A.25/150			Support of HATS									False			46991


			A.25/151			Controlled Early Classmark Sending									False			51469


			A.25/152			SS Screening Indicator									False			51470


			A.25/153			VBS notification reception									False			51471


			A.25/154			VGCS notification reception									False			51472


			A.25/155			Classmark 3 options available									False			51473


			A.25/156			LCS VA Capability									False			51474


			A.25/157			UCS2 treatment									False			51475


			A.25/158			CM Service Prompt									False			51476


			A.25/159			Extended Measurement Capability									False			51477


			A.25/160			SMS_VALUE (Switch-Measure-Switch)									False			51478


			A.25/161			SM_VALUE (Switch-Measure)									False			51479


			A.25/162			Priority Based Cell Reselection									False			50911


			A.25/163			Offset required									False			51480


			A.25/164			E-UTRA Measurement and Reporting support									False			51481


			A.25/165			Support of public basic MMI strings to change/unblock PIN									False			51482


			A.25/166			UMTS AKA capable									False			51483


			A.25/167			Support for a method for resetting stored A-GNSS assistance data									False			60384


			A.25/168			L2 fill bits randomisation in uplink									True			62056


			A.25.1/1			AMR C/I normalization factor ( AFS GSM 900) (units: dB)									False			5085


			A.25.1/2			Loop C delay Full Rate (round trip delay, in number of TDMA frames)									False			5087


			A.25.1/3			AMR C/I normalization factors (AFS, Improved RX performance) GSM 90012 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			5089


			A.25.1/4			AMR C/I normalization factors (AHS, Improved RX performance) GSM 900 10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			5091


			A.25.1/5			O-TCH/F C/I normalisation factor (GSM 900)									False			27606


			A.25.1/6			Loop C delay Half rate (round trip delay, in number of TDMA frames)									False			32520


			A.25.1/7			Averaging time Tav This time is the time between the first and the last measurement sample taken on one carrier during one averaging period when measurering received signal strength									False			32530


			A.25.1/8			TCH/WFS C/I normalisation factor (GSM 900) (units: dB)									False			47940


			A.25.1/9			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance) GSM900  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9 (units: dB)									False			47941


			A.25.1/10			MS LCS Notification timeout timer (units: seconds)									False			47942


			A.25.1/11			AMR C/I normalization factor ( AFS GSM 850 ) (units: dB)									False			47943


			A.25.1/12			AMR C/I normalization factor ( AFS GSM 700)(units: dB)									False			47944


			A.25.1/13			AMR C/I normalization factor ( AFS GSM 450)(units: dB)									False			47945


			A.25.1/14			AMR C/I normalization factor ( AFS DCS 1800)(units: dB)									False			47946


			A.25.1/15			AMR C/I normalization factor ( AFS PCS 1900)(units: dB)									False			47947


			A.25.1/16			AMR C/I normalization factor ( AHS GSM 900 )(units: dB)									False			47948


			A.25.1/17			AMR C/I normalization factor ( AHS GSM 850 )(units: dB)									False			47949


			A.25.1/18			AMR C/I normalization factor ( AHS GSM 700)(units: dB)									False			47950


			A.25.1/19			AMR C/I normalization factor ( AHS GSM 450)(units: dB)									False			47951


			A.25.1/20			AMR C/I normalization factor ( AHS DCS 1800)(units: dB)									False			47952


			A.25.1/21			AMR C/I normalization factor (AHS PCS 1900)(units: dB)									False			47953


			A.25.1/22			AMR C/I normalization factors (AFS, Improved RX performance) GSM 850  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			47954


			A.25.1/23			AMR C/I normalization factors (AFS, Improved RX performance) GSM 700  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			47955


			A.25.1/24			AMR C/I normalization factors (AFS, Improved RX performance) GSM 450  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			47956


			A.25.1/25			AMR C/I normalization factors (AFS, Improved RX performance, DCS 1800)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			47957


			A.25.1/26			AMR C/I normalization factors (AFS, Improved RX performance, PCS 1900)  12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.3(units: dB)									False			47958


			A.25.1/27			AMR C/I normalization factors (AHS, Improved RX performance, GSM 850)  10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			47959


			A.25.1/28			AMR C/I normalization factors (AHS, Improved RX performance, GSM 700)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			47960


			A.25.1/29			AMR C/I normalization factors (AHS, Improved RX performance, GSM 450)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			47961


			A.25.1/30			AMR C/I normalization factors (AHS, Improved RX performance, DCS 1800)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			47962


			A.25.1/31			AMR C/I normalization factors (AHS, Improved RX performance, PCS 1900)10 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.4(units: dB)									False			47963


			A.25.1/32			O-TCH/F C/I normalisation factor(GSM 850)(units: dB)									False			47964


			A.25.1/33			O-TCH/F C/I normalisation factor(GSM 700)(units: dB)									False			47965


			A.25.1/34			O-TCH/F C/I normalisation factor(GSM 450)(units: dB)									False			47966


			A.25.1/35			O-TCH/F C/I normalisation factor(DCS 1800)(units: dB)									False			47967


			A.25.1/36			O-TCH/F C/I normalisation factor(PCS 1900)(units: dB)									False			47968


			A.25.1/37			TCH/WFS C/I normalisation factor(GSM 850)(units: dB)									False			47969


			A.25.1/38			TCH/WFS C/I normalisation factor(GSM 700)(units: dB)									False			47970


			A.25.1/39			TCH/WFS C/I normalisation factor(GSM 450)(units: dB)									False			47971


			A.25.1/40			TCH/WFS C/I normalisation factor(DCS 1800)(units: dB)									False			47972


			A.25.1/41			TCH/WFS C/I normalisation factor(PCS 1900)(units: dB)									False			47973


			A.25.1/42			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM850)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)									False			47974


			A.25.1/43			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM700)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)									False			47975


			A.25.1/44			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, GSM450)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)									False			47976


			A.25.1/45			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, DCS1800)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)									False			47977


			A.25.1/46			TCH/WFS C/I normalization factors (TCH/WFS, Improved RX performance, PCS1900)12 values representing SS adjustment of variable normalisation factors for C/I values as stated in 14.10.9(units: dB)									False			47978


			A.27/1			Conversational / speech / UL:12.2 DL:12.2 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			5093


			A.27/2			Streaming / unknown / UL:14.4/DL:14.4 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			5094


			A.27/3			Streaming / unknown / UL:28.8/DL:28.8 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			5096


			A.27/4			Streaming / unknown / UL:57.6/DL:57.6 kbps / CS RAB + UL:3.4 DL:3.4 kbps SRBs for DCCH									False			5098


			A.1/281			ER-GSM Band (including R-GSM Band)												110940


			A.2/144			Support for BDS												111853


			A.2/143			Support of Downlink Multi Carrier (DLMC)												110943


			A.5/38			Support of MO-LR request for transfer to 3rd party												110944


			A.2/141			Support of RACH Power reduction												110941


			A.2/142			Support of VAMOS Type 3												110942













Comprion IT3 test system uncertainties (1/2) 



 
VCC measurements (Contact C1)  



 



 Voltage threshold adjustment 8,6mV (k=2) [value ≤ 6,00V] 



 Current adjustment 87μA (k=2)   [value ≤ 100mA] 



 



VCC spike settings (Contact C1) 



 



 Pulse Pause duration & Rise / Fall time 



Continous Spikes 



20ns ≤ Rise / Fall-time ≤ 80ns 10ns 



100 ns ≤ Pulse Duration ≤ 500ns 15ns 



Random Spikes Spikes [ Spike (max) ≤ 100mA ] 



20ns ≤ Rise / Fall-time ≤ 80ns 10ns 



100 ns ≤ Pulse Duration ≤ 500ns 15ns 



Random Spikes Spikes [Spike (max) > 100mA ] 



20ns ≤ Rise / Fall-time ≤ 80ns 25ns 



100 ns  ≤ Pulse Duration ≤ 500ns  15ns 



Spike current 250μA (k=2)    [value ≤ 200mA] 



Spike current 120μA (k=2)     [value ≤100mA] 



Spike current 34μA (k=2)     [value = 0mA] 



Slew Rate 25% of adjusted value (k=2)  



 



CLK measurement (Contact C3) 



 



 Voltage threshold adjustment 13mV (k=2)  [value (a*Vcc+b) ≤ 8V] 



 Current load adjustment (high / low) 1,00μA (k=2); [5μA ≤ value ≤ 225μA] 



 



CLK rise/ fall time measurement (Contact C3) 



 



 Measurement threshold (High/Low & Percentage / VCC dependent) 12mV (k=2) 



  



Measurement of Maximum rise/fall time value (absolute time) 



ns (k=2) Maximum rise/fall time value (absolute time) 



Card Class (worst case) ≤50ns ≤100ns ≤ 500ns ≤1000ns 



C (1,8V); dU=0,9V 2,1 3,1 13,0 27,0 



 



 



 



 



  











Comprion IT3 test system uncertainties (2/2) 



 



 



CLK duty cycle/frequency measurement 



 



 Measurement threshold (Percentage / VCC dependent 12mV (k=2) [value (a*Vcc+b) ≤8V] 



 



 Duty cycle measurement 



% (k=2) CLK Frequency 



Card Class (Worst case) ≤1MHz  ≤3MHz  ≤4MHz  ≤6MHz 



C (1,8V); dU=0,9V 0,31  0,54  0,68  0,97 



Condition: Rise / Fall-time ≤10% Period 



 Frequency measurement =>Period 1,3ns (k=2) 



 Clock stop 5,9ns (k=2) 



 



 



IO measurement (C7 contact) 



 



 Voltage threshold adjustment 13mV (k=2)  [value (a*Vcc+b) ≤ V] 



 Current load adjustment (high) 1,00μA (k=2);  [5μA ≤ value ≤ 225μA] 



 Current load adjustment (low) 2,30μA (k=2);  [5μA ≤ value ≤ 2250μA] 



 Current load adjustment (low) 0,91μA (k=2);  [value = 0μA] 



 



 



IO enhanced (C7 contact) 



 



 Current threshold Hysteresis 7,6μA (k=1,65; uniform distribution) 



 Current threshold 38μA (k=2)     [value ≤ 2,000mA] 



         [Load current ≤ 2,250mA] 



 Current threshold 63μA (k=2)     [2,000mA ≤ value ≤ 5,000mA] 



         [Load current ≤ 2,250mA] 



 



Rise/fall time adjustment 



Push-Pull / Open Drain 



100 ns ≤   Rise / fall time ≤  1200 ns  8% 



1200 ns <  Rise / fall time   10 % 



Output voltage 8,5mV (k=2) 



 



 



 



 










Test Platform Details


			Control Number			Description			Model			Supplier			Serial Number			Next Calibration			Test System


			 3746			ANITEAUTOMATOR			 N/A			AT4 WIRELESS			 			 			2G & 3G PCT ANITE SAT(A) SPAIN 2+1 (3732), 2G/3G PCT ANITE SAT(A)/SAS UE SPAIN (2888)


			 4018			SW CONTROL SIM TESTER			 IT3			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 4021			SIM CAR ADAPTER			 PISA2			COMPRION GMBH			 11040025			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 4533			MATERIAL DE LAB MOVILES 1			 						 0000			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 4553			ANALOG PROBE			 IT3-APR V 1.2			COMPRION GMBH			 50266			2016-11-16			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 4554			SIM TESTER PC			 IT3 V1.1			COMPRION GMBH			 B2212-50266			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5013			FLEX ADAPTER SIM COMPRION			 MICRO C5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5014			FLEX ADAPTER SIM COMPRION			 MICRO C5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5015			FLEX ADAPTER SIM COMPRION			 MICRO B5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5016			FLEX ADAPTER SIM COMPRION			 MICRO B5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5018			FLEX ADAPTER SIM COMPRION			 TYP B			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5019			FLEX ADAPTER SIM COMPRION			 TYP C			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5021			FLEX ADAPTER SIM COMPRION			 TYP A			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5022			FLEX ADAPTER SIM COMPRION			 TYP A			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5023			FLEX ADAPTER SIM COMPRION			 TYP A			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5025			FLEX ADAPTER SIM COMPRION			 TYP D			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5026			FLEX ADAPTER SIM COMPRION			 TYP D			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5027			FLEX ADAPTER SIM COMPRION			 TYP D			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5028			FLEX ADAPTER SIM COMPRION			 TYP D			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5509			FLEX ADAPTER SIM COMPRION			 TYP B2			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5510			FLEX ADAPTER SIM COMPRION			 TYP C2			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5511			FLEX ADAPTER SIM COMPRION			 MICRO A5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5512			FLEX ADAPTER SIM COMPRION			 MICRO A5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5599			FLEX ADAPTER SIM COMPRION			 NANO A9			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5600			FLEX ADAPTER SIM COMPRION			 NANO D9			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5601			FLEX ADAPTER SIM COMPRION			 NANO A9			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5632			FLEX ADAPTER SIM COMPRION			 NANO D9			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5695			FLEX ADAPTER SIM COMPRION			 MICRO D5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)


			 5730			FLEX ADAPTER SIM COMPRION			 MICRO D5			COMPRION GMBH			 -			 			2G/3G (U)SIM COMPRION IT3 SPAIN (2889)
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		FERNANDO CERVÁN URBANO
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DECLARATION OF CONFORMITY 



We, 	 Gemalto M2M GmbH 
St.-Martin-Str. 60 
81541 München 
Germany 



Declare under our sole responsibility that the products 



Cinterion® Module EHS6-A 
- suitable for 4-band GSM (900/1800/850/1900 IVIHz)/GPRS/EDGE and 



5-band UMTS/HSPA (800/850/900/1900/2100 MHz) 



to which this declaration relates, are in conformity with the following standards and/or other normative 
documents, by specific reference to the essential requirements of Article 3 of the Directive 1999/5/EC: 



Health and Safety (Art. 3.1 a): EN 60950-1 :2006+A11 :2009+A1 :2010+A12:2011 
EN 62311 :2008 



EMC (Art. 3.1 b): EN 301 489-1:v.1.9.2; EN 301 489-7:v.1.3.1 
EN 301 489-24:v.1.5.1 



RF spectrum efficiency (Art. 3.2): EN 301 511:v.9.0.2 
EN 301 908-1:v .6.2.1; EN 301 908-2:v.6.2.1 



We herby declare that all essential radio test suites have been carried out and that the above named 
product is in conformity to all the essential requirements of Directive 1999/5/EC. 



The conformity assessment procedure referred to in Article 10(5) and detailed in Annex IV of Directive 
1999/5/EC has been followed with the involvement of the following Notified Body: 



American Certification Body, Inc. 

Suite C110, Whittier Avenue 6731, 22101 McLean, Virginia; United States 




Identification mark: 1588 



The technical documentation relevant to the above equipment will be held at: 



Gemalto M2M GmbH 
Portfolio Development 
Siemensdamm 50 
13629 Berlin 
Germany 



S<' ~o~ 

Stephanie Reimert Berlin, 02 September 2014 
Head of Portfolio Development M2M 
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                                                                                     1588 
This Opinion is documented in the report for the above-reference ACB project number which is an integral part of this document, and includes all observations, comments and 



recommendations appropriate for this Opinion. 



 
 



The TCF listed below has been evaluated to the requirements of the 



European R&TTE Directive 1999/5/EC 



 
Applicant name:  Gemalto M2M GmbH 



EUT:  GSM/WCDMA Module 



Model:  EHS6-A 



Frequency bands: 880 MHz to 915 MHz 
 1710 MHz to 1785 MHz 



1920 MHz to 1980 MHz 



  



TCF Number:  NB_EHS6-A 



ACB Project Number:  ATCB016167 



 
ACB is designated as a Notified Body under the 



U.S.-EU Mutual Recognition Agreement 
 



ACB, Inc. 



Notified Body Number 1588 
6731 Whittier Avenue, Suite C110 



McLean, VA 22101, USA 



 
In the opinion of ACB the examination of the technical construction file presented demonstrates the 



requirements of Directive 1999/5/EC have been met.   The product listed above and in Annex 1 of this document, 



is in conformity with Annex IV and the essential requirements of Articles 3.1a, 3.1b and 3.2 of Directive 
1999/5/EC.   This statement of opinion relates only to the documents provided to ACB.   A list of documentation 



forming the basis for the examination is provided in Annex 2 of this document. 



 
 



 
 



 



                12 September 2014 



Notified Body: Kerwin Chen    Date 
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This Opinion is documented in the report for the above-reference ACB project number which is an integral part of this document, and includes all observations, comments and 



recommendations appropriate for this Opinion. 



Annex 1 of NB Statement of Opinion  



Number: NB_EHS6-A   ATCB016167 



 



  



The device under evaluation was a SMT Module.   



It used GSM with GPRS and EDGE (EGPRS) technology in the E-GSM 900 MHz and  



GSM 1800 MHz bands.  



It used UMTS technology in the 900 MHz Band VIII and 2100 MHz Band I. 



 



  
 



The device also operates on non-European bands which are not part of this evaluation. 



This device was only evaluated over the bands available for use in Europe, detailed below. 



  



 



 



Details of operation: 



 



Description of service: GSM 900 MHz 



Transmit Frequency: 880 MHz to 915 MHz 



Receive Frequency: 925 MHz to 960 MHz 



Modulation type: GMSK, 8PSK 



Power Class Class 4 



Transmit power: 31.7 dBm (GMSK); 26.4 dBm (8PSK), Conducted 



  
Description of service: GSM 1800 MHz 



Transmit Frequency: 1710 MHz to 1785 MHz 



Receive Frequency: 1805 MHz to 1880 MHz     



Modulation type: GMSK, 8PSK 



Power Class Class 1 



Transmit power: 28.4 dBm (GMSK); 25.3 dBm (8PSK), Conducted 



  



Description of service: UMTS 2100 MHz Band I 



Transmit Frequency: 1920 MHz to 1980 MHz 



Receive Frequency: 2110 MHz to 2170 MHz     



Modulation type: 



Power Class 



QPSK, 16QAM (DL) 



Class 3 



Transmit power: 22.2 dBm, Conducted 



  



Description of service: UMTS 900 MHz Band VIII 
Transmit Frequency: 880 MHz to 915 MHz 



Receive Frequency: 925 MHz to 960 MHz     



Modulation type: 



Power Class 



QPSK, 16QAM (DL) 



Class 3 



Transmit power: 22.7 dBm, Conducted 
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This Opinion is documented in the report for the above-reference ACB project number which is an integral part of this document, and includes all observations, comments and 



recommendations appropriate for this Opinion. 



 Annex 2 of NB Statement of Opinion  



Number: NB_EHS6-A   ATCB016167 



 
 
 



1 Test Report: Report number:   Dated:  
 EMC UL05420140724CE015-1 10 August 2014 
 EMC UL05420140724CE015-2 10 August 2014 
 Radio (GSM) UL05420140724CE015-3 17 August 2014 
 Radio (UMTS) UL05420140724CE015-4 17 August 2014 
 RF Safety UL05420140724CE015-9 17 August 2014 
 Electrical Safety UL05420140724CE015-5 20 August 2014 
  
 
2 Technical Documentation provided: 



Block Diagram  Schematic/Circuit Diagram  PCB layout 
Label Drawing External Photographs   Internal Photographs  
Technical/Operational Description Parts List / Bill of Material   Test Reports   
Test Photographs User Manual    Declaration of Conformity 
 



 
3 Standards used to show conformity to 1999/5/EC: 



 Radio Spectrum : EN 301 511 V9.0.2    
  EN 301 908-1 V6.2.1   EN 301 908-2 V6.2.1 
  
 EMC : EN 301 489-1 V1.9.2    
  EN 301 489-7 V1.3.1   EN 301 489-24 V1.5.1 
  
 RF Safety: EN 62311: 2008 
  
 Product Safety  EN 60950-1: 2006 + A11: 2009 + A1: 2010 + A12: 2011 



 
 
4. Other Relevant Essential Requirements  
 Art 6.3 Information to user provided: Yes 
 Art 6.4 Alert Symbol required: No 
 Art 12 CE Marking appropriate: Yes 
 
 
5.    Further information: 
 This is a Class 1 device, if the device satisfactorily meets the requirements of EU sub-class 9. 



The appropriate conformity information, CE Mark and Notified Body number (1588) must be clearly displayed on 
the equipment label, the user’s manual and the packaging. 
A statement of compliance with Directive 1999/5/EC or a copy of the Declaration of Conformity must be provided 
with each device. 



  
The responsible party for integrating this device into host equipment must assess if the combination of this device 
and the host equipment will remain compliant with the essential requirements of the R&TTE Directive 1999/5/EC. 
For RF Exposure, the module has been assessed for use at more than 20 cm away from the body. 



 
 
6.    Contact information: 
 For contact with ACB or questions regarding this Statement of Opinion: 
 Web: www.acbcert.com;     e-mail: customerservice@acbcert.com;     Tel.: (+1) 703 847 4700 



 
 












EHS6A_Module_reports/EHS6A/03_ehs6-a_rf gsm report.pdf
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Model No.         : EHS6-A 



 
 



Prepared for: 
Gemalto M2M GmbH. 



Siemensdamm 50 Berlin 13629 Germany 
TEL: +86-10-59373423 



 
 



Prepared by: 



Unilab (Shanghai) Co., Ltd. 
Floor 1, No. 1350, Lianxi Rd. Pudong New District, Shanghai, China 



TEL: +86-21-50275125 
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Test Date           :  07-24-2014~08-17-2014 



Issued Date       :  08-17-2014 



Report No.         :  UL05420140724CE015-3 



Report Version  :  V1.0 



 
Notes： 
The test results only relate to these samples which have been tested. 
Partly using this report will not be admitted unless been allowed by Unilab. 
Unilab is only responsible for the complete report with the reported stamp of Unilab.
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Test Report Certification 



 
Issued Date :  08-17-2014  
Report No. : UL05420140724CE015-3 



   
Product Name  :                EHS6-A 



Applicant  :                        Gemalto M2M GmbH. 



Address  :                         Siemensdamm 50 Berlin 13629 Germany 



Manufacturer  :                 Gemalto M2M GmbH. 



Address  :                         Siemensdamm 50 Berlin 13629 Germany 



Model No.  :                      EHS6-A 



EUT Voltage  :                  MIN: 3.3V, NOR: 3.8V, MAX: 4.5V  



Applicable Standard(s) :   ETSI EN 301 511 V9.0.2  



                                         3GPP TS51.010-1 V11.5.0 



Test Result  :                   Complied  



Performed Location  :      Unilab (Shanghai) Co., Ltd. 
                  No. 1350, Lianxi Rd. Pudong New District, Shanghai, China 



  TEL: +86-21-50275125   FAX: +86-21-50277862 



   



Documented By  :                                 



                      (Technical Engineer: Jeffrey Wang) 



Reviewed By  :                                     
                      (Senior Engineer: Forest Cao) 



 



Approved By  :                                         



(Supervisor: Eva Wang) 
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1. Summary Of Test Result 
 



1.1. Summary Of Standards And Test Results 



The EUT have been tested according to the applicable standards as referenced below: 



ETSI EN 301 511 
3GPP TS 51 



010-1 
Test Description  GSM900 GSM1800



§4.2.1 §13.1 
Transmitter--Frequency error and 



phase error 
P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



  Vibration (X axis) P P 



  Vibration (Y axis) P P 



  Vibration (Z axis) P P 



§4.2.2 §13.2 
Transmitter--Frequency error 



under multipath and interference 
conditions 



P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



§4.2.4 §13.16.1 
Frequency error and phase error 
in GPRS multi slot configuration



P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



  Vibration (X axis) P P 



  Vibration (Y axis) P P 



  Vibration (Z axis) P P 



§4.2.5 §13.3.4.1 
Transmitter output power and 



burst timing –MS with permanent 
antenna 



P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.6 §13.4 Transmitter-Output RF spectrum P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 
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  Temperature Low, Voltage Low P P 



§4.2.10 §13.16.2 
Transmitter output power in 



GPRS multi slot configuration 
P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.11 §13.16.3 
Output RF spectrum in GPRS 



multi slot configuration 
P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.12 §12.1.1 
Conducted spurious emissions- 



MS allocated a channel 
P P 



  Voltage High P P 



  Voltage Low P P 



  Voltage Normal P P 



§4.2.13 §12.1.2 
Conducted spurious emissions- 



MS in idle mode 
P P 



  Voltage High P P 



  Voltage Low P P 



  Voltage Normal P P 



§4.2.16 §12.2.1 
Radiated spurious emissions- 



MS allocated a channel 
P P 



  Voltage Normal P P 



§4.2.17 §12.2.2 
Radiated spurious emissions- 



MS in idle mode 
P P 



  Voltage Normal P P 



§4.2.20 §14.7.1 
Blocking and spurious 



response-speech channels 
P P 



§4.2.22 §13.17.1 
Frequency error and Modulation 



accuracy in EGPRS Configuration
P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.23 §13.17.2 
Frequency error under multipath 



and interference conditions in 
EGPRS Configuration 



P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  Temperature Normal, Voltage P P 
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Normal 



§4.2.24 §13.17.3 EGPRS Transmitter output  power P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.25 §13.17.4 
Output RF spectrum in EGPRS 



Configuration 
P P 



  Temperature High, Voltage High P P 



  Temperature High, Voltage Low P P 



  Temperature Low, Voltage High P P 



  Temperature Low, Voltage Low P P 



  
Temperature Normal, Voltage 



Normal 
P P 



§4.2.26 §14.18.5 
Blocking and spurious response 



in EGPRS Configuration 
P P 



 



1.2. Test Uncertainty 



Where relevant, the following test uncertainty levels have been estimated for tests performed on the 
apparatus 



Parameter Uncertainty 



Radio Frequency 3.5 x10^(-8) 



Total RF power, conducted 0.47 dB 



Spurious emissions, conducted 2.94 dB 



Duty Cycle 5.64 dB 



Temperature 0.9 ℃ 



Humidity 4.5%RH 



DC and low frequency voltages 0.45% 
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2. General Information  
 
2.1. EUT Description 
 



Product Name: EHS6-A 



Model Name: EHS6-A 



S/N: N/A 



Hardware Version: B2 



Software Version: 02.751 



Support Band: GSM900/DCS1800 



GPRS/EDGE Class: 12 



Tx Frequency Range: 
GSM900:880~915MHz 
DCS1800:1710~1785MHz 



Rx Frequency Range: 
GSM900:925~960MHz 
DCS1800:1805 ~1880MHz 



Type of modulation: 
GMSK for GSM/GPRS 
8DPSK for EGPRS 



Antenna Type: Connector 



Antenna Gain 
GSM900:2.15dBi 
DCS1800: 2.15dBi 
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3. Technical Test 
 
3.1. Test Environment 
 



Temperature ( )℃  23 



Humidity (%RH) 52 
 
3.2. Test Equipment List 
 



Equipment Manufacturer Model Serial No. Due Date 



Receiver Agilent N9038A MY51210142 09/28/2014 



Wireless Connectivity 
Test Set 



Agilent E5515C MY49080305 10/23/2014 



Power Splitter Agilent 11667C/ 52401 MY53806148 02/28/2015 



DC Power Supply Agilent E3610A MY 40010412 01/03/2015 



Band Stop Filter 
WALNWRIGHT 
INSTRUMENTS 



MBHD 



WRCT1950-5/40
-10SS 



SN21 02/28/2015 



Band Stop Filter 
WALNWRIGHT 
INSTRUMENTS 



MBHD 



WRCDT 
897.6-5/40-8SS



SN9 02/28/2015 



Dual Channel EPM 
Series Power Meter 



ROHDE 
&SCHWARZ 



E4419B MY45100301 09/24/2014 



ESG Vector Signal 
Generator 



ROHDE 
&SCHWARZ 



4438C MY42081708 09/24/2014 



Power Sensor 
ROHDE 



&SCHWARZ 
8485D MY41090790 09/24/2014 



PSA Spectrum Analyzer 
ROHDE 



&SCHWARZ 
E4440A US41421425 09/24/2014 



PSG Signal Generator
ROHDE 



&SCHWARZ 
E8257D MY45470010 09/24/2014 



Signalling Unit 2G 
ROHDE 



&SCHWARZ 
E1121 E1121000029 09/24/2014 



 
Notes: 
           Normal: the Temperature is +20 ℃, the humidity is 52%, the voltage is 3.7V; 
           TL:        the Temperature is -20 ℃; 
           TH:       the Temperature is +55℃; 
           VL:        the voltage is 3.5VDC 
           VH:       the voltage is 4.2VDC 
            
          There is only show typical and worst test plots in this report. 
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4. RESULTS  
 



4.1. Transmitter-Frequency error and phase error 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2(2003-03)  §4.2.1  
 
Limits 
 
According to clause 13.1 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.1.2 
1) Frequency error 



The frequency error shall be less than 0.1ppm, except for GSM 400MS where a value of 0.2ppm shall 
be used. 



2) Phase error 
The RMS phase error shall not exceed 5 degrees. 
The maximum peak deviation during the useful part of each burst shall not exceed 20 degrees. 



Test procedure 
 
1)   For one transmitted burst, the SS captures the signal as a series of phase samples over the period of 
the burst. These samples are evenly distributed over the duration of the burst with a minimum sampling 
rate of 2/T,where T is the modulation symbol period. The received phase trajectory is then represented by 
this array of at least 294 samples. 
2)  The SS then calculates, from the known bit pattern and the formal definition of the modulator 
contained in 3GPP TS 05.04, the expected phase trajectory. 
3)  .From 1) and 2) the phase trajectory error is calculated, and a linear regression line computed through 
this phase trajectory error. The slope of this regression line is the frequency error of the mobile transmitter 
relative to the simulator reference. The difference between the regression line and the individual sample 
points is the phase error of that point. 
4)   Step 1)to 3) are repeated for 20 bursts, not necessarily contiguous. 
5)   The SS instructs the MS to its maximum power control level, all other conditions remaining constant. 
Step1) to 4) are repeated. 
6)   The SS instructs the MS to its minimum power control level, all other conditions remaining constant. 
Step1) to 4) are repeated. 
7)  The MS is hard mounted on a vibration table and vibrated at the frequency/amplitudes specified in 
annex 1, TC4(3GPP TS 51 010-1  §Annex1.2.4).During the vibration steps 1) to 6) are repeated. 
8)   The MS is re-positioned on the vibration table in the two orthogonal planes to the plane used in step7). 
For each of the orthogonal planes step 7) is repeated. 
9)   Steps 1) to 6) are repeated under extreme test conditions(see annex 1,TC2.2). 
 
Test Result 



PASS 
            
Please refer to following data plots 
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GSM1800  Middle Channel 



Conditions 
Frequency Error 



(Hz) 



Phase Error 
(°) 



RMS Peak 
normal 4.86 0.82 2.55 
TL/VL 5.51 0.93 3.16 
TL /VH -2.16 0.91 2.69 
TH/VL 10.15 0.96 2.87 
TH/VH 2.63 0.77 3.39 



TN/VN/Vibr.axis X -0.39 0.73 2.16 
TN/VN/Vibr.axis Y 6.96 0.78 2.31 
TN/VN/Vibr.axis Z 7.77 0.84 3.19 



 
GSM900 Middle Channel 



Conditions 
Frequency Error 



(Hz) 
Phase Error(°) 



RMS Peak 
normal 13.26 0.58 1.52 
TL/VL 5.53 0.69 2.22 
TL /VH 5.40 0.82 2.25 
TH/VL 10.12 0.65 1.78 
TH/VH 10.88 0.83 2.38 



TN/VN/Vibr.axis X 6.65 0.80 2.32 
TN/VN/Vibr.axis Y 9.72 0.67 2.23 
TN/VN/Vibr.axis Z 8.30 0.73 1.94 



 
 



GSM1800 Mid Channel normal 
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GSM1800 Mid Channel TL/VL 



 
 
 



GSM1800 Mid Channel TL/VH 
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GSM1800 Mid Channel TH/VL 



 
 
 



GSM1800 Mid Channel TH/VH 
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GSM1800 Mid Channel normal vibration X axis 



 
 
 



GSM1800 Mid Channel normal vibration Y axis 
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GSM1800 Mid Channel normal vibration Z axis 



 
 
 



GSM900 Mid Channel normal 
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GSM900 Mid Channel TL/VL 



 
 
 



GSM900 Mid Channel TL/VH 
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GSM900 Mid Channel TH/VL 



 
 
 



GSM900 Mid Channel TH/VH 
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GSM900 Mid Channel normal vibration X axis 



 
 
 



GSM900 Mid Channel normal vibration Y axis 
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GSM900 Mid Channel normal vibration Z axis 
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4.2. Transmitter-Frequency error under multipath and interference conditions 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.2 
 
Limits 
 
According to clause 13.2 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.2.2 
 
1. The MS carrier frequency error for each burst shall be accurate to within 0.1ppm(0.2ppm for GSM 



400), or 0.1ppm(0.2ppm for GSM 400) compared to signals received from the BS for signal levels 
down to 3dB below the reference sensitivity level. 



2. The MS carrier frequency error for each burst shall be accurate to within 0.1ppm(0.2ppm for GSM 
400), or 0.1ppm(0.2ppm for GSM 400) compared to signals received from the BS for 3dB less carrier 
to interference ratio than the reference ratios(3GPP TS 05.10, sub-clauses 6 and 6.1). 



 
Table 4-9a: Requirements for frequency error under multipath, 



Doppler shift and interference conditions 



 
 



Table 4-9b: Requirements for frequency error under multipath, 
Doppler shift and interference conditions 



 
NOTE: The frequency error, with reference to the SS carrier frequency as measured in repeats of step 5), for each 
measured burst shall be less than the values shown in Table 4-9a and Table 4-9b. 
 
 
Test procedure 
 
1)  The level of the serving cell BCCH is set to 10dB above the reference sensitivity level() and the fading 



function set to RA. The SS waits 30s for the MS to stabilize to these conditions. The SS is set up to 
capture the first burst transmitted by the MS during call establishment. A call is initiated by the SS on 
a channel in mid ARFCN range as described for the generic call set up procedure but to a TCH at level 
10dB above the reference sensitivity level() and fading function set to RA. 



2)  The SS calculates the frequency accuracy of the captured as described in test 13.1. 
3)   The SS sets the serving cell BCCH and TCH to the reference sensitivity level() applicable to the type 
of MS, still with fading function set to RA and then waits 30s for the MS to stabilize to these conditions.. 
4)   The SS shall capture subsequent bursts from the traffic channel in the manner described in test 13.1. 
5)   The SS calculates the frequency accuracy of the captured burst as described in 13.1. 
6)   Steps 4) and 5) are repeated for 5 traffic channel bursts spaced over a period of not less than 20s. 
7)   The initial conditions are established again and steps 1) to 6) are repeated but with fading function set 
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to HT100(HT200 for GSM400, HT120 for GSM 700). 
8)   The initial conditions are established again and steps 1) to 6) are repeated but with fading function set 
to TU50(TU100 for GSM400, TU60 for GSM 700). 
9)  The initial conditions are established again and steps 1) and 2) are repeated but with the following 
differences: 
       -  the levels of the BCCH and TCH are set to 18dB above reference sensitivity level(). 
       -  two further independent interfering signals are sent on the same nominal carrier frequency as the 
BCCH and TCH and at level 10dB below the level of the TCH and modulated with random data, including 
the mid-amble. 
      -  the fading function for all channels is set to TU low. 
10)   The SS waits 100s for the MS to stabilize to these conditions. 
11)   Repeat steps 4) to 6),except that at step 6) the measurement period must be extended to 200s and 
number of measurements increased to 20. 
12)   The initial conditions are established again and steps 1) to 11) are repeated for ARFCN in the Low 
ARFCN range. 
13)   The initial conditions are established again and steps 1) to 11) are repeated for ARFCN in the High 
ARFCN range. 



14)   Repeat step 8) under extreme test conditions(see annex 1, TC2.2). 
 
Test Result 



        PASS 



 
Please refer to following worst case data 
 



GSM1800 Middle Channel Propagation Condition RA130 



Conditions 
Frequency 
Error(Hz) 



Frequency Error 
Limit(Hz) 



Result 



TN/VN 4.11 ±400 P 
TH/VH 3.44 ±400  P 
TH/VL -6.18 ±400  P 
TL /VH 0.09 ±400  P 
TL/VL 5.42 ±400  P 



 
GSM900 Middle Channel Propagation Condition RA250 



Conditions 
Frequency 
Error(Hz) 



Frequency Error 
Limit(Hz) 



Result 



TN/VN 3.73 ±300 P 
TH/VH 5.97 ±300  P 
TH/VL 7.31 ±300  P 
TL /VH 6.96 ±300  P 
TL/VL 7.48 ±300  P 
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GSM1800 Middle Channel Normal  



 
 
 



GSM1800 Middle Channel TH/VH 
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GSM1800 Middle Channel TH/VL 



 
 
 



GSM1800 Middle Channel TL/VH 
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GSM1800 Middle Channel TL/VL 



 
 
 



GSM900 Middle Channel Normal 
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GSM900 Middle Channel TH/VH 



 
 
 



GSM900 Middle Channel TH/VL 
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GSM900 Middle Channel TL /VH 



 
 
 



GSM900 Middle Channel TL/VL 
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4.3. Frequency error and phase error in GPRS multi-slot configuration 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.4 
 
Limits 
 
According to clause 13.16.1 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.16.1 
 
1 Frequency error 



For all measured bursts, the frequency error shall be less than 10E-7. 
2 Phase error 



For all measured bursts, the RMS phase error shall not exceed 5 degrees. 
For all measured bursts, each individual phase error shall not exceed 20 degrees. 



 
Test procedure 
 
1)  For one transmitted burst on the last slot of the multi-slot configuration, the SS captures the signal as 



a series of phase samples over the period of the burst. These samples are evenly distributed over the 
duration of the burst with a minimum sample rate of 2/T, where T is the modulation symbol period. The 
received phase trajectory is then represented by this array of at least 294 samples. 



2)  The SS then calculates, from the known bit pattern and the formal definition of the modulator 
contained in 3GPP TS 05.04, the expected phase trajectory. 



3)   From 1) and 2) the phase trajectory error is calculated, and a linear regression line computed through 
this phase trajectory error. The slope of this regression line is the frequency error of the mobile 
transmitter relative to the simulator reference. The difference between the regression line and the 
individual sample points is the phase error of that point. 



4)  Step 1) to 3) are repeated for 20 bursts, not necessarily contiguous. 
5)  The SS instructs the MS to its maximum power control level by setting the power control parameter 



ALPHA to 0 and GAMMA for each timeslot to the desired power level in Packet Uplink Assignment 
message, all other conditions remaining constant. Step1) to 4) are repeated. 



6)  The SS instructs the MS to its minimum power control level, all other conditions remaining constant. 
Step1) to 4) are repeated. 



7)  The MS is hard mounted on a vibration table and vibrated at the frequency/amplitudes specified in 
annex 1, TC4(3GPP TS 51 010-1  §Annex1.2.4).During the vibration steps 1) to 6) are repeated. 



8)   The MS is re-positioned on the vibration table in the two orthogonal planes to the plane used in step7). 
For each of the orthogonal planes step 7) is repeated. 
9)   Steps 1) to 6) are repeated under extreme test conditions(see annex 1,TC2.2). 
 
Test Result 



PASS 



Please refer to following data plots 
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GPRS1800  Middle Channel 



Conditions 
Frequency Error 



(Hz) 



Phase Error 
(°) 



RMS Peak 
Normal 8.07 0.85 3.02 
TH/VH 2.25 0.99 2.48 
TH/VL -2.82 0.88 2.72 
TL /VH 10.37 0.94 2.88 
TL/VL 12.86 0.88 2.68 



TN/VN/Vibr.axis X 6.33 0.80 2.53 
TN/VN/Vibr.axis Y 9.81 0.94 3.17 
TN/VN/Vibr.axis Z 6.99 0.86 2.78 



 
GPRS900  Middle Channel 



Conditions 
Frequency Error 



(Hz) 



Phase Error 
(°) 



RMS Peak 
Normal 0.78 0.67 1.93 
TH/VH 9.71 1.07 2.16 
TH/VL 9.43 0.60 2.06 
TL /VH 12.15 0.72 1.89 
TL/VL 3.67 0.78 2.28 



TN/VN/Vibr.axis X 11.34 0.90 2.43 
TN/VN/Vibr.axis Y 10.13 0.62 1.59 
TN/VN/Vibr.axis Z 7.87 0.81 2.18 



 
 
 



GPRS1800 Mid Channel Normal 
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GPRS 1800 Mid Channel  TH/VH 



 
 
 



GPRS1800 Mid Channel  TH/VL 
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GPRS1800 Mid Channel TL/VH 



 
 
 



GPRS1800 Mid Channel TL/VL 
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GPRS1800 Mid Channel Normal vibration X axis 



 
 
 



GPRS1800 Mid Channel Normal vibration Y axis 
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GPRS1800 Mid Channel Normal vibration Z axis 



 
 
 



GPRS 900 Mid Channel Normal 
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GPRS900 Mid Channel TH/VH 



 
 
 



GPRS900 Mid Channel TH/VL 
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GPRS 900 Mid Channel TL/VH 



 
 
 



GPRS 900 Mid Channel TL/VL 
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GPRS900 Mid Channel Normal vibration X axis 



       
 



 
GPRS 900 Mid Channel Normal vibration Y axis 



 
 
 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                      
Report No. : UL05420140724CE015-3                                                                                     Page 35 of 142 
 



 



Page: 35 of 142 



 
GPRS 900 Mid Channel Normal vibration Z axis 
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4.4. Transmitter output power and burst timing 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.5 
 
Limits 
 
According to clause 13.3 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.3.5 
 



Table 4-10: Bands other than DCS 1800 and PCS 1900 transmitter output power for different power 
classes 
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Table 4-11: DCS 1800 transmitter output power for different power classes 



 
Table 4-12: PCS 1900 transmitter output power for different power classes 
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Table 4-13: Lowest measurement limit for power/time template 



 
Test procedure 
 
1)  Measurement of normal burst transmitter output power(see §13.3.4.1.2). 
2)  Measurement of normal burst timing delay.. 
3)  Measurement of normal burst power/time relationship. 
4)  Step 1)to 3) are repeated with the MS commanded to operate on each of the nominal output power 



levels supported by the MS,(see table 4-10,4-11and 4-12) and in step 1) on one nominal output level 
higher than supported by the MS. 



5)  The SS commands the MS to the maximum power control level supported by the MS and step 1) to 3) 
are repeated for ARFCN in the Low and High ranges. 



6)  Measurement of access burst transmitter output power. 
7)  Measurement of access burst timing delay. 
8)  Measurement of access burst power/time relationship. 
 
Test Result 



PASS 



Please refer to following data plots 
 



GSM900, Middle  Channel, Normal  



 
 



GSM900, Middle Channel, TL/VL 
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GSM900, Middle Channel, TL/VH 



 
 



 
GSM900, Middle Channel, TH/VL 
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GSM900, Middle Channel, TH/VH 



 
 



GSM1800, Middle Channel, normal 
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GSM1800, Middle Channel, TL/VL 



 
 
 



GSM1800, Middle Channel, TL/VH 
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GSM1800, Middle Channel, TH/VL 



 
 



 
GSM1800, Middle Channel, TH/VH 
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4.5. Transmitter-Output RF spectrum 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.6 
 
Limits 
 
According to clause 13.4of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.4 
 



Table 4-14:GSM 400,GSM 700,T-GSM 850 and GSM 900 spectrum due  
to modulation out to less than 1800kHz offset 



 
Table 4-15: DCS 1800 Spectrum due  



to modulation out to less than 1800kHz offset 



 
Table 4-16:Spectrum due to modulation from 1800kHz offset  



to the edge of the transmit band(wideband noise) 
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Test procedure 
 
The following operating conditions were made in accordance with the ETSI 301 511 Clause 4.2.6. 
Test Result 



PASS 



Please refer to following data plots 



 



GSM900, Middle Channel, Normal 



 
 



GSM900, Middle Channel, TL/VL 
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GSM900, Middle Channel, TL/VH 



 



 



 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                      
Report No. : UL05420140724CE015-3                                                                                     Page 47 of 142 
 



 



Page: 47 of 142 



GSM900, Middle Channel, TH/VL 



 



 



GSM900, Middle Channel, TH/VH 
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GSM1800, Middle Channel, normal 



 



 



GSM1800, Middle Channel, TL/VL 



 



GSM1800, Middle Channel, TL/VH 
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GSM1800, Middle Channel, TH/VL 
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GSM1800, Middle Channel, TH/VH 
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4.6. Transmitter output power in GPRS multi slot configuration 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.10 
 
Limits 
 
According to clause 13.16.2 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.16.2 
 



Table 4-17: Bands other than DCS 1800 and PCS transmitter output power  
for different power classes 
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Table 4-18: DCS 1800 transmitter output power for different power classes 



 
 
Test procedure 
 
1)The MS is placed in the anechoic shielded chamber or on the outdoor test site, on an isolated support, 



in the position for normal use, at a distance of at least 3 meters from a test antenna, connected to the 
SS. 



2)  With the initial conditions set according to sub clause 13.16.2.4.2.1 the test procedure are done at 
maximum power for ARFCN in the low, mid, high range, the measurement is made eight times with 
the MS rotated by n*45 degrees for all values of n in the range 0 to 7. 



3)  Assessment of test site loss for scaling of received output power measurements. 
4)  Temporary antenna connector calibration factors (transmit). 
5)  Measurements at extreme test conditions. 
 
Test Result 



PASS 



Please refer to following data plots 
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GPRS 900, Middle Channel, Normal 



 
 



 
GPRS 900, Middle Channel, TL/VL 
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GPRS 900, Middle Channel, TL/VH 



 
 
 



GPRS 900, Middle Channel, TH/VL 
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GPRS 900, Middle Channel, TH/VH 



 
 



 
GPRS 1800, Middle Channel, Normal 



 
 



GPRS 1800, Middle Channel, TL/VL 
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GPRS 1800, Middle Channel, TL/VH 



 
 
 



GPRS 1800, Middle Channel, TH/VL 
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GPRS 1800, Middle Channel, TH/VH 
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4.7. Output RF spectrum in GPRS multi slot configuration 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.11 
 
Limits 
 
According to clause 13.16.3 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,13.16.3.5 
 



Table 4-19: GSM 400, GSM700, GSM850 and GSM900 Spectrum  
Due to modulation out less than 1800 kHz offset 



 
 



Table 4-20: DCS 1800 Spectrum Due to modulation  
out less than 1800 kHz offset 



 
 



Table 4-21: Spurious emissions in the MS receive bands 



 
 



Test procedure 
 
1)  The test shall be run under the default GPRS with power control parameter ALPHA(a) set to 0. 
2)  The MS shall be operated with its highest number of uplink slots. 
3)  In the step 4) to 9) the FT is equal to the hop pattern ARFCN in the Mid ARFCN range. 
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4)  The other settings of the spectrum analyser are set as follows: 
-Zero frequency scan; 
-Resolution bandwidth: 30kHz 
-Video bandwidth:         30kHz 
5) By tuning the spectrum analyser centre frequency to the measurement frequencies the power level is 
measured over 50 bursts at all multiples of 30kHz offset from FT To <1800kHz. 
6) The resolution and video bandwidth on the spectrum analyser are adjusted to 100kHz and the 
measurements are made at the following frequencies: 
For DCS 1800: 
       on every ARFCN from 1800 kHz offset from the carrier to the edge of the relevant transmit band for 
each measurement over 50 bursts. 



at 200 kHz intervals over the band 925 MHz to 960 MHz for each measurement over 50 bursts. 
        
7)  The MS is commanded to its minimum power control level. The spectrum analyzer is set again as in 4) 
8)  By tuning the spectrum analyzer centre frequency to the measurement frequencies the power level is 



measured over 200 bursts at the following frequencies:  
FT; 
FT+100kHz       FT-100 kHz; 
FT+200kHz       FT-200 kHz; 
FT+250kHz       FT-250kHz; 
FT+200kHz*N     FT-200 kHz*N; 
N=2,3,4,5,6,7,8; 
And FT =RF channel nominal centre frequency. 



9)  Steps 1) to 8) is repeated except that in step 1) the spectrum analyzer is gated so that the burst of the 
next active time slot is measured. 



 
Test Result 



PASS 



Please refer to following data plots 
 



GPRS 900, Middle Channel, Normal 
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GPRS 900, Middle Channel, TL/VL 



 
 



 
GPRS 900, Middle Channel, TL/VH 
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GPRS 900, Middle Channel, THVL 



 
 
 



GPRS 900, Middle Channel, THVH 
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GPRS 1800, Middle Channel, Normal 



 
 



 
GPRS 1800, Middle Channel, TL/VL 
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GPRS 1800, Middle Channel, TL/VH 



 
 



GPRS 1800, Middle Channel, TH/VL 
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GPRS 1800, Middle Channel, TH/VH 
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4.8. Conducted spurious emissions-MS allocated a channel 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2(2003-03)  §4.2.12. 
 
Limits 
 
According to clause 12.1.1 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,12.1.1.2 
 



Table 4-5 



 
 
Test procedure 
 
1)  Measurements are made in the frequency range 100kHz to 12,75GHz. Spurious emissions are 



measured at the connector of the transceiver, as the power level of any discrete signal, higher than 
requirement in table 4-5 minus 6dB, delivered into a 50Ω load. 



2)  The measurement bandwidth based on a 5 pole synchronously tuned filter is according to table 
4-6.The power indication is the peak power detected by the measuring system. 



3)   The measurement on any frequency shall be performed for at least one TDMA frame period with the 
exception of the idle frame. 
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Table 4-6 
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Test Result 



PASS  
Please refer to following worst case data plots. 



 



GSM900 Low Voltage Condition at Middle Channel 
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GSM1800 Low Voltage Condition at Middle Channel 
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4.9. Conducted spurious emissions-MS in idle mode 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2(2003-03)  §4.2.13 
 
Limits 
 
According to clause 12.1.2 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,12.1.2.2 



Table 4-7 



 
 
Test procedure 
 
1)  Measurements are made in the frequency range 100kHz to 12,75GHz. Spurious emissions are 



measured as the power level of any discrete signal, higher than requirement in table 4-7 minus 6dB, 
delivered into a 50Ω load. 



2)  The measurement bandwidth based on a 5 pole synchronously tuned filter is according to table 
4-8.The power indication is the peak power detected by the measuring system. 



3)   The measurement time on any frequency shall be such that it includes the time during which the MS 
receives a TDMA frame containing the paging channel. 



table 4-8 



 
Test Result 



PASS 
 
Please refer to following worst case data plots 
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GSM900 Normal Voltage Condition at Middle Channel 
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GSM1800 Normal Voltage Condition at Middle Channel 
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4.10. Radiated spurious emissions-MS allocated a channel 
 
Standard Applicable 
 
According to ETSI EN 301 511 V9.0.2(2003-03)  §4.2.16   
 
Limits 
 
According to clause 12.2.1 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,12.2.1.2 
 



Table 4-1 



 
 
Test procedure 
 
1) Initially the test antenna is closely coupled to the MS and any spurious emission radiated by the MS is 



detected by the test antenna and receiver in the range 30MHz to 4GHz. 
2) The test antenna separation is set to the appropriate measurement distance and at each frequency 



which an emission has been detected, the MS shall be rotated to obtain maximum response and the 
effective radiated power of the mission determined by a substitution measurement. In case of an 
anechoic shielded chamber pre-calibration may be used instead of a substitution measurement.  



3) The measurement bandwidth, based on a 5 pole synchronously tuned filter, is set according to table 
4.2.The power indication is the peak power detected by the measuring system. 



4) The measurements are repeated with the test antenna in the orthogonal polarization plane. 
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Table 4-2 



 
Test Result 



PASS 
 Please refer to following worst case data plots. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                      
Report No. : UL05420140724CE015-3                                                                                     Page 84 of 142 
 



 



Page: 84 of 142 



 
GSM900 Normal Voltage Condition at Middle Channel 



 
Note: the mark 4 is carrier. 
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Note: the mark 6  is carrier. 
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GSM1800 Normal Voltage Condition at Middle Channel 
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Note: the mark 1  is carrier. 
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Note: the mark 1 is carrier. 
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4.11. Radiated spurious emission Ms in idle mode 
 
Standard Applicable 
 
According to ETSI EN 301 511 V9.0.2(2003-03)  §4.2.17   
 
Limits 
According to clause 12.2.2 of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1,12.2.2.2 



Table 4-3 



 



 
Test procedure 
1) Initially the test antenna is closely coupled to the MS and any spurious emission radiated by the MS is 



detected by the test antenna and receiver in the range 30MHz to4GHz. 



2) The test antenna separation is set to the appropriate measurement distance and at each frequency at 
which a spurious emission has been detected the MS is rotated to obtain a maximum response. The 
effective radiated power of the emission is determined by a substitution measurement. In case of an 
anechoic shielded chamber pre-calibration may be used instead of a substitution measurement. 



3) The measurement bandwidth based on a 5 pole synchronously tuned filter shall be according to table 
4.4.The power indication is the peak power detected by the measuring system. 



4) .The measurements are repeated with the test antenna in the orthogonal polarization plane. 



Table 4-4 



 
Test Result 



PASS 



 
Please refer to following data plots 
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GSM900 Normal Voltage Condition at Middle Channel（idle） 
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GSM1800 Normal Voltage Condition at Middle Channel（idle） 
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4.12. Blocking and spurious response- speech channels 
 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.20 
 
Limits 
 
According to clause 14.7.1  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 14.7.1 
 



Table 4-22:Statistical test limits for blocking performance 



 
 



Table 4-22: Limits for blocking 



 
 
 
Test procedure 
 
1.A call is set up according to the generic call set up except the BCCH frequency list shall be empty, on a 



TCH with an arbitrary ARFCN in the range supported by the MS. 
2.The power control level is set to maximum power. 
3.The ARFN of the BCCH shall be the same- or at an offset of +/-2 channels, than that of the ARFCN for 



the TCH. 
4.The SS transmits Standard Test signal C1 on the traffic channel. 
5.The SS commands the MS to create traffic channel loop back signaling erased frames. 
 
Test Result 



PASS 



 
 
GSM900 



Interference 
Freq(MHz) 



Interference Level 
(dBm) 



RBER Limit Result 



0.2~834.8 -18 0.0000% 2.439% P 
835.0~904.8 0 0.0000% 2.439% P 
905.0~914.8 -15 0.0000% 2.439% P 
915.0~944.8 -29 0.0000% 2.439% P 
944.8~946.0 -33 0.0000% 2.439%  P 
946.2~949.0 -34 0.0000% 2.439%  P 
949.2~950.4 -41 0.0000% 2.439%  P 
950.6~980.0 -23 0.0000% 2.439%  P 
980.2~1000 0 0.0000% 2.439%  P 



1000.2~12318.8 -20 0.0000% 2.439% P 
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GSM1800 
Interference 
Freq(MHz) 



Interference Level 
(dBm) 



RBER Limit Result 



0.2 0 0.0000% 2.439% P 
1705.0 0 0.0000% 2.439% P 



1705.2~1784.8 -12 0.0000% 2.439% P 
1785~1839.6 -24 0.0000% 2.439% P 



1839.8~1841.0 -42 0.0000% 2.439%  P 
1841.2~1844 -33 0.0000% 2.439%  P 



1844.2~1845.4 -34 0.0000% 2.439%  P 
1845.6~1920 -23 0.0000% 2.439%  P 



1920.2~1980.0 -13 0.0000% 2.439%  P 
3685.2~11055.6 -23 0.0000% 2.439% P 



1957.8 -37 0.0000% 2.439% P 
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4.13. Frequency error and Modulation accuracy in EGPRS Configuration 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.22 



 
Limits 



 
According to clause 13.17.1  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 13.17.1.5 
 



1. For all measurement bursts, the frequency error shall be less than 10E-7. 
2. For all measurement bursts, the RMS EVM shall not exceed 9.0% under normal conditions and 



10.0% under extreme conditions. 
3. The averaged value of peak EVM derived shall not exceed 30%. 
4. The 95:th percentile value derived shall not exceed 15%. 
5. The origin offset suppression derived in sub clause 13.17.1.4.2 shall exceed 30dB for MS. 
 



Test procedure 
 
The test shall be run under the default EGPRS conditions defined in clause 50, with power control 
parameter ALPHA (a) set to 0. 
The SS shall command the MS to hopping mode. 
The MS shall be operated with its highest number of uplink slots. 
The Test Mode defined in 3GPP TS 04.14 subclause5.4 shall be utilised. 
For the 8PSK procedure described below, the initial power value of each active timeslot shall be set 
to a mid-range power value. 
 



Test Result 



PASS 



 
Please refer to following worst case data 



 
EGPRS1800 Middle Channel  



Conditions 
Frequency Error 



(Hz) 



Phase Error 
(°) 



RMS Peak 
normal 4.03 0.83 2.34 
TH/VH 15.10 0.89 3.38 
TH/VL 3.17 0.94 3.11 
TL /VH 17.24 0.98 3.03 
TL/VL 10.33 0.81 2.27 



TN/VN/Vibr.axis X 3.71 0.81 2.59 
TN/VN/Vibr.axis Y 0.19 0.81 2.98 
TN/VN/Vibr.axis Z 16.99 0.79 2.32 
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EGPRS 900 Middle Channel  



Conditions 
Frequency Error 



(Hz) 
Phase Error(°) 



RMS Peak 
normal 8.27 0.66 2.04 
TH/VH 13.14 0.83 2.42 
TH/VL 14.76 0.53 2.35 
TL /VH 14.31 0.63 2.01 
TL/VL 7.51 0.87 2.40 



TN/VN/Vibr.axis X 15.12 0.56 1.54 
TN/VN/Vibr.axis Y 13.19 0.54 1.58 
TN/VN/Vibr.axis Z 9.63 0.61 1.73 



 
 



EGPRS 1800 Mid Channel normal 
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EGPRS 1800 Mid Channel TH/VH  



 
 



EGPRS 1800 Mid Channel TH/VL 
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EGPRS 1800 Mid Channel TL /VH  



 
 



EGPRS 1800 Mid Channel TL/VL  



 
 
 
 
 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                      
Report No. : UL05420140724CE015-3                                                                                     Page 115 of 142 
 



 



Page: 115 of 142 



EGPRS 1800 Mid Channel Normal Vibr.axis X  



 
 
 



EGPRS 1800 Mid Channel Normal Vibr.axis Y 
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EGPRS1800 Mid Channel Normal Vibr.axis Z  



 
 



EGPRS900 Mid Channel normal 
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EGPRS 900 Mid Channel TH/VH 



 
 



EGPRS 900 Mid Channel TH/VL 
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EGPRS 900 Mid Channel TL/VH 



 
 



EGPRS 900 Mid Channel TL/VL 
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EGPRS 900 Mid Channel Normal Vibr.axis X 



 
 



EGPRS 900 Mid Channel Normal Vibr.axis Y 
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EGPRS 900 Mid Channel Normal Vibr.axis Z 
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4.14.  Frequency error under multipath and interference conditions in EGPRS 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.23 



 
Limits 



 
According to clause 13.17.2  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 13.17.2.5 



 
Table 4-24: Requirements for frequency error under multipath, 



Doppler shift and interference conditions 



 
 



Test procedure 
 



1)   Set and send continuously Up power control commands to the UE. 
2)   The test shall be run under the default EGPRS conditions defined in clause 50 on an ARFCN in Mid 



range, with power control parameter ALPHA(ａ) set to 0. 
3)   The level of the serving cell BCCH is set to 10dB above the input signal level at reference sensitivity 



performance for PDTCH/MCS-5 applicable to the type of MS and the fading function set to RA. 
4)   The SS waits 30s for the MS to stabilize to these conditions. 
5)   The SS commands the MS to transmit at maximum power. 



 
Test Result 



PASS 
 



Please refer to following worst case data 
EGPRS1800 Middle Channel Propagation Condition RA130 



Conditions 
Frequency 
Error(Hz) 



Frequency Error 
Limit(Hz) 



Result 



TN/VN 8.82 ±400 P 
TH/VH 1.74 ±400 P 
TH/VL 5.03 ±400 P 
TL /VH 15.14 ±400 P 
TL/VL 9.90 ±400 P 



 
EGPRS 900 Middle Channel Propagation Condition RA250 



Conditions 
Frequency 
Error(Hz) 



Frequency Error 
Limit(Hz) 



Result 



TN/VN 8.76 ±300 P 
TH/VH 13.38 ±300  P 
TH/VL 17.18 ±300  P 
TL /VH 16.05 ±300  P 
TL/VL 11.81 ±300  P 
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EGPRS1800  



Mid Channel TN/VN 



 
 
 



Mid Channel TH/VH 
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Mid Channel TH/VL 



 
 



Mid Channel TL /VH 
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Mid Channel TL/VL 



 
 
 
EGPRS900 



Mid Channel TN/VN 
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Mid Channel TH/VH 



 
 



Mid Channel TH/VL 
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Mid Channel TL/VH 



 
 
 



Mid Channel TL/VL 
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4.15. EGPRS Transmitter output power 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.24 



 
Limits 



 
According to clause 13.17.3  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 13.17.3.5 



 
Table 4-25: Bands other than DCS 1800 and PCS 1900 transmitter output power 



 for different power classes 8PSK Modulated Signals 
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Table 4-26: DCS 1800 and PCS 1900 transmitter output power 
 for different power classes 8PSK Modulated Signals 



 
 



Test procedure 
 
1)The test shall be run under the default EGPRS conditions defined in clause 50. 
2)The SS orders the MS to transmit on the uplink with 8PSK modulation, on a mid range ARFCN, 



power control level set to Max power and MS to operate in its highest number of uplink slots. 
3)The SS controls the power level by setting the concerned timeslot power control parameter 



ALPHA(a) to 0 .  
4)GAMMA_TN to the desired power level in the Packet Uplink Assignment or Packet Time Slot 



Reconfigure message is set to the maximum value supported by the Power Class of the Mobile 
under test. For DCS 1800 mobile stations the POWER_OFFSET parameter is set to 6 dB. 



 
Test Result 



PASS 



Please refer to following data plots 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                      
Report No. : UL05420140724CE015-3                                                                                     Page 129 of 142 
 



 



Page: 129 of 142 



EGPRS 900, Middle Channel, Normal 



 
 



EGPRS 900, Middle Channel, TL/VL 
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EGPRS 900, Middle Channel, TH/VL 



 
 



EGPRS 900, Middle Channel, TL/VH 



 
 



EGPRS 900, Middle Channel, TL/VL 
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EGPRS1800, Middle Channel, Normal 
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EGPRS1800, Middle Channel, TL/VL 



 
 



EGPRS1800, Middle Channel, TH/VL 



 
EGPRS1800, Middle Channel, TL/VH 
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EGPRS1800, Middle Channel, TL/VL 
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4.16.  Output RF spectrum in EGPRS 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.25 



 
Limits 



 
According to clause 13.17.4  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 13.17.4.5 



 
Table 4-27:  GSM 900 Spectrum due to modulation out to less than 1800kHz offset 



 
 



Table 4-28:  DCS1800 Spectrum due to modulation out to less than 1800kHz offset 



 
 



Test procedure 
 



1)The test shall be run under the default EGPRS conditions defined in clause 50. 
2)The SS commands the MS to transmit with its maximum number of uplink slots, with 8PSK 



modulation in hopping mode. 
3)The hopping pattern includes only three channels, namely one with an ARFCN in the Low 



ARFCN range, a second one with an ARFCN in Mid ARFCN range and the third one with an 
ARFCN in the High ARFCN range. 



 
Test Result 



PASS 



Please refer to following data plots 
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EGPRS900, Middle Channel, Normal 



 
 



EGPRS 900, Middle Channel, TL/VL 
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EGPRS 900, Middle Channel, TL/VH 



 
 



EGPRS 900, Middle Channel, TH/VL 
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EGPRS 900, Middle Channel, TH/VH 



 
 



EGPRS1800, Middle Channel, Normal 
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EGPRS1800, Middle Channel, TL/VL 



 
 



EGPRS1800, Middle Channel, TL/VH 
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EGPRS1800, Middle Channel, TH/VL 



 
 



EGPRS1800, Middle Channel, TH/VH 
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4.17.  Blocking and spurious response in EGPRS 



 
Standard Applicable 



 
According to ETSI EN 301 511 V9.0.2  §4.2.26 



 
Limits 



 
According to clause 14.18.5  of TS 151 010-1[2] 
Reference to 3GPP TS 51 010-1, 14.18.5.5 



 
Table 4-29: Statistical test limits for blocking performance of EGPRS mobiles 



 
 



Test procedure 
 
1) A call is set up according to the generic call set up procedure, except the BCCH frequency list shall be 



empty, on a TCH with an arbitrary ARFCN in the range supported by the  MS. 
2)The power control level is set to maximum power. 
3)The ARFCN of the BCCH shall be the same- or at an offset of+/-2 channels, than of the ARFCN for the 



TCH. 
4)The SS transmits EGPRS RLC data blocks containing random data. 
5)In addition to the wanted Test Signal, the SS transmit a static unmodulated continuous interfering sign. 
 
Test Result 



PASS 
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EGPRS900 
Interference 
Freq(MHz) 



Interference Level 
(dBm) 



RBER Limit Result 



0.2~834.8 -21 0.0000% 2.439% P 
835.0~904.8 0 0.0000% 2.439% P 
905.0~914.8 -7 0.0000% 2.439% P 
915.0~944.8 -23 0.0000% 2.439% P 
944.8~946.0 -35 0.0000% 2.439%  P 
946.2~949.0 -42 0.0000% 2.439%  P 
949.2~950.4 -32 0.0000% 2.439%  P 
950.6~980.0 -26 0.0000% 2.439%  P 
980.2~1000 0 0.0000% 2.439%  P 



1000.2~12318.8 -22 0.0000% 2.439% P 
 



EGPRS1800 
Interference 
Freq(MHz) 



Interference Level 
(dBm) 



RBER Limit Result 



0.2 0 0.0000% 2.439% P 
1705.0 0 0.0000% 2.439% P 



1705.2~1784.8 -17 0.0000% 2.439% P 
1785~1839.6 -20 0.0000% 2.439% P 



1839.8~1841.0 -32 0.0000% 2.439%  P 
1841.2~1844 -41 0.0000% 2.439%  P 



1844.2~1845.4 -35 0.0000% 2.439%  P 
1845.6~1920 -24 0.0000% 2.439%  P 



1920.2~1980.0 -18 0.0000% 2.439%  P 
3685.2~11055.6 -26 0.0000% 2.439% P 



1957.8 -34 0.0000% 2.439% P 
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APPENDIX  A. Test Set Up Photographs 
 



Please refer to the file named “RF Test Setup Photos_EHS6-A”. 



 
APPENDIX  B. EUT Photographs 



 



Please refer to the file named “EUT Photos_EHS6-A”. 



 



----End of the report---- 
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1. Summary Of Test Result 
  



Description of Test Applicable Standard(s) Test Result



Transmitter maximum output 
power 



ETSI EN 301 908-2 V6.2.1  §4.2.2 PASS 



Transmitter spectrum emission 
mask 



ETSI EN 301 908-2 V6.2.1  §4.2.3 PASS 



Transmitter spurious emissions 
ETSI EN 301 908-2 V6.2.1  §4.2.4 



   3GPP TS 34.121-1 V11.4.0 §5.11.2 
PASS 



Transmitter minimum output 
power 



ETSI EN 301 908-2 V6.2.1  §4.2.5 PASS 



Receiver Adjacent Channel 
Selectivity (ACS) 



ETSI EN 301 908-2 V6.2.1  §4.2.6 PASS 



Receiver blocking characteristics ETSI EN 301 908-2 V6.2.1  §4.2.7 PASS 
Receiver spurious response ETSI EN 301 908-2 V6.2.1  §4.2.8 PASS 



Receiver intermodulation 
characteristics 



ETSI EN 301 908-2 V6.2.1  §4.2.9 PASS 



Receiver spurious emissions 
ETSI EN 301 908-2 V6.2.1  §4.2.10 
3GPP TS 34.121-1 V11.4.0 §6.8.2 



PASS 



Out-of-synchronization handling 
of output power 



ETSI EN 301 908-2 V6.2.1  §4.2.11 PASS 



Transmitter Adjacent Channel 
Leakage power Ratio (ACLR) 



ETSI EN 301 908-2 V6.2.1  §4.2.12 PASS 



Radiated emissions (UE) ETSI EN 301 908-1 V6.2.1  §4.2.2 PASS 
Control and monitoring functions 



(UE) 
ETSI EN 301 908-1 V6.2.1  §4.2.4 PASS 



  











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                    
Report No. : UL05420140724CE015-4                                                                                      page 5 of 97 



 



 



Page: 5 of 97 



 



2. General Information  
 
2.1. EUT Description 



 



Product Name: EHS6-A 



Model Name: EHS6-A 



Hardware Version: B2 



Software Version: 02.751 



Support Band: WCDMA  Band  I/VIII 



Tx test Channel: 
WCDMA BAND I: 9613ch,9750ch,9887ch 
WCDMA BAND VIII: 2712ch,2788ch,2863ch 



Rx test Channel: 
WCDMA BAND I: 10563ch,10700ch,10837ch 
WCDMA BAND VIII: 2937ch,3013ch,3088ch 



Type of modulation: WCDMA(UMTS): QPSK 



Antenna Peak Gain: WCDMA Band I (UMTS):2.15dBi 
WCDMA Band VIII (UMTS): 2.15dBi 



Operating Band Power Class 3 
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3. Technical Test 
 
3.1. Test Environment 
 



Temperature ( )℃  22 



Humidity (%RH) 48 
 
3.2. Test Equipment 
 



Instrument Manufacturer Model Serial No. Cali. Due Date



Spectrum Analyzer Agilent N9038A MY51210142 2015.07.27 



Radio Communication Tester Agilent E5515C GB46581718 2014.10.24 



Signal Generator Agilent N5183A MY50140938 2014.10.07 



Preamplifier CEM EM30180 3008A0245 2015.02.28 



Temperature Chamber WEISS DU/20/40 58226017340050 2014.12.03 



DC Power Supply Agilent 6612C MY43002989 2015.03.03 



Bilog Antenna Schwarzbeck VULB9160 9160-3316 2015.07.19 



VHF-UHF-Biconical Antenna Schwarzbeck VUBA9117 9117-263 2015.07.19 



Broad-Band Horn Antenna Schwarzbeck BBHA9120D 9120D-942 2015.07.19 



Broad-Band Horn Antenna Schwarzbeck BBHA9120D 9120D-943 2015.07.19 



 
Notes: 
           Normal: the Temperature is +20 ℃, the humidity is 48%, the voltage is 3.7V; 
           TL:        the Temperature is -20 ℃; 
           TH:       the Temperature is +55℃; 
           VL:       the voltage is 3.3V DC 
           VH       the voltage is 4.2V DC 
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4. Results 
 
4.1. Transmitter maximum output power 
 
Standard Applicable 
 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.2, The nominal power defined is the broadband 
transmit power of the UE, i.e. the power in a bandwidth of at least (1 + α) times the chip rate of the radio 
access mode. The period of measurement shall be at least one timeslot. 
 
Limits 
 
The UE maximum output power shall be within the shown value in table 4.2.2.2-1 even for the multi-code 
DPDCH transmission mode. 
 



Table 4.2.2.2-1: UE power classes 



 
Note: These requirements do not take into account the maximum power reduction allowed to the UE in 
the presence of HS-DPCCH and E-DCH specified in TS 125 101 [5]. 
 
Test procedure 
 
1) Set and send continuously Up power control commands to the UE. 
2) Measure the mean power of the UE in a bandwidth of at least (1+α) times the chip rate of the radio 



access mode. The mean power shall be averaged over at least one timeslot.  
 
Test Result 
 



Band 
Test 



Environment 



Transmitter maximum output power (dBm) 
Low 



Channel 
Middle 



Channnel 
High 



Channel 
Result 



WCDMA 
Band I 



normal 22.19 21.54 21.49 Pass 
TL/VL 22.21 21.49 21.48 Pass 
TL/VH 22.22 21.51 21.48 Pass 
TH/VL 22.09 21.56 21.49 Pass 
TH/VH 22.10 21.55 21.48 Pass 



WCDMA 
Band VIII 



normal 22.65 22.58 22.41 Pass 
TL/VL 22.65 22.57 22.41 Pass 
TL/VH 22.65 22.57 22.41 Pass 
TH/VL 22.67 22.56 22.42 Pass 
TH/VH 22.67 22.62 22.41 Pass 
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Please refer to the following data plots. 
 



WCDMA Band I 
normal 
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TL/VL 
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TL/VH 
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TH/VL 
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TH/VH 
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WCDMA Band VIII 
normal 
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TL/VL 



 
 



 
 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                    
Report No. : UL05420140724CE015-4                                                                                      page 18 of 97 



 



 



Page: 18 of 97 



 
 



 
 



 
TL/VH 
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TH/VL 
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TH/VH 
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4.2. Transmitter spectrum emission mask 
 
Standard Applicable 
 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.3, The spectrum emission mask of the UE 
applies to frequencies, which are between 2,5 MHz and 12,5 MHz away from the UE centre carrier 
frequency. The out of channel emission is specified relative to the RRC filtered mean power of the UE 
carrier. 
 
Limits 
 
The power of any UE emission shall not exceed the levels specified in table 4.2.3.2-1. The requirements 
are applicable for all for the values of βc, βd, βhs, βec and βed defined in TS 125 214 [8]. 
 



Table 4.2.3.2-1: Spectrum emission mask requirement 



 
 
Test procedure 



 
1) Set and send continuously Up power control commands to the UE until the UE output power shall be 



at the maximum level. 
2) Measure the power of the transmitted signal with a measurement filter of bandwidths according to 



table 4.2.3.2-1. Measurements with an offset from the carrier centre frequency between 2,515 MHz 
and 3,485 MHz shall use a 30 kHz measurement filter. Measurements with an offset from the carrier 
centre frequency between 4 MHz and 12 MHz shall use 1 MHz measurement bandwidth and the 
result may be calculated by integrating multiple 50 kHz or narrower filter measurements. The 
characteristic of the filter shall be approximately Gaussian (typical spectrum analyzer filter). The 
centre frequency of the filter shall be stepped in contiguous steps according to table 2. The measured 
power shall be recorded for each step. 
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3) Measure the RRC filtered mean power centred on the assigned channel frequency. 



4) Calculate the ratio of the power 2) with respect to 3) in dBc. 



 
Test Result 



PASS 



Please refer to following data plots 



 
Test Environment:  normal 



 
WCDMA Band I 
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WCDMA Band VIII 
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4.3. Transmitter spurious emissions 



 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.4 and 3GPP TS 34.121-1 V11.4.0 (2014-06) 
§5.11.2, Spurious emissions are emissions, which are caused by unwanted transmitter effects such as 
harmonics emission, parasitic emission, intermodulation products and frequency conversion products, 
but exclude out-of-band emissions. 
 
Limits 
 
The power of spurious emissions shall not exceed the limits defined in tables 4.2.4.1.2-1, 4.2.4.1.2-2 and 
5.11.1b. The limits shown in tables 4.2.4.1.2-1, 4.2.4.1.2-2 and 5.11.1b are only applicable for 
frequencies, which are greater than 12,5 MHz away from the UE centre carrier frequency. 
 



Table 4.2.4.1.2-1: General spurious emissions requirements 



 
 



Table 4.2.4.1.2-2: Additional spurious emissions requirements 



 
 



Table5.11.1b: Additional spurious emissions requirements 
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Test procedure 
 
1)    Set and send continuously Up power control commands to the UE until the UE output power shall be 



maximum level. 
2)   Sweep the spectrum analyser (or equivalent equipment) over a frequency range and measure the 



average power of spurious emission. 
 
Test Result 
                         Pass 
 
Test Environment:  normal 
 



WCDMA BAND I 
9KHz~150KHz 
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150KHz~30MHz 



 
 
30MHz~1000MHz 
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1GHz~12.75GHz 



 
               Note: The signal at point 1 is carrier 
 
791MHz~821MHz 
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921MHz~925MHz 



 
 
 
925MHz~935MHz 
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935MHz~960MHz 



 
 
 
1805MHz~1880MHz 
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2110MHz~2170MHz 



 
 
 
2585MHz~2690MHz 
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WCDMA BAND VIII 
9KHz~150KHz 



 
 
150KHz~30MHz 
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30MHz~1000MHz 



 
               Note: The signal at point 1 is carrier 
 
1GHz~12.75GHz 
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791MHz~821MHz 



 
 
 
925MHz~935MHz 
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935MHz~960MHz 



 
 
 
1805MHz-1880MHz 
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2110MHz-2170MHz 



 
 
 
2585MHz-2690MHz 
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4.4. Transmitter minimum output power 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.5, The minimum controlled output power of the 
UE is when the power is set to a minimum value. The minimum transmit power is defined as a mean 
power in one time slot. 
 
Limits 
 
The minimum output power shall be less than -49 dBm. 
 
Test procedure 
 
1)  Set and send continuously Down power control commands to the UE. 
2)   Measure the mean power of the UE. 
 
Test Result 
 



Band 
Test 



Environment 



Transmitter maximum output power (dBm) 
Low 



Channel 
Middle 



Channnel 
High 



Channel 
Result 



WCDMA 
Band I 



normal -58.81 -58.40 -58.36 Pass 
TL/VL -58.79 -58.36 -58.32 Pass 
TL/VH -58.77 -58.42 -58.34 Pass 
TH/VL -58.75 -58.43 -58.29 Pass 
TH/VH -58.75 -58.42 -58.30 Pass 



WCDMA 
Band VIII 



normal -57.49 -57.48 -57.46 Pass 
TL/VL -57.48 -57.51 -57.47 Pass 
TL/VH -57.46 -57.52 -57.48 Pass 
TH/VL -57.46 -57.55 -57.50 Pass 
TH/VH -57.42 -57.56 -57.47 Pass 



 
Please refer to the following data plots. 
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WCDMA Band I 



normal 
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TL/VL 
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TL/VH 
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TH/VL 
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TH/VH 
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WCDMA Band VIII 



normal 
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TL/VL 
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4.5. Receiver Adjacent Channel Selectivity (ACS) 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.6, Adjacent Channel Selectivity (ACS) is a 
measure of a receiver's ability to receive a WCDMA signal at its assigned channel frequency in the 
presence of an adjacent channel signal at a given frequency offset from the centre frequency of the 
assigned channel. ACS is the ratio of the receive filter attenuation on the assigned channel frequency to 
the receive filter attenuation on the adjacent channel(s). 
 
Limits 
 
For the UE of power class 3 and 4, the BER shall not exceed 0,001 for the parameters specified in table 
4.2.6.2-1. This test condition is equivalent to the ACS value 33 dB. 
 



Table 4.2.6.2-1: Test parameters for adjacent channel selectivity 



 
 
Test procedure 
 
1)  Set the parameters of the interference signal generator as shown in table 4.2.6.2-1 case 1. 
2)  Set the power level of UE according to the table 4.2.6.2-1 case 1 with ±1 dB tolerance. 
3)  Measure the BER of DCH received from the UE at the SS. 
4)  Set the parameters of the interference signal generator as shown in table 4.2.6.2-1 case 2. 
5)  Set the power level of UE according to the table 4.2.6.2-1 case 2 with ±1 dB tolerance. 
6)  Measure the BER of DCH received from the UE at the SS. 
 
Test Result 
 



Operating Band BER Result 



WCDMA BAND I <0.001 Pass 



WCDMA BAND VIII <0.001 Pass 



 
Test Environment:  normal 
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4.6. Receiver blocking characteristics 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.7, The blocking characteristic is a measure of the 
receiver's ability to receive a wanted signal at its assigned channel frequency in the presence of an 
unwanted interferer on frequencies other than those of the spurious response or the adjacent channels, 
without this unwanted input signal causing a degradation of the performance of the receiver beyond a 
specified limit. The blocking performance shall apply at all frequencies except those at which a spurious 
response occur. 
 
Limits 
 
The BER shall not exceed 0,001 for the parameters specified in tables 4.2.7.2-1 and 4.2.7.2-2. For table 
4.2.7.2-2 up to 24 exceptions are allowed for spurious response frequencies in each assigned frequency 
channel when measured using a 1 MHz step size. 
 



Table 4.2.7.2-1: Test parameters for in-band blocking characteristics 
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Table 4.2.7.2-2: Test parameters for out-of-band blocking characteristics 
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Table 4.2.7.2-3: Test parameters for narrow band blocking 



 
 
Test procedure 
 
1)  Set the parameters of the CW generator or the interference signal generator as shown in tables 



4.2.7.2-1, 4.2.7.2-2 and 4.2.7.2-3. For table 4.2.7.2-2 the frequency step size is 1 MHz. 
2)  Set the power level of the UE according to tables 4.2.7.2-1, 4.2.7.2-2 and 4.2.7.2-3 with a ±1 dB 



tolerance. 
3)   Measure the BER of DCH received from the UE at the SS. 
4)   For table 4.2.7.2-2, record the frequencies for which the BER exceeds the test requirements. 
 
Test Result 
 



Operating Band BER Result 



WCDMA BAND I <0.001 Pass 



WCDMA BAND VIII <0.001 Pass 



 
Test Environment:  normal 
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4.7. Receiver spurious response 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.8, Spurious response is a measure of the 
receiver's ability to receive a wanted signal on its assigned channel frequency without exceeding a given 
degradation due to the presence of an unwanted CW interfering signal at any other frequency at which a 
response is obtained i.e. for which the out-of-band blocking limit as specified in table 7 is not met. 
 
Limits 
 
The BER shall not exceed 0,001 for the parameters specified in table 4.2.8.2-1. 
 



Table 4.2.8.2-1: Test parameters for spurious response 



 
 
Test procedure 
 
1) Set the parameter of the CW generator as shown in table 4.2.8.2-1. The spurious response 



frequencies are determined in step 4) of clause 5.3.6.1.2. 
2)  Set the power level of the UE according to table 9 with a ±1 dB tolerance. 
3)   Measure the BER of DCH received from the UE at the SS. 
 
Test Result 
 



Operating Band BER Result 



WCDMA BAND I <0.001 Pass 



WCDMA BAND VIII <0.001 Pass 



 
Test Environment:  normal 
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4.8. Receiver Intermodulation characteristics 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.9, Third and higher order mixing of the two 
interfering RF signals can produce an interfering signal in the band of thedesired channel. 
Intermodulation response rejection is a measure of the capability of the receiver to receiver a wanted 
signal on its assigned channel frequency in the presence of two or more interfering signals which have a 
specific frequency relationship to the wanted signal. 
 
Limits 
 
The BER shall not exceed 0,001 for the parameters specified in table 4.2.9.2-1. 
 



Table 4.2.9.2-1: Receive intermodulation characteristics 



 
 



Table 4.2.9.2-2: Test parameters for narrow band intermodulation characteristics 



 
 
Test procedure 
 
1)  Set the parameters of the CW generator and interference generator as shown in tables 4.2.9.2-1 and 
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4.2.9.2-2. 
2)  Set the power level of the UE according to tables 4.2.9.2-1 and 4.2.9.2-2 with a ±1 dB tolerance. 
3)  Measure the BER of DCH received from the UE at the SS. 
 
Test Result 
 



Operating Band BER Result 



WCDMA BAND I <0.001 Pass 



WCDMA BAND VIII <0.001 Pass 



 
Test Environment:  normal 
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4.9. Receiver spurious emissions 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.10 and 3GPP TS 34.121-1 V11.4.0 (2014-06) 
§6.8.2, The spurious emissions power is the power of emissions, generated or amplified in a receiver, 
which appear at the UE antenna connector. The requirements in UE transmit bands are valid in 
URA_PCH, Cell_PCH and idle state. 
 
Limits 
 
The power of any narrow band CW spurious emission shall not exceed the maximum level specified in 
tables 4.2.10.2-1 ,4.2.10.2-2 and 6.8.2. 
 



Table 4.2.10.2-1: General receiver spurious emission requirements 



 
 



Table 4.2.10.2-2: Additional receiver spurious emission requirements 



 
 



Table 6.8.2: Additional receiver spurious emission requirements 



 
 
Test procedure 
 
Sweep the spectrum analyser (or other suitable test equipment) over a frequency range from 30 MHz to 
12,75 GHz and measure the average power of the spurious emissions. 
 
Test Result 
                       Pass 
 
Test Environment:  normal 
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Please refer to following data plots. 



WCDMA BAND I 
30MHz~1000MHz 



 
 
 
1GHz~12.75GHz 
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791MHz~821MHz 



 
 
 
921MHz~925MHz 
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925MHz~935MHz 



 
 
 
935MHz~960MHz 
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1805MHz~1880MHz 



 
 
 
1920MHz~1980MHz 
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2110MHz~2170MHz 



 
 
 
2585MHz~2690MHz 
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WCDMA BAND VIII 



30MHz~1000MHz 



 
 
 
1GHz~12.75GHz 
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791MHz~821MHz 



 
 
 
880MHz~915MHz 
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921MHz~925MHz 



 
 
 



925MHz~935MHz 
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935MHz~960MHz 



 
 
 
1805MHz~1880MHz 
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2110MHz~2170MHz 



 
 
 



2585MHz~2690MHz 
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4.10. Out of synchronization handling of output power 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.11, The UE shall monitor the DPCCH quality in 
order to detect a loss of the signal on Layer 1. The threshold Qout specifies at what DPCCH quality levels 
the UE shall shut its power off. The threshold is not defined explicitly, but is defined by the conditions 
under which the UE shall shut its transmitter off, as stated in this clause.  
The DPCCH quality shall be monitored in the UE and compared to the threshold Qout for the purpose of 
monitoring synchronization. The threshold Qout should correspond to a level of DPCCH quality where no 
reliable detection of the TPC commands transmitted on the downlink DPCCH can be made. This can be 
at a TPC command error ratio level of e.g. 20 %. 
 
Limits 
 
When the UE estimates the DPCCH quality over the last 160 ms period to be worse than a threshold Qout, 
the UE shall shut its transmitter off within 40 ms. 
The quality level at the thresholds Qoutcorrespond to different signal levels depending on the downlink 
conditions DCH parameters. For the conditions in table 4.2.11.2-1, a signal with the quality at the level 
Qout can be generated by a DPCCH_Ec/Ior ratio of -25 dB. The DL reference measurement channel 12,2 
kbit/s is specified in TS 134 121-1 [2] and with static propagation conditions. The downlink physical 
channels, other than those specified in table 4.2.11.2-1, are as specified in TS 134 121-1 [2]. 
 



Table 4.2.11.2-1: DCH parameters for test of out-of-synchronization handling 
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Figure 4.2.11.2-1: Conditions for out-of-synchronization handling in the UE 



 
 



Table 4.2.11.2-2: Conditions for out-of-synchronization handling in the UE 



 
 
Test procedure 
 
1)  The SS sends continuously up power control commands to the UE until the UE transmitter power 



reach maximum level. 
2)   The SS controls the DPCCH_Ec/Ior ratio level according to table 4.2.11.2-2, 'A to B'. 
3)  The SS controls the DPCCH_Ec/Ior ratio level according to table 4.2.11.2-2, 'after B'. The SS waits 



200 ms and then verifies that the UE transmitter has been switched off. 
4)  The SS monitors the UE transmitted power for 5 s and verifies that the UE transmitter is not switched 



on during this time. 
 
Test Result 
                     Pass 
 
Test Environment:  normal 
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4.11. Transmitter Adjacent Channel Leakage power Ratio (ACLR) 
 
Standard Applicable 



 
According to ETSI EN 301 908-2 V6.2.1(2013-10)  §4.2.12, Adjacent Channel Leakage power Ratio 
(ACLR) is the ratio of the RRC filtered mean power centred on the assigned channel frequency to the 
RRC filtered mean power centred on an adjacent channel frequency. 
 
Limits 
 
If the adjacent channel power is greater than -50 dBm then the ACLR shall be higher than the value 
specified in table 4.2.12.2-1.The requirements are applicable for all for the values of βc, βd, βhs, βec and 
βed defined in TS 125 214 [8]. 
 



Table 4.2.12.2-1: UE ACLR 



 
 
Test procedure 
 
1)  The SS sends continuously Up power control commands to the UE until the UE transmitter power 



eaches maximum level. 
2)   Measure the RRC filtered mean power. 
3)  Measure the RRC filtered mean power of the first adjacent channels and the second adjacent 



channels. 
4)  Calculate the ratio of the power between the values measured in 2) and 3) above. 
 
Test Result 
                        Pass 
 
Test Environment: normal, TL/VL, TL/VH, TH/VL, TH/VH 
 
Please refer to following data plots. 
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WCDMA Band I 



Normal 
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TL/VL 
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TL/VH 
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TH/VH 
 



 
 



 











Unilab(Shanghai) Co.,Ltd.                                                                                                                                                    
Report No. : UL05420140724CE015-4                                                                                      page 84 of 97 



 



 



Page: 84 of 97 



 
 



 
 



 
WCDMA Band VIII 



Normal 
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TH/VH 
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4.12. Radiated emissions (UE) 
 
Standard Applicable 



 
According to ETSI EN 301 908-1 V6.2.1(2013-04)  §4.2.2, This test assesses the ability of radio 
communications equipment and ancillary equipment to limit unwanted emissions from the enclosure port. 
This test is applicable to radio communications equipment and ancillary equipment. 
This test shall be performed on the radio communications equipment and/or a representative 
configuration of the ancillary equipment. 
 
Limits 
 
The frequency boundary and reference bandwidths for the detailed transitions of the limits between the 
requirements for out-of-band emissions and spurious emissions are based on ITU-R Recommendations 
SM.329-10 [3] and SM.1539-1 [4]. 
 



Table 4.2.2.2-1: Radiated spurious emissions requirements (UE) 



 
 
 
Test Result 
                    Pass 
 
Test Environment:  normal 
 
 
Please refer to following data tables. 
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WCDMA Band I Idle Mode 
Indicated 



Table 
Angle 



Degree 



Test Ant. Substituted 
Ant. Gain 
Correction 



(dBi) 



Cable 
Loss 



(dBm) 



Absolute 
Level 
(dBm) 



Limit 
(dBm) Freq. 



(MHz) 



Receiver 
Reading 
(dBμV) 



Height 
Polar 
(H/V) 



Freq.
(MHz)



Level
(dBm)



Polar
(H/V)



1679.2 43.56 123 1.5 H 1679.2 -51.38 H 7.72 6.90 -50.56 -47 
2514 45.68 84 1.3 V 2514 -52.35 V 8.56 7.12 -50.91 -47 
1626 42.59 175 1.4 V 1626 -56.17 V 1.77 6.58 -60.98 -47 
415.3 31.77 81 1.6 H 415.3 -59.48 H 1.39 3.75 -61.84 -57 
79.87 35.98 175 1.2 V 79.87 -56.46 V -0.44 2.59 -59.49 -57 



 
 



WCDMA Band VIII Idle Mode 
Indicated 



Table 
Angle 



Degree 



Test Ant. Substituted 
Ant. Gain 
Correction 



(dBi) 



Cable 
Loss 



(dBm) 



Absolute 
Level 
(dBm) 



Limit 
(dBm) Freq. 



(MHz) 



Receiver 
Reading 
(dBμV) 



Height 
Polar 
(H/V) 



Freq.
(MHz)



Level
(dBm)



Polar
(H/V)



2543.1 43.46 49 1.5 H 2543.1 -53.47 H 8.59 7.66 -52.54 -47 
1697 44.78 54 1.5 H 1697 -56.45 H 8.26 6.72 -54.91 -47 



1533.4 38.22 164 1.6 V 1533.4 -55.66 V 0.68 5.86 -60.84 -47 
138.9 36.59 349 1.5 H 138.9 -57.76 H 1.56 2.93 -59.13 -57 
66.54 41.74 94 1.53 V 66.54 -62.34 V -0.79 2.11 -61.02 -57 



 
 



WCDMA Band I traffic Mode in middle channel 
Indicated 



Table 
Angle 



Degree 



Test Ant. Substituted 
Ant. Gain 
Correction 



(dBi) 



Cable 
Loss 



(dBm) 



Absolute 
Level 
(dBm) 



Limit 
(dBm) Freq. 



(MHz) 



Receiver 
Reading 
(dBμV) 



Height 
Polar 
(H/V) 



Freq.
(MHz)



Level
(dBm)



Polar
(H/V)



2254.2 48.54 45 1.5 H 2254.2 -36.44 H 8.98 7.55 -35.01 -30 
5539.4 39.76 61 1.6 V 5539.4 -39.28 V 14.56 11.26 -35.98 -30 
823.5 29.53 126 1.7 V 823.5 -47.59 V 8.2 5.75 -45.14 -36 
682.5 34.04 194 1.2 V 682.5 -50.51 V 6.5 4.12 -48.13 -36 
731.8 36.89 187 1.5 H 731.8 -43.59 H 7.2 4.77 -41.16 -36 



 
 



WCDMA Band VIII traffic Mode in middle channel 
Indicated 



Table 
Angle 



Degree 



Test Ant. Substituted 
Ant. Gain 
Correction 



(dBi) 



Cable 
Loss 



(dBm) 



Absolute 
Level 
(dBm) 



Limit 
(dBm) Freq. 



(MHz) 



Receiver 
Reading 
(dBμV) 



Height 
Polar 
(H/V) 



Freq.
(MHz)



Level
(dBm)



Polar
(H/V)



2348.2 43.46 57 1.3 H 2348.2 -40.24 H 13.4 6.97 -33.81 -30 
2259.7 32.47 82 1.5 V 2259.7 -40.77 V 12.6 7.45 -35.62 -30 
318.1 33.59 317 1.3 V 318.1 -43.56 V 6.7 3.61 -40.47 -36 
829.4 31.09 194 1.8 H 829.4 -42.38 H 6.5 5.38 -41.26 -36 
426.6 34.85 157 1.4 H 426.6 -56.18 H 2.13 3.39 -57.44 -36 
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4.13. Control and monitoring functions (UE) 
 
Standard Applicable 



 
According to ETSI EN 301 908-1 V6.2.1(201-05)  §4.2.4, This requirement, together with other control 
and monitoring technical requirements identified in the table of cross references in the applicable part, 
verifies that the control and monitoring functions of the UE prevent it from transmitting in the absence of a 
valid network. 
This test is applicable to radio communications equipment and ancillary equipment in the operating band 
defined in the applicable part of this multipart harmonized standard. 
This test shall be performed on the radio communications equipment and/or a representative 
configuration of the ancillary equipment. 
 
Limits 
 
The maximum measured power during the duration of the test shall not exceed -30 dBm. 
 
 
Test Result 
 



Band Measured power(dBm) Results 



WCDMA BAND I < -30 Pass 



WCDMA BAND VIII < -30 Pass 



 
Test Environment:  normal 
 
Please refer to following data plots. 
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WCDMA Band I 



 
 



 
WCDMA Band VIII 
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APPENDIX 1 PHOTOGRAPHS OF TEST SETUP 



Please refer to the file named “RF Test Setup Photos_EHS6-A”. 



 



APPENDIX 2 PHOTOGRAPHS OF EUT 



Please refer to the file named “EUT Photos_EHS6-A”. 



----End of the report---- 
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Date:24/09/2014
S/N : MD45NU5GEY



 



 



To Whom It May Concern



 



Dear Sir/Madam,



 



This is to confirm that the following TAC has been officially issued by a GSMA appointed Reporting



Body from the GSMA IMEI database.



TAC : 35704306



Manufacturer : Gemalto M2M GmbH



Brand Name : Cinterion



Model Name : EHS6-A



Marketing Name : Cinterion EHS6-A



 



IMEI ranges are allocated on request; evidence of regulatory compliance is not required for an IMEI



allocation.



 



The first 2 digits of the TAC identify the Reporting Body that allocated the TAC



 



01 – CTIA, 35 & 98 – BABT, 86 – TAF, 91 – MSAI for more details see TS06 which can be



downloaded from GSMA via this link



 



http://www.gsma.com/newsroom/ts-06v7-imei-allocation-and-approval-process/



 



For more information please contact us



 



Best Regards



 



Global Decimal Administrator (GDA)



 



GSM Association (globaldecimal@gsma.com)
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TCB GRANT OF EQUIPMENT
AUTHORIZATION TCB



Certification
Issued Under the Authority of the



Federal Communications Commission
By:



ACB, Inc.
6731 Whittier Avenue Suite C110 
McLean, VA 22101



Date of Grant: 09/18/2014



Application Dated: 09/11/2014
Gemalto M2M GmbH
Siemensdamm 50
Berlin, 13629
Germany



Attention: Thorsten Liebig , Manager Approval



NOT TRANSFERABLE
EQUIPMENT AUTHORIZATION is hereby issued to the named GRANTEE, 
and is VALID ONLY for the equipment identified hereon for use under the 
Commission's Rules and Regulations listed below.



FCC IDENTIFIER: QIPEHS6-A
Name of Grantee: Gemalto M2M GmbH
Equipment Class: PCS Licensed Transmitter
Notes: GSM/WCDMA Module
Modular Type: Single Modular



Grant Notes FCC Rule Parts
Frequency



Range (MHZ)
Output
Watts



Frequency
Tolerance



Emission
Designator



BC 22H 824.2 - 848.8 2.0 25.0  Hz 246KGXW
BC 22H 824.2 - 848.8 0.52 31.0  Hz 248KG7W
BC 24E 1850.2 - 1909.8 0.97 9.0  Hz 246KGXW
BC 24E 1850.2 - 1909.8 0.37 19.0  Hz 246KG7W
BC 22H 826.4 - 846.6 0.25 32.0  Hz 4M05F9W
BC 24E 1852.4 - 1907.6 0.22 4.0  Hz 4M07F9W



Power out is conducted at the antenna terminal. ERP for part 22 is 34.50 dBm and 
EIRP for part 24 is 31.02 dBm. This device is to be used only for mobile and fixed 
application. The antenna(s) used for this transmitter must be installed to provide a 
separation distance of at least 20 cm from all persons and must not be co-located or 
operating in conjunction with any other antenna or transmitter. End-Users must be
provided with transmitter operation conditions for satisfying RF exposure
compliance. OEM integrators must insure that the end user has no manual
instructions to remove or install the EHS6-A module. For mobile and fixed operating 
configurations the antenna gain, including cable loss, must not exceed 2.15 dBi at 
1900 MHz and 2.15 dBi at 850 MHz as defined in 2.1091 for satisfying RF exposure 
compliance. Under no condition may an antenna gain be used that would exceed 
the 7W erp Part 22 and the 2W eirp Part 24 power limits. The Grantee is responsible 
for providing the documentation required for modular use. The responsibility for the 
use of this module, in all configurations utilized or contemplated, remains with the
Grantee.



BC: The output power is continuously variable from the value listed in this entry to 5%-10% of the value listed.








						2014-09-19T08:28:56+0800


			Wailand Zhang
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Heike Axel



From: certification@ctia.org
Sent: Montag, 5. Januar 2015 20:55
To: operators_certnotify@ptcrb.com; imei@ctia.org
Cc: Heike Axel; Heike Axel; bin.yao@7Layers.com; yu.shi@7layers.com; yunzhuo.li@



7Layers.com; lin.zhu@7layers.com; huan.mao@7layers.com; msargent@ctia.org; 
spollard@ctia.org; wlightfoot@ctia.org; swang@ctia.org; kharshfield@ctia.org



Subject: HW/SW Update (ECO): Gemalto M2M  EHS6-A, IC: 7830A-EHS6A, IMEI: 
3573300535704306, SW Rev: 03.001



 
A Hardware and/or Software Update has been approved for the following PTCRB Certified 



product: 
 



Request #: 45312 
Manufacturer: Gemalto M2M 



Model #: EHS6-A 
Technologies and Frequency Bands: GSM: 850/900/1800/1900, UMTS FDD: Band I/Band II/Band 



V/Band VIII FCC ID: N/A Industry Canada #: 7830A-EHS6A IMEI TAC: 3573300535704306 Hardware 
Version: B2 Parent Hardware Version: B2 Software Version: 03.001 Parent Software Version: 



03.000 
SVN: 10 
Parent SVN: 09 



NAPRD.03 Version: UMTS FDD Test: 5.22/GSM Test: 5.22/OTA Performance Test: 5.22 
 



 
ritt7layers Beijing (Haidian) provided the test results. 



 
Please log onto the PTCRB's certification database to view a listing of all HW/SW versions of 



certified products: 
http://www.ptcrb.com 
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NOTICE OF COMPLETION 



AND 
AUTHORIZATION TO APPLY THE UL MARK 



 



This is an electronically generated letter. Signatures are not required for this document to be valid. Page 1 of 1 



 
10/02/2014  



Gemalto M2M GmbH 
Mr. THORSTEN LIEBIG 
St-Martin-Str 60 
81541 München, DE 
 
 



Our Reference: File E230199, Vol. X1  Project Number  4786536471  



Your Reference: 4300010046  



Project Scope: Add alternate variants: BGS8, EHS6-A, PDS5-E, PDS5-US, PDS6, PDS8, ALS6A-J - cULus 
approval incl. IT Test Report + LVD CoC  



 
Dear Mr. THORSTEN LIEBIG: 
 



Congratulations!  UL's investigation of your product(s) has been completed under the above Reference Number and 
the product was determined to comply with the applicable requirements.  This letter temporarily supplements the UL 
Follow-Up Services Procedure and serves as authorization to apply the UL Mark at authorized factories under UL's 
Follow-Up Service Program.  To provide your manufacturer(s) with the intended authorization to use the UL Mark, 
you must send a copy of this notice to each manufacturing location currently authorized under File TO BE 
DETERMINED, Vol. TO BE DETERMINED. 
 
Records in the Follow-Up Services Procedure covering the product are now being prepared and will be sent in the 



near future.  Until then, this letter authorizes application of the UL Mark for 90 days from the date indicated above. 
 
Additional requirements related to your responsibilities as the Applicant can be found in the document “Applicant 
responsibilities related to Early Authorizations” that can be found at the following web-site: 
http://www.ul.com/EAResponsibilities 
 
Any information and documentation provided to you involving UL Mark services are provided on behalf of UL LLC 
(UL) or any authorized licensee of UL. 
 
We are excited you are now able to apply the UL Mark to your products and appreciate your business.  Feel free to 
contact me or any of our Customer Service representatives if you have any questions. 
 



 
 



Very truly yours, Reviewed by: 
  
Oliver Frohberg William R. Carney 
+49 (0)69 489810-404  847/664-1088 
Senior Project Engineer Chief Engineer Director I 
Oliver.Frohberg@ul.com  William.R.Carney@ul.com  
  
    
  



 
NWTC928-41918D 
 
 





http://www.ul.com/EAResponsibilities
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                    American Certification Body Inc. 
                                             6731 Whittier Ave, C110,  McLean, VA  22101  
                  



041013-22h 



 
 



 



September 23, 2014        Our Ref: ATCB016146 
                   
 
Gemalto M2M GMbH 
Siemensdamm 50 
Berlin 
Germany 
13629 
 
Attention: Thorsten Liebig 
 



Dear Sir/Madame: 
 
ACB, Inc. has reviewed the related documents and is pleased to advise that this application 
meets Industry Canada’s procedural and specification requirements for certification.  Copies 
of the original submission documents should be maintained for 10 years.  
 
The assigned certification number must be shown on each equipment model. This 
certification identification information may be shown on the equipment model identification 
plate or on a separate label that shall be indelible and tamper proof.  The certification 
number shall be prefixed with the letters "IC:". The radio equipment is certified as described 
on the attached certificate(s).   
 
We have notified the Bureau so they may record this equipment in the Department’s Radio 
Equipment List (REL).  Please note that certified equipment shall not be distributed, leased, 
sold, or offered for sale in Canada before the details of the certification appear in the REL.  
Status of this listing in the Industry Canada’s REL list may be found at the following web 
address: 
 
http://www.ic.gc.ca/app/sitt/reltel/srch/nwRdSrch.do?lang=eng  
 
Sincerely, 



 
 
 



 
Michael F. Violette 
Director





http://www.ic.gc.ca/app/sitt/reltel/srch/nwRdSrch.do?lang=eng
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REF No. ► ATCB016146   



 



TECHNICAL ACCEPTANCE  CERTIFICAT D’ACCEPTABILITÉ 



            CERTIFICATE              TECHNIQUE 
             



CERTIFICATION No.  ► 7803A-EHS6A (Single) 
No. DE CERTIFICATION 
  



ISSUED TO  ► Gemalto M2M GMbH  
DÉLIVRÉ A   Siemensdamm 50 



Berlin 
Changning District, Shanghai, 200335 
13629 



 



TYPE OF EQUIPMENT  ► Cellular Mobile GSM (824-849 MHz); Modular Approval  
TYPE DE MATÉRIEL  Cellular Mobile New Technologies (824-849 MHz); PCS Mobile (1850-1910 MHz) 
 



TRADE NAME AND MODEL  ► EHS6-A 
MARQUE ET MODELE        
 



FREQUENCY RANGE  ► 824.2-848.8MHz; 826.4-846.6MHz  
BANDE DE FRÉQUENCES  1850.2-1909.8MHz; 1852.4-1907.6MHz 
 



EMISSION DESIGNATION  ► 246KGXW; 248KG7W; 4M05F9W  
DESIGNATION D'ÉMISSION  246KGXW; 246KG7W; 4M07F9W 
 



R.F. POWER RATING  ► 2.00W; 0.52W; 0.25W  
PUISSANCE NOMINALE H.F. 0.97W; 0.37W; 0.22W 
 



ANTENNA  ► External  
ANTENNE   2.15dBi 
 



TEST LABORATORY ► Unilab (shanghai) Co., Ltd  SITE NUMBER     ► 11025A-1     
LABORATOIRE D'ESSAI No.1350 Lianxi Road, Pudong New NUMÉRO DE SITE 



District, Shanghai, China 
201204 
Tel: (0086)21-50275125-888, Fax: (0086)21-50275125-876 
email: wangrong@unilab.cn 



 



CERTIFIED TO  ► SPECIFICATION  RSS-132 ISSUE     3 
CERTIFIÉ SELON LE  CAHIER DES CHARGES RSS-133 ÉDITION  6 



             
             
 
 
 
 
 
 
 
 
 
 
 
 
 



ORIGINAL DATE OF ISSUE:  September 23, 2014 
REVISED  DATE OF ISSUE:  N/A     
       



Certification of equipment means only that the 
equipment has met the requirements of the 
above noted specification.  License 
applications, where applicable to use certified 
equipment, are acted on accordingly by the 
Industry Canada issuing office and will depend 
on the existing radio environment, service and 
location of operation.  
 
This certificate is issued on condition that the 
holder complies and will continue to comply 
with the requirements of the radio standards 
specifications and procedures issued by 
Industry Canada.  The equipment for which this 
certificate is issued shall not be manufactured, 
imported, distributed, leased, offered for sale, or 
sold unless the equipment complies with the 
applicable technical specifications and 
procedures issued by Industry Canada. 
 
I hereby attest that the subject equipment was 
tested and found in compliance with the above-
noted specification. 



La certification du matériel signifie seulement 
que le matériel a satisfait aux exigences de la 
norme indiquée ci-dessus. Les demandes de 
licences nécessaires pour l'utilisation du 
matériel certifié sont traitées en conséquence 
par le bureau de délivrance d’Industrie Canada 
et dépendent des conditions radio ambiantes, 
du service et de l’emplacement d’exploitation. 
 
Le présent certificat est délivré à condition que 
le titulaire satisfasse et continue de satisfaire 
aux exigences et aux procédures d’Industrie 
Canada. Le matériel à l'égard duquel le 
présent certificat est délivré ne doit pas être 
fabriqué, importé, distribué, loué, mis en 
vente ou vendu à moins d'être conforme 
aux procédures et aux spécifications 
techniques applicables publiées par 
Industrie Canada. 
 
J'atteste par la présente que le matériel a fait 
l'objet d'essai et jugé conforme à la spécification 
ci-dessus. 



 American Certification Body 
Inc. 



                                  6731 Whittier Ave, 
McLean, VA 22101 



Michael F. 
Violette 
Director 
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NOTICE OF NETWORK COMPATIBILITY 



This Notice of Network Compatibility (this “Notice”) is effective as of January 29, 2015 



(the “Effective Date”) and is made pursuant to the terms of that certain Network Compatible 



Logo Agreement by and between AT&T Mobility LLC on behalf of itself and its affiliates 



(collectively “AT&T”) and Cinterion (“Device Manufacturer”) dated January 29, 2015 (the 



“Agreement”).  The terms of the Agreement shall apply to this Notice.  



This Notice applies only to the following product (the “Product”):   



Module: 



Vendor: Cinterion  



Model: EHS6-A 



Software: 03.001 



Hardware: B2 



Device: N/A 



Vendor:  



Model:  



Software:  



Hardware:  



Category: DVM 



Release Type: IR 



Connection Mgr/ACM Version: N/A  



 Attachment A:  Modem Manager Validation/ACM TA 



This Notice only relates to the Product as specifically described herein and any variations 



from these component versions, no matter how slight, are not covered by this Notice.     



1. Materials 



Device Manufacturer acknowledges that AT&T relied on the following materials provided by 



Device Manufacturer in AT&T’s testing and its decision to issue this Notice (the “Materials”): 



 Attachment B: PTCRB Approval: 



EHS6AV03001PTCRB



_2015_1_28-142841.pdf
 



 Attachment C:  FCC Approval:  
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FCC_GemaltoM2M_



EHS6AQIPEHS6A_Tcb731GrantForm_2014_11_24-154325.pdf
 



Device Manufacturer hereby represents to AT&T that the Materials are true, authentic and 



accurate documents relating the Product and that they are what they purport to be. 



2. Testing 



AT&T performed applicable testing on the Product (the “Testing”). This includes testing for: 



 Negative impacts on AT&T’s wireless network.  



 Baseline regulatory confirmation. 



 RF testing against components in the wireless AT&T network.   



 Network selection testing. 



3. Testing Results 



The device under test was not observed to cause any adverse problems to the AT&T network 



when activated and used in the lab. The device under test is certified for Class B mode of 



operation (i.e. supports both CS and PS services). Any change to the mode of operation 



invalidates the AT&T Certification. 



4. Limitations 



Because of the limited scope of the Testing, AT&T does not make any representations regarding 



any feature, function or other characteristic of the Product not described in Section 3, including, 



but not limited to, the following: 



4.1 Data throughput performance. 



4.2 Voice quality performance. 



4.3 Manufacturing/assembly issues. 



4.4 RF Parametric performance beyond PTCRB testing. 



4.5 Voice and Data interaction handling. 



4.6 Consumer handset-based features including Java applications, MMS, SMS 



 



Furthermore, AT&T does not make any representation or warranty, express or implied, to any 



person or entity, including, without limitation, any warranties regarding the performance, 



desirability, merchantability, suitability, originality, quality, fitness for a particular purpose or 



otherwise (irrespective of any previous course of dealings between the parties or custom or usage 



of trade), with respect to the Product.  Device Manufacturer may not make any representation to 



any third party inconsistent with the terms of this Notice.  











AT&T Confidential and Proprietary Material.  Use only pursuant to Company instructions. 
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a. Cinterion General Indemnity Obligations.  Cinterion, as Indemnifying Party, will 
defend, indemnify and hold harmless AT&T, and its Affiliates, directors, officers, 
and employees from and against any and all third-party claims, including but not 
limited to End User claims, causes of action, demands, liabilities, damages, 
losses, judgments, settlements, costs and expenses, including punitive damages, 
court costs, and reasonable attorneys’ and expert witness’ fees before and at 
trial and on appeal (collectively “Claims”) related to or arising out of (i) the use of 
the Cinterion EHS6-A; (ii) services delivered by Cinterion through information 
services or applications on the Cinterion EHS6-A;  (iii) the battery in the 
Cinterion EHS6-A; or (iv) personal injury, death or property damage arising out of 
use of the Cinterion EHS6-A or the information services and/or applications on or 
delivered by the Cinterion EHS6-A; except to the extent such Claim arises solely 
out of the use of the Service and not out of the use of the Cinterion EHS6-A.  



 



b. Disclaimer of Warranties: EXCEPT AS EXPRESSLY STATED IN THIS AGREEMENT, 
EACH PARTY DISCLAIMS ALL WARRANTIES, EITHER EXPRESSED OR IMPLIED, WITH 
RESPECT TO GOODS OR SERVICES HEREUNDER, INCLUDING, BUT NOT LIMITED 
TO, IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A 
PARTICULAR PURPOSE.  AT&T SUPPLIES A SERVICE, NOT GOODS.  AT&T DOES 
NOT GUARANTEE COMPANY OR ANY END USER UNINTERRUPTED SERVICE.   



AT&T IS NOT THE MANUFACTURER OF ANY CINTERION EQUIPMENT AND MAKES 
NO WARRANTIES, EXPRESS OR IMPLIED, WITH RESPECT THERETO.  AT&T HAS 
NO RESPONSIBILITY OR LIABILITY FOR ANY BATTERY IN A CINTERION EHS6-A.  
TO THE EXTENT AT&T PROVIDES ACCESS TO INFORMATION PROVIDED BY OTHER 
SOURCES, AT&T ACCEPTS NO LIABILITY FOR AND MAKES NO WARRANTIES, 
EXPRESS OR IMPLIED, WITH RESPECT TO THE CONTENT THEREOF.  CINTERION 
HAS NOT RELIED ON AND WILL NOT CLAIM THAT IT IS ENTITLED TO THE 
BENEFITS OF ANY REPRESENTATIONS, PROMISES, DESCRIPTION OF SERVICES OR 
OTHER STATEMENT NOT SPECIFICALLY SET FORTH IN THIS AGREEMENT. 



AT&T Mobility LLC  



By (VC):   Steve Chong    



Name:   Prabha Aithal       



Title:   Director, Network Ready Lab     



Date:   January 29, 2015 _____    
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REPÚBLICA FEDERATIVA DO BRASIL
AGÊNCIA NACIONAL DE TELECOMUNICAÇÕES.



Certificado de Homologação
(Intransferível)



Nº  3954­13­5015
Validade:  Indeterminada
Emissão:  03/06/2015



Solicitante: Fabricante:
CINTERION BRASIL COM. DE PROD. E. E ASSIST. LTDA. 
AVENIDA DAS NAÇÕES UNIDAS 12495 BROOKLIN PAULISTA 
04578000 SAO PAULO SP



GEMALTO M2M GMBH. 
ST.­MARTIN­STRASSE 60 81541 
MUNIQUE



Tipo:
Estação Terminal de Acesso ­ Categoria I



Modelo(s):



Serviço/Aplicação:



Características técnicas básicas:



Observações:
­ Ensaio de SAR: não aplicável.
­ Produto não acabado cuja integração em outro equipamento requer nova avaliação.
­ As unidades fabris constam do certificado de conformidade.
­ Este certificado substitui o de mesmo número, emitido em 10/03/2015.



Marcos de Souza Oliveira
Gerente de Certificação e Numeração



Este  documento  homologa,  nos  termos  do  Regulamento  para  Certificação  e  Homologação  de  Produtos  para  Telecomunicações,
aprovado pela Resolução Anatel nº 242, de 30 de novembro de 2000, o Certificado de Conformidade nº NCC 10487/14 , emitido pelo
OCD ­ Associação NCC Certificações do Brasil. Esta homologação é expedida em nome do solicitante aqui  identificado e é válida
somente  para  o  produto  a  seguir  discriminado,  cuja  utilização  deve  observar  as  condições  estabelecidas  na  regulamentação  do(s)
serviço(s) ou aplicação(ões) a que se destina.



EHS6
EHS6­A
EHS8
PDS6
PDS8



Serviço Telefônico Fixo Comutado ­ STFC
Serviço Móvel Pessoal ­ SMP
Serviço de Comunicação Multimídia ­ SCM



 Faixa de Frequências Tx 
 (MHz) 



 Potência Máxima de Saída 
 (W) 



 Designação de Emissões   Tecnologia 



 824,0 a 849,0   1,585   200KG7W   GSM/GPRS/EDGE 
 898,5 a 901,0   1,687   200KG7W   GSM/GPRS/EDGE 
 907,5 a 915,0   1,687   200KG7W   GSM/GPRS/EDGE 
 1710,0 a 1785,0   0,975   200KG7W   GSM/GPRS/EDGE 
 1895,0 a 1900,0   0,964   200KG7W   GSM/GPRS/EDGE 
 824,0 a 849,0   0,257   5M00G7W   WCDMA/HSDPA/HSUPA 
 898,5 a 901,0   0,261   5M00G7W   WCDMA/HSDPA/HSUPA 
 907,5 a 915,0   0,261   5M00G7W   WCDMA/HSDPA/HSUPA 
 1895,0 a 1900,0   0,232   5M00G7W   WCDMA/HSDPA/HSUPA 
 1920,0 a 1980,0   0,228   5M00G7W   WCDMA/HSDPA/HSUPA 



Constitui obrigação do  fabricante do produto no Brasil providenciar a  identificação do produto homologado, nos  termos do art. 39 do
Regulamento anexo à Resolução Anatel nº 242, em todas as unidades comercializadas, antes de sua efetiva distribuição ao mercado,
assim como observar e manter as características técnicas que fundamentaram a certificação original. 



As  informações constantes deste certificado de homologação podem ser confirmadas no SGCH  ­ Sistema de Gestão de
Certificação e Homologação, disponível no portal da Anatel. (www.anatel.gov.br).












EHS6A_Module_reports/EHS6A/ehs6_ehs6a_ehs8_201503_gov_anatel_brazil.pdf




REPÚBLICA FEDERATIVA DO BRASIL
AGÊNCIA NACIONAL DE TELECOMUNICAÇÕES.



Certificado de Homologação
(Intransferível)



Nº  3954­13­5015
Validade:  Indeterminada
Emissão:  10/03/2015



Solicitante: Fabricante:
CINTERION BRASIL COM. DE PROD. E. E ASSIST. LTDA. 
AVENIDA DAS NAÇÕES UNIDAS 12495 BROOKLIN PAULISTA 
04578000 SAO PAULO SP



GEMALTO M2M GMBH. 
ST.­MARTIN­STRASSE 60 81541 
MUNIQUE



Tipo:
Estação Terminal de Acesso ­ Categoria I



Modelo(s):



Serviço/Aplicação:



Características técnicas básicas:



Observações:
­ Ensaio de SAR: não aplicável.
­ Produto não acabado cuja integração em outro equipamento requer nova avaliação.
­ As unidades fabris constam do certificado de conformidade.
­ Este certificado substitui o de mesmo número, emitido em 25/03/2014.



Marcos de Souza Oliveira
Gerente de Certificação e Numeração



Este  documento  homologa,  nos  termos  do  Regulamento  para  Certificação  e  Homologação  de  Produtos  para  Telecomunicações,
aprovado pela Resolução Anatel nº 242, de 30 de novembro de 2000, o Certificado de Conformidade nº NCC 10487/14 , emitido pelo
OCD ­ Associação NCC Certificações do Brasil. Esta homologação é expedida em nome do solicitante aqui  identificado e é válida
somente  para  o  produto  a  seguir  discriminado,  cuja  utilização  deve  observar  as  condições  estabelecidas  na  regulamentação  do(s)
serviço(s) ou aplicação(ões) a que se destina.



EHS6
EHS6­A
EHS8



Serviço Telefônico Fixo Comutado ­ STFC
Serviço Móvel Pessoal ­ SMP
Serviço de Comunicação Multimídia ­ SCM



 Faixa de Frequências Tx 
 (MHz) 



 Potência Máxima de Saída 
 (W) 



 Designação de Emissões   Tecnologia 



 824,0 a 849,0   1,585   200KG7W   GSM/GPRS/EDGE 
 898,5 a 901,0   1,687   200KG7W   GSM/GPRS/EDGE 
 907,5 a 915,0   1,687   200KG7W   GSM/GPRS/EDGE 
 1710,0 a 1785,0   0,975   200KG7W   GSM/GPRS/EDGE 
 1895,0 a 1900,0   0,964   200KG7W   GSM/GPRS/EDGE 
 824,0 a 849,0   0,256   5M00G7W   WCDMA/HSDPA/HSUPA 
 898,5 a 901,0   0,261   5M00G7W   WCDMA/HSDPA/HSUPA 
 907,5 a 915,0   0,261   5M00G7W   WCDMA/HSDPA/HSUPA 
 1895,0 a 1900,0   0,232   5M00G7W   WCDMA/HSDPA/HSUPA 
 1920,0 a 1980,0   0,224   5M00G7W   WCDMA/HSDPA/HSUPA 



Constitui obrigação do  fabricante do produto no Brasil providenciar a  identificação do produto homologado, nos  termos do art. 39 do
Regulamento anexo à Resolução Anatel nº 242, em todas as unidades comercializadas, antes de sua efetiva distribuição ao mercado,
assim como observar e manter as características técnicas que fundamentaram a certificação original. 



As  informações constantes deste certificado de homologação podem ser confirmadas no SGCH  ­ Sistema de Gestão de
Certificação e Homologação, disponível no portal da Anatel. (www.anatel.gov.br).












EHS6A_Module_reports/EHS6A/ehsx pdsx_gov_ift_mexico.pdf
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México, D.F., 3 de mazo de 2015.



ASUNTO.: Se otorga Certificado de Homologación
Provisional



PERFEcTo RoDRtco senru¡ lReuño
REPRESENTANTE LEGAL DE
GEMALTO MEXICO, S-A. DE C.V.
9 Este No. 192
Col. Jiutepec Centro
C.P. 62578. Civac. Morelos



En atención a su escrito recibido el 12 de febrero de 2015, con el que solic¡ta el Certificado de
Homologación Provisional del equipo módulo celular/ GPS, marca gemalto, modelo EHS)UpDSX
y en virtud de haber cumplido con los requisitos correspondientes, se hace de su conocimiento
que el lnstituto Federal de Telecomunicaciones emitió el Certificado Homologación número
RTIGEEHI5-0406, mismo que mediante el presente se entrega.



Lo anterior, con fundamento a lo previsto en el párrafo 15 del artículo 28 de la Constitución
Política de los Estados Unidos Mexicanos y los artículos 3, fracción XXIV; 289,290 de la Ley
Federal de Telecomunicaciones y Radiodifusión publicada en el Diario Oficial de la Federación
el 14 de julio de 2014 y 35 fracción X, del Estatuto Orgánico del Instituto Federal de
Telecomunicaciones, publicado en el Diario Oficial de la Federación el 4 de septiembre de 2014.



C.c.p.-: Minutario.- Asunto DH'1 5/0343-1 0000'l 7708
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cERTrFrcADo DE HoMol-oolclóru
Clape: PROVISIONAL



Número: RTIGEEHl5-0406
Vigencia: 3 de marzo de 2016



PERFEGTo RoDRIGo SERNA TREVIÑo
REPRESENTANTE LEGAL DE
GEMALTO MEXICO, S.A. DE C.V.
I Este No. 192
l . ^ l  l i l féñé^  f :én t r^



C.P. 62578, Civac, Morelos



Eloresente Cedificado está suieto a las condiciones y notas descritas al reveGo de la hoia 1.
hoja 1 de 1










